PARTS CATALOGUE

m TONG YANG MOOLSAN CO,, LTD.

www. [y IT.co.kr




Important tips of Parts Catalogue

We thank you for your purchasing our product, manufactured under strict quality control, by
gathering plenty of experiences and new technology, designed for a comport and pleasant work.

1. Part Composition
This catalogue deals with engine and chassis.

Detailed classifications are listed in the following page.

Chassis

2.For locating parts easily,Please Note:

A.If you know the assembly where the part is used.

—Refer to the relevant figure from the identifying group symbol illustration,
-Locate the relevant chapter

-Refer to the particular chapter desired.

3. For ordering parts

To obtain spare parts please contact your nearest dealer and give him the details listed below.

Tractor Model : Tractor T430

Tractor Serial Number : WO050000

Part Number : 16001032000 _

Description : Air cleaner assembly 1y

Quantity required: 1 Serial Number /
4. For ordering PARTS CATALOGUE

This is Priced item and one is to order the same on part No. 1250 950 001 O
This supersedes all our editions.

Note)When replacing parts, please use original spare parts to be sure of the performance and
the longer life of the product

The information in this catalogue may at any time be modified without a prior notice for the

improvement of performarmép%{ég\éWWOH&ﬁt%p%%Q}éadgr@ HEB?/ for the detailed inquiry.



5. How to use parts catalogue

M
FIG 023 RADIATOR oy BB
. 07 /03
NOTE ‘
Manth { Year i
FIG 023 RADIATOR Siom S i g
@ | @ " @

KEY WO PART MDY PART WALE SPEC 0Ty | REFRE | EAG SERTAL MDY REMARKE
2 | 001 14571001 [RATTOR GET 1 [ |
LI | I.l. I-E-i'II!TtEII.‘:I f-'l.-'l.r:J.TEF! EET | | 1 |
(25 | 005 145710482171 SHROLD | 1 |
23 (SMLBWHHE  NET COuMP _ | |
ﬂ"; 'ﬂ'?b:? BOLT , WG ‘ | MEJ-.’I‘."‘_ ‘ P . | ‘

HUTE.

Group Indication : Indicate the relevant location of the part with a symbol illustration.
Figure Number: Indicate the relevant section of the machine with a figure number.
Section Name : Indicate the section name of the machine

Section Page : Page number of the section in this catalogue.

Date : Show the Month/Year of the section made or updated
https://www.tractormanualpdf.info/




Key number : Indicating number of each parts in the illustration.
The part number starting with V or M means it is TYM’'s standard part
The alphabet at the end of part number means the status of material or

the color of paint
Legend : M:Machining, DG:Black, BR:Bright Red, SW:Summer White ,
MS:Metallic Silver DD:Heat proof Black, PB:Pure Black TY: Tangerine Yellow etc

Description : Description of a part, Abbreviation means as follows.
- Indicate the mixture condition of a part
ASSY : Assembly with a mixture of several parts, so can be broke up retaining their
original form
COMP : Assembly with a mixture of several parts, but can not be broke up retaining

their original form
SUB : mean the same as ASSY but used in lower level in aid.

SET : Part consist of ASSY, COMP, and part(s) as a group
- Indicate the location of a part
LH : Left, RH : Right, FR: Front, RR: Rear, UPR: Upper, LOW: Lower
Type : Type of the standard items like bolt or nut
Quantity : Total quantity of the part referred to in the page.
Symbol below indicate options. So, show the quantity of each option.

Note) AR means as requested quantity.
Repair Parts consumption frequency class: indicate the level of a part in aid of stocking
spares, anticipating the service requirements.

A :Fast moving part(frequently required)

B :Medium moving part (sometimes required)

C :Slow moving part(rarely required)
Modification :

Month/Year~ : From which the change starts
~ Month/Year : To which the part installed

Notes : explain some reference data
Remark : indicate reference data or abbreviation in the content.

https://www.tractormanualpdf.info/



ENGINEERING GROUP INDEX

ENGINE

F . CLUTCH & CONTROL

. TRANSMISSION & REAR AXLE

. BRAKE & CONTROL

TIRE,RIM & POWER STEERING

FRONT AXLE,SUPPORTER&
DRIVE SHAFT

HYDRAULICS

: %r

. 3- POINT LINK

. SHEET METAL & SEAT

. ELECTRICALS & HARNESS

WEIGHT, LABEL& TOOLS

R.O.P.S

NUMERICAL INDEX

https://www.tractormanualpdf.info/



CONTENTS

ENGINE
1 ENGINE(V2203-M) PART NO : 1250 100 001 O (Tier 2)
FIG 001 CRANK CASE —————— - oo oo oo 70
FIG 002 OIL PAN — - o oo oo 72
FIG 003 CYLINDER HEAD === —— - o oo o e e 74
FIG 004 GEAR CASE ————— == == oo 76
FIG 005 HEAD COVER ——— == = oo e 78
FIG 006 OIL FILTER —————— = — oo oo oo oo 80
FIG 007 DIPSTICK & GUIDE ———————m oo oo oo o 82
FIG 008 OIL PUMP = - oo 84
FIG 015 OIL FILLER FLANGE ———————mm oo oo oo 86
FIG 100 MAIN BEARING CASE —————— === o mmmmm o 88
FIG 101 CAMSHAFT & IDLE SHAFT = oo oo oo 90
FIG 102 PISTON & CRANKSHAFT ——— o oo oo oo oo 92
FIG 105 FUEL CAMSHAFT & GOVERNOR SHAFT ——mmm oo 94
FIG 200 ENGINE STOP LEVER ————— - - oo oo 96
FIG 201 STOP SOLENOID === - - oo 08
FIG 202 INJECTION PUMP = - o oo o oo 100
FIG 204 GOVERNOR == ——— - oo e e 102
FIG 205 SPEED CONTROL PLATE === == oo mm oo 104
FIG 206 NOZZLE HOLDER & GLOW PLUG ————————— oo oo 106
FIG 301 FUEL PUMP (MECHANICAL) — === o oo oo 108
FIG 402 FAN DRIVE PULLEY —— - mm oo oo oo 110
FIG 404 FLYWHEEL == ————m— - m oo oo e 112
FIG 406 OIL SWITCH & PLUG ———mmmm oo 114
FIG 500 WATER FLANGE & THERMOSTAT - ——— - —— oo 116
FIG 501 WATER PUMP —— - - oo oo oo 118
FIG 504 ALTERNATOR & FAN-— oo 120
FIG 600 VALVE & ROCKER ARM ——— = - oo 122
FIG 601 INLET MANIFOLD —— - mm o oo oo oo 124
FIG 602 EXHAUST MANIFOLD === = — = - oo 126
FIG 808 ACCESSORIES & SERVICE PARTS —————— oo 128
FIG 809 LABEL ———— == m oo oo o 130

https://www.tractormanualpdf.info/



CHASSIS

2 | ENGINE ACCESSORIES & CONTROL
FIG 022 AIR CLEANER= === === m o e e e e e e 136
FIG 023 RADIATOR== === === = o e o e e e e 138
FIG 024 MUFFLER= === == = = o o e e e e e 140
FIG 025 FUEL TANK= == === o o o e e e e e 142
FIG 027 ACCELERATOR === === e o e e 144

3 | CLUTCH & CONTROL
FIG 029 CLUTCH= === === m o o o e 150
FIG 030 CLUTCH PEDAL === === = o o 152

4 | TRANSMISSION & REAR AXLE
FIG 031 TRANSMISSION FRONT CASE= === m e e e o 158
FIG 032 INPUT & COUNTER GEAR==== === = mm o mmmm oo 160
FIG 033 MAIN CHANGE GEARS=====—m == mmm e e e 162
FIG 034 REVERSE GEARS=—=————m oo oo e 164
FIG 036 P.T.O DRIVE SHAFT === e o e o e e e 166
FIG 037 MAIN CHANGE LEVER === === == o e e e e e 168
FIG 038 REVERSE CHANGE LEVER= === == =—m oo oo e e 170
FIG 039 TRANSMISSION MID CASE====———— oo m e e e e e e 172
FIG 043 TRANSMISSION REAR CASE====m == oo e e e e e 174
FIG 044 SUB CHANGE GEARS==—————m e e e 176
FIG 045 SUB CHANGE LEVER=== == e e e 178
FIG 047 4WD DRIVE GEARS=== == = === oo e e e 180
FIG 050 4WD CHANGE LEVER=====mmm oo 182

https://www.tractormanualpdf.info/



CHASSIS

FIG 051 P.T.O CHANGE GEARS= === ————m o e o 184
FIG 051A P.T.0 CHANGE GEARS === =——— oo o oo e e e 186
FIG 051B P.T.0 CHANGE GEARS==————— oo oo e o e e 188
FIG 052 P.T.O CHANGE LINKAGE== === ———— o oo 190
FIG 052A P.T.O CHANGE LINKAGE==———————— oo oo e oo e 192
FIG 052B P.T.O CHANGE LINKAGE==———————m oo o oo oo e 194
FIG 053 P.T.O CHANGE LEVER= === === oo oo oo e o 196
FIG 053A P.T.O0 CHANGE LEVER= === = oo o e 198
FIG 054 REAR DIFFERENTIAL GEARS====— == o oo oo 200
FIG 055 REAR AXLE & HOUSINGS==——— === oo oo 202

S | BRAKE & CONTROL

FIG 056 BRAKE & HAND BRAKE=——————— oo 208
FIG 056A BRAKE === === = — — o o o o e e 210
FIG 057 BRAKE PEDAL & LINKAGE=————————m oo oo~ 212

6 | TIRE, RIM & POWER STEERING

FIG 058 REAR WHEEL MOUNTING ————— == —— oo 218
FIG 059 STEERING WHEEL === === —m oo oo e e 220
FIG 062 STEERING VALVE & CYLINDER===== === m o mmmmmmme 222
FIG 068 FRONT WHEEL MOUNTING==——=———— oo o e e 224

7 | FRONT AXLE

FIG 063 FRONT AXLE BRACKET ——————— oo 230
FIG 064 FRONT DIFFERENTIAL GEARS & SHAFT————— e 232
FIG 065 FRONT AXLE HOUSING ——————— o oo 234
FIG 066 FRONT GEAR CASE (1)=———————— oo o e e 236
FIG 067 FRONT GEAR CASE (2)=————————— oo e e 238

https://www.tractormanualpdf.info/



CHASSIS

8 | HYDRAULIC

FIG 061 GEAR PUMP === == == e e e e e e 244
FIG 069 CYLINDER CASE === == o e e e e 246
FIG 070 LIFT ARM=m = oo e e e e e e e e 248
FIG 071 CYLINDER= === = == o e e e e e e e e 250
FIG 073 POSITION LINK= === — o o e e e e 252
FIG 075 CONTROL VALVE === o e e e e e 254
FIG 076 DRAFT LINK=m = === m o o e e e e e 256
FIG 077 POSITION & DRAFT LEVER== === === e 258
FIG 081 HYDRAULIC PIPE(L)==mmm=m === == e e e 260
FIG 082 HYDRAULIC PIPE(2)===mm=m === == e e e 262
FIG 082A HYDRAULIC PIPE(2)=======mmmmmmmmmmmm e e e e 264
FIG 083 P. T.O VALVE & RELIEF VALVE==——— e e e e 266
FIG 128 EXTERIOR HYD.VALVE === o oo e e e e 268
9 3-P LINK
FIG 084 3-P LINK BRACKET == =m—mm e mm e e e e 274
FIG 085 HITCH & 3-POINT LINK === o e e e e e e e 276
FIG 086 LOWER LINK & LIFT ROD====mmm = e e e e 280

10 | SHEET METAL, CAB MOUNTING & SEAT

FIG 090 BONNET(1)= === == ——m m o oo o e e e 286
FIG 091 BONNET(2)=——= === — = mm m o oo o e e 290
FIG 092 SIDE COVER=— = —m m o oo oo o e e 292
FIG 093 FENDER & MUDGUARD === === == — m o oo o e e e 294
FIG 095 SEAT——————— oo 296
FIG 095A SEAT —— = mmm o oo e 298
FIG 096 FRONT & REAR MOUNTING == =———— === oo oo e 300
FIG 097 FLOOR= === = m o o o o e 302
FIG 098 FRONT GLASS & MIRROR= == === = — m o oo o o 304

https://www.tractormanualpdf.info/



CHASSIS

11 | ELECTRICALS & HARNESS

FIG 099 BATTERY & MOUNTING——————m—— oo 310
FIG 100 LIGHT = mmm oo oo oo 312
FIG 100A LIGHT = m——— oo oo 314
FIG 101 INSTRUMENT PANEL- === == = m o o oo o o e 316
FIG 102 ELECTRIC SYSTEM-——mmmmmmmmmmm e 318
FIG 105 P.T.O CONTROL SWITCH=—mmmm oo 320
FIG 106 HARNESS (1)————==———= = —m oo oo 322
FIG 108 HARNESS (2)————==——— == —m oo oo o e 324

12 | WEIGHT, LABEL & TOOLS

FIG 124 TOOL & ACCESSORY == = m e e 330

FIG 157 WEIGHT == - —m — oo 332

FIG 158 LABEL —— - — e 334

FIG 158 LABEL — - — m — 336
13 | R.O.P.S

FIG 112 R.O.P. S mm e e e 342

14 | NUMERICAL INDEX

ENGINE(V2208B) — — == — = = == = oo e e e 347
ENGINE(V2203 M) = = == = = = — — m oo e o e 351
CHASSIS = === == = e e e e e e 354

https://www.tractormanualpdf.info/



ENGINE

1 | ENGINE(V2203-M) PART NO : 1250 100 001 O (Tier 2)
FIG 001 CRANK CASE === == m oo oo oo 70
FIG 002 OIL PAN == oo oo o o 72
FIG 003 CYLINDER HEAD ———— = —m o oo oo e e 74
FIG 004 GEAR CASE === === = o oo oo 76
FIG 005 HEAD COVER === == m o oo o oo e e 78
FIG 006 OIL FILTER === = m oo o oo oo o o e 80
FIG 007 DIPSTICK & GUIDE —————— - oo e 82
FIG 008 OIL PUMP mmmmmmm oo 84
FIG 015 OIL FILLER FLANGE ——— = m o oo oo e e 86
FIG 100 MAIN BEARING CASE —————m oo 88
FIG 101 CAMSHAFT & IDLE SHAFT ———m oo oo o 90
FIG 102 PISTON & CRANKSHAFT ——— oo o 92
FIG 105 FUEL CAMSHAFT & GOVERNOR SHAFT == oo oo oo 94
FIG 200 ENGINE STOP LEVER === === oo oo oo o o e e 96
FIG 201 STOP SOLENOID === == - oo mm oo oo 98
FIG 202 INJECTION PUMP — oo mmmmm oo 100
FIG 204 GOVERNOR —mmmmmmmmmm oo 102
FIG 205 SPEED CONTROL PLATE === = —m o oo oo 104
FIG 206 NOZZLE HOLDER & GLOW PLUG === === o oo oo 106
FIG 301 FUEL PUMP (MECHANICAL) === oo oo o oo o e 108
FIG 402 FAN DRIVE PULLEY = - oo oo oo o o e e e 110
FIG 404 FLYWHEEL ——— oo 112
FIG 406 OIL SWITCH & PLUG ——————mmmmm oo 114
FIG 500 WATER FLANGE & THERMOSTAT == —— = - — o oo oo 116
FIG 501 WATER PUMP —— - m o oo 118
FIG 504 ALTERNATOR & FAN=— - — o oo oo 120
FIG 600 VALVE & ROCKER ARM === — - o oo o e 122
FIG 601 INLET MANIFOLD == m o oo oo e o e 124
FIG 602 EXHAUST MANIFOLD = mmm o oo oo o e 126
FIG 808 ACCESSORIES & SERVICE PARTS ———————mm oo 128
FIG 809 LABEL === == ——m o o o o o 130

https://www.tractormanualpdf.info/



FIG 001 CRANK CASE P1

Month/Year

05 /2004

1GLES-017 - 10 050 140

NOTE

V2203-M
iafal

[0
3

httosAwww-tractormantaato
1 II.I.P N N IIJ

LAY/

70




Month / Year

. e,
FIG 001 CRANK CASE P1 ST S
05/ 2004 AN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
001 010{1G790-0101-3 |COMP.CRANKCASE 1 C
001 | 020 (32210-2758-0 PLUG 2
001 | 030 [15521-9602-0 PLUG 6
001 | 040 [15521-9603-0 PLUG 2
001 | 050 (17391-9616-0 PLUG,EXPANSION 3
001 | 060 [16271-9616-0 PLUG,EXPANSION 1
001 | 070 (15221-0338-0 CAP,SEALING 6
001 | 080 (15221-0339-0 CAP,SEALING 2
001 | 090 [05012-00408 PIN,STRAIGHT 2
001 | 100 [05012-00609 PIN,STRAIGHT 3
001110 (05012-00612 PIN,STRAIGHT 2
001|120 (05012-01018 PIN,STRAIGHT 1
001 | 130 (15221-3365-0 PIN,PIPE 1
001 | 140 [15469-3361-0 PLUG 1
001 | 150 (15021-3366-0 GASKET 1 B
001 | 160 (15321-7334-0 PIPE,WATER RETURN 1

NOTE V2203-M

hh‘pc'//www tractormani mlpdf info/

71




Month/Year .
FIG 002 OIL PAN P1 ﬂ’ii’}"’ F:"l
os/2004 | b

L
'\-\._H..
- _
=
I
@060
&0
TENLT -0 11 téj
NOTE V2203-M

72



Month / Year ||'|
= K-
FIG 002 OIL PAN P1 Ny YL
i":".' =
05/2004 | L ST
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
0021 010(17341-0161-0 OIL PAN 1
002 02015815-0162-0 GASKET,OIL PAN 1 B
002 03001133-51028 BOLT 22
002 04017377-9101-0 BOLT 2
0021 050 |16427-3375-0 PLUG,DRAIN 2
002 | 060 |6C090-5896-0 GASKET 2 B
0021070]15411-3211-0 FILTER,OIL 1 B
002 | 08001123-60814 BOLT 1
002 | 090 |04817-00160 O RING 1
NOTE V2203-M
| N v\fﬂ\l

LAy Lwae_tefmaﬁu_alnnl&' H
YO /TVVVV V.U MUl

73




FIG 003

CYLINDER HEAD

P1

Month/Year

05 /2004

GEIE-002- 0

NOTE

V2203-M

74




Month / Year ||'!
FIG 003 CYLINDER HEAD P1 Ny LA
L i
o5/2004 | L T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
003 | 01015221-0175-0 HOOK,ENGINE 2
003 | 020101123-60816 BOLT 1
003 | 03015221-9153-0 STUD 2
003 | 040 |02156-50080 NUT 1
003 | 050 |04512-60080 WASHER,SPRING 1
003 | 060 |04012-50080 WASHER,PLAIN 1
003 | 070 1G780-0304-2 COMP.CYLINDER HEAD 1 C
003 | 08015221-0337-0 CAP,SEALING 12 C
003 | 090 |15221-0349-0 CAP,SEALING 1 C
003 | 10015261-9601-0 PLUG 2 C
003 | 11017321-1358-0 GUIDE,INLET VALVE 4 (o
003 | 12017321-1356-0 GUIDE,EXHAUST VALVE 4 C
003 | 130{19013-0345-0 BOLT,CYLINDER HEAD 18
003 | 140]1G790-0331-2 GASKET,CYL.HEAD 1 B
NOTE V2203-M
~f
1

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

75




FIG 004

Month/Year

GEAR CASE P1

e—— _.|
05 /2004 Iq_ﬂ.-' R

3 3
¥
G
!
¥,
" -
- s et
£ i;
L)
r A
= et
7 -
e =
11
[ b
.. i
G 030 | _
- WLEE-G - 10

NOTE

V2203-M

76



Month / Year |II!
FIG 004 GEAR CASE P1 Ny LA
L i
os5/2004 | [ T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
004 | 010 |1A033-0402-2 COMP.CASE,GEAR 1
004 | 02016241-9602-0 PLUG 3
004 | 030 |1A021-9602-0 PLUG 1
004 | 040|04817-00150 O RING 1 B
004 | 050104817-00220 O RING 2 B
004 | 060 |04817-00360 O RING 1 B
004 | 070 |05012-00612 PIN,STRAIGHT 2
004 | 080 |1A021-3261-0 BASE,OIL FILTER 1
004 | 090 |04817-00150 O RING 2
004 | 100]01123-50835 BOLT 1
004 | 110|17331-3288-0 COVER 1
004 | 12017331-3291-0 COMP BOLT 1
004 | 125117331-3290-0 BOLT 1
004 | 13004817-00150 O RING 1
004 | 14019202-9683-0 O RING 1
004 | 150 |1A021-0413-0 GASKET,GEAR CASE 1 B
004 | 160]01123-50835 BOLT 1
004 | 170]01123-50870 BOLT 7
004 | 180|17367-9101-0 BOLT 2
004 | 190117367-9102-0 BOLT 3
004 | 200 |1A021-9101-0 BOLT 2
004 | 210|1A021-3229-0 JOINT,PIPE 1
004 | 220|15241-3695-0 SPRING 1
004 | 230]15521-3693-0 SEAT,VALVE 1
004 | 240]07715-03213 BALL 1
004 | 25015521-7332-0 FLANGE,WATER RETURN 1
004 | 260 |1A021-7333-0 GASKET,RETURN FLANGE 1
004 | 27001023-50620 BOLT 3
004 | 280115223-8334-0 COVER 1
004 | 290 |1G751-8813-0 GASKET,HOUR METER 1
004 | 300|15221-8821-0 STUD 4
004 | 310 |02056-50060 NUT 4
004 | 320 |04512-60060 WASHER,SPRING 4
NOTE V2203-M

httos tractormantatodft-inforf
IILLPD.IIVVVVVV.LI I}JUI.IIIIUI
77



Month/Year

FIG 005 HEAD COVER 1 %

0572004 | S T

1GETA- 2% 111 ! - o
H: - #J-.J"
e # -
L
NOTE V2203-M
httesHwww-tractormanuatedfinfol
III.I.P - N IIJUI.I LIL} !

78



Month / Year !
R
FIG 005 HEAD COVER 1 Y
=
05/ 2004 V™
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
005 | 010]1G780-0551-0 TUBE,BREATHER 1
005 | 020]09318-88180 CLAMP,HOSE 2
005 | 030 [---- BLANK -
005 | 040|1G790-1450-3 ASSY COVER,CYL.HEAD 1 C
005 | 050|1G911-0537-0 SHIELD,BREATHER 1
005 | 060]17331-7334-2 PIPE,WATER RETURN 1
005 | 070|1G911-0512-0 COVER,BREATHER 1
005 | 080]1G911-0520-0 COMP.VALVE,BREATHER 1
005 | 090]03024-50510 SCREW,WITH WASHER 4
005 | 100|1G911-1452-0 GASKET,HEAD COVER 1 C
005 | 110|1G911-9102-2 BOLT 10
005 | 120|15852-3314-0 PLUG,OIL FILLER 1
005 | 130]04817-50300 O RING 1
NOTE V2203-M
.44 /], 4o 1 L -/
1 ILLPD.II VVVVVV. L actﬁl l I Ial Iualpul HIBIAY/J

79




FIG 006 OIL FILTER P1

Month/Year

05 /2004

1GAE4- OD5-t0 :.-'l""?'.:-:-

NOTE V2203-M

L . waafal

LI . . LAY/

80




Month / Year

FIG 006 OIL FILTER P1 iy Y
L T =
05/2004 | L ST
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
006 | 01016414-3243-0 CARTRIDGE,OIL FILTER 1 A
NOTE V2203-M
Lnddno-lananas Lwae_tefm_a_ﬁ_u_alnnl: HY Py |
IILLPD.IIVVVVVV.LI IPUI.I LI} li

81




FIG 007

DIPSTICK & GUIDE

Month/Year

P1 i YL
05 / 2004 e

FOLEL 022 1D

030

o
l.-"l: =
T
; T
-
.-'-'..- i i
o g
e |
I o
- }|_|'f > e
| I'\-\__ B
- | 1=
\ e T
9 i .I’ -
[ J.__.__.-"' P
.\'\'\. o . II.
¥ .
[ g -
& P .__." -
[ o
1 -
o
-'-..

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.LP - . IIJUI.I LIL} !

82




Month / Year

FIG 007 DIPSTICK & GUIDE P1 e
05/2004 | | TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
007 | 010 |1G851-3641-3 |GAUGE,OIL 1 B
007 | 020 [17456-3642-0  |GUIDE,OIL GAUGE 1
007 | 030(16414-3364-0  |PLUG,OIL GAUGE 1
NOTE V2203-M
nf,\l

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

83




Month/Year

FIG 008 OIL PUMP P1 L

0572004 | ST

BaI13-0d- 10

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !

84



Month / Year |II|
- — |}
FIG 008 OIL PUMP P1 Ny YL
[ — p—
05/2004 | L T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
008 | 010|15471-3501-2 ASSY PUMP,OIL 1
008 | 020 |1A021-3515-0 GASKET,OIL PUMP 1 B
008 | 03001023-60650 BOLT 4
008 | 040|19202-3566-0 GEAR,OIL PUMP DRIVE 1
008 | 050]05712-00410 KEY,FEATHER 1
008 | 060 |15221-3568-2 NUT,FLANGE 1
NOTE V2203-M
Lnddno-lananas Lwae_tefm_a_ﬁ_u_alnnlf HY Py |
IILLPD.IIVVVVVV.LI IPUI.I LI} li

85




FIG 015 OIL FILLER FLANGE P1

Month/Year

05 /2004

1 D

B
T T
- et -
" I-_ -'..
- -
1 e S i o
: ——
||. ; - ._.-'
| -__. "'\._.\.
.
[ .
[ _
|
.\\.'\.
]
i \ -
L "'H. H
R !

1336 - D06 1 1 | f ",

NOTE V2203-M

=n
]

httosHAwww-tractormeantatpdf-in
III.LP - . IIJUI.I 1
86




Month / Year |II|
e _-L_.‘,!flﬂ'l
FIG 015 OIL FILLER FLANGE P1 AT
05/2004 | L ST
KEYNO | PARTNO PART NAME SPEC  |QTY | REPAIR |ENG. SERIAL NO REMARKS
015] 010 |16427-3314-0 |PLUG OIL FILLER 1
015|020 [1A021-3311-0  |FLANGE,OIL FILLER 1
015 | 030 [1A021-5166-0 |GASKET, PUMP COVER 1
015 | 040 [01023-50618  |BOLT 2
NOTE vV2203-M
v\fﬂ\l

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

87




FIG 100 MAIN BEARING CASE P1

Month/Year

05 /2004

Mo
004

120

Y

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !
as




Month / Year

FIG 100 MAIN BEARING CASE P1 o ‘*‘#
L p—
05/2004 | L ST
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
100 | 010 |1A041-0709-3  |ASSY BRG.CASE,WHEEL 1
100 | 020 |1A091-0454-0 BOLT,BEARING CASE 2
100 | 030 |1A091-2348-0  [METAL,CRANKSHAFT STD SET 1
100 | 030 |1A091-2393-0  [METAL,CRANKSHAFT -0.20mm SET | 1
100 | 030 |1A091-2394-0  [METAL,CRANKSHAFT -0.40mm SET | 1
100 | 040 |1A091-0436-2 |GASKET,BEARING CASE 1 B
100 | 050 |11G851-0481-0 |COVER,BEARING CASE 1
100 | 060 |1A091-0482-0  |GASKET,CASE COVER 1 B
100 | 070]01123-50825 BOLT 8
100 | 080]01123-50828 BOLT 8
100 | 090 |1G911-0446-0  |SEAL,OIL 1 B
100 | 100 |1A091-0704-3  |ASSY BRG.CASE,MAIN 1
100 | 110 |1A091-0454-0 BOLT,BEARING CASE 2
100 | 120 [1A091-2348-0 METAL,CRANKSHAFT STD SET 1
100 | 120 |1A091-2393-0  [METAL,CRANKSHAFT -0.20mm SET | 1
100 | 120 [1A091-2394-0 METAL,CRANKSHAFT -040mm SET | 1
100 | 130 |1A091-0705-3  |ASSY BRG.CASE,MAIN 1
100 | 140 [1A091-0454-0 BOLT,BEARING CASE 2
100 | 150 |1A091-2348-0  [METAL,CRANKSHAFT STD SET 1
100 | 150 |1A091-2393-0 METAL,CRANKSHAFT -0.20mm SET | 1
100 | 150 |1A091-2394-0  [METAL,CRANKSHAFT -0.40mm SET | 1
100 | 160 |1A091-0706-3  |ASSY BRG.CASE,MAIN 1
100 | 170 |1A091-0454-0  [BOLT,BEARING CASE 2
100 | 180 |1A091-2348-0 METAL,CRANKSHAFT STD SET 1
100 | 180 |1A091-2393-0 METAL,CRANKSHAFT -0.20mm SET | 1
100 | 180|1A091-2394-0  [METAL,CRANKSHAFT -0.40mm SET | 1
100 | 190 |15601-0456-0 BOLT,BEARING CASE 3
NOTE V2203-M
bittoo-lhanana, Lmae_tefm_aﬁu_alnnl-&' wafal
IILLPD.IIVVVVVV.LI I}Jul.l o7

89




FIG 101 | CAMSHAFT & IDLE GEAR SHAFT

Month/Year
P1

05 /2004

53
i
.
v I A
} i
'_|!'| Y, =

o W
i

i T
111 o . i
[ Bl [,
S
] -~ T 1 T
. = ; e
| 3 o
..'H.

- b
LT
Y
s, wl
= -
1o =, [

:__ri_r'_'__.:?:__h.‘ ok

B

| r oy

d gl

i W s

0.0
Q301§
os0

NOTE

V2203-M

bttt/ hanana,

tractormeantatpdf-infe
IILLPD.IIVVVVVV.I.I IIJUI.I 1

90



Month / Year |II!
— [ =
FIG 101 CAMSHAFT & IDLE GEAR SHAFT | Pt A -é-‘fﬁ :
L ———
05/2004 | L 1T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
101] 01015601-1555-0  [TAPPET 8
101|020 19013-1511-0  |PUSH ROD 8
101] 030 |1A091-1601-0  |ASSY CAMSHAFT 1
101] 040 |1A091-1615-2  |CAMSHAFT 1
101 | 050 |07715-00401 BALL 1
101] 060 |1A091-1651-3 |GEAR,CAM 1
101 070]05712-00720 KEY,FEATHER 1
101] 080|15221-1627-0  |STOPPER,CAMSHAFT 1
101 090]01123-50818 BOLT 2
101] 100 |1A091-2401-0 |COMP.GEAR,IDLE 1
101] 11017331-2498-0 BUSH,IDLE GEAR 1
101]120)---- BLANK
101| 130|1A021-2437-0  [COLLAR 1
101 | 140 |15451-9540-0 CIR CLIP,EXTERNAL 1
101] 150 |1A021-2425-0  |SHAFT,IDLE GEAR 1
101 160]01123-50818 BOLT 3
NOTE vV2203-M
it ac/iananas L'&C‘tﬁfﬁﬁﬂ'ﬁ'ﬂﬂ'“"" afal
TIPS 77w vt Uo7

91




Month/Year

FIG 102 PISTON & CRANKSHAFT P1 L

0572004 | ST

8 " i ]
@ el 1GE7G-00Z- 10

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !

Q2



Month / Year |II!
B ! -4
FIG 102 PISTION & CRANKSHAFT P1 A -é-‘fﬁ B
L p—
05/2004 | L 1T

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
102 | 010|1G780-2111-3  |PISTON STD 4
102 | 01016423-2191-2  [PISTON +0.50mm 4
102 | 020 |1A091-2105-0  |ASSY PISTON RING STD 4
102 | 030 |14901-2131-0  |PIN,PISTON 4
102 | 040 [1G279-2133-0  |CIR CLIP,INTERNAL 8
102 | 05017311-2201-0  [ASSY CONNECTING ROD 4
102 | 060 |17331-2198-0  [BUSH,PISTON PIN 4
102 | 070 |15521-2214-2  |BOLT,CONNECTING ROD 8
102 | 08017311-2231-0 METAL,CRANKPIN STD SET 4
102 | 08017331-2297-0  |METAL,CRANKPIN -0.20mm SET| 4
102 | 08017331-2298-0  |METAL,CRANKPIN -0.40mm SET| 4
102 | 090 |1G790-2301-2  |COMP.CRANKSHAFT 1
102 | 100 |07715-00401 BALL 4
102 | 110 [19202-2328-0 BUSH,CRANKSHAFT 1
102 | 120 |1A081-2411-0  |GEAR,CRANKSHAFT 1
102 | 130]05712-00728 KEY,FEATHER 1
102 | 140|15471-2331-2  [SLINGER,OIL 1
102 | 150 [19202-2325-0 COLLAR,CRANKSHAFT 1
102 | 160 |04811-10300 ORING 1
102 | 170 |15221-2336-0 NUT,CRANKSHAFT 1
102 | 180 |1A091-2347-0  [METAL,CRANKSHAFT STD 1 B
102 | 180|1A091-2391-0  [METAL,CRANKSHAFT -0.20mm 1 B
102 | 180 |1A091-2392-0  [METAL,CRANKSHAFT -0.40mm 1 B
102 | 190 |19202-0414-0  |SEAL,OIL 1 Cc
102 | 200 |1A091-2353-0  |METAL,SIDE STD 2 B
102 | 200 |1A091-2395-0  |METAL,SIDE +0.20mm 2 B
102 | 200 |1A091-2396-0  |METAL,SIDE +0.40mm 2 B
102 | 210|1A091-2354-0  |METAL,SIDE STD 2 B
102 | 210 |1A091-2397-0  |METAL,SIDE +0.20mm 2 B
102 | 210|1A091-2398-0  |METAL,SIDE +0.40mm 2 B
NOTE vV2203-M

[T P J AN L"&C‘tﬁfﬁﬁﬂ'ﬁﬂﬂ'“"w afal

TIPS 77w vt Uo7

93




FIG 105

Month/Year

FUEL CAMSHAFT & GOVERNOR SHAFT | pP1 ﬁrif

0572004 | ST

NOTE

V2203-M




Month / Year |II|
e A s,
FIG 105 |FUEL CAMSHAFT & GOVERNOR SHAFT| Pt [ YL
— p—
05/2004 | L 1T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
105 | 01019077-1602-0  [ASSY CAMSHAFT,FUEL 1
105 | 020 |19077-1617-0 CAMSHAFT,FUEL 1
105 | 030 |08153-06205 BEARING,BALL 1
105 | 040 |16415-5115-0  |GEAR,INJECTION PUMP 1
105 | 050 |05712-00525 KEY,FEATHER 1
105 | 060 |---- BLANK
105 | 070]15611-5545-0  [SLEEVE,GOVERNOR 1
105 | 080 |15221-5547-0  |CIR-CLIP,GOV. SLEEVE 1
105 | 090 |15611-5569-0 CASE,GOVERNOR BALL 1
105 | 100 |07715-03205 BALL 39
105 | 110]15221-5574-0  [CIR-CLIP 1
105 | 12007715-00403 BALL 7
105 | 13019077-9730-0 BEARING,BALL 1
105 | 140 [15221-1632-0 STOPPER,FUEL C/SHAFT 1
105 | 150 |01123-60814 BOLT 2
105 | 160 |1A051-1622-0  |GASKET 1
105|170|17183-1621-0  [COVER,FUEL CAMSHAFT 1
105 | 18019222-1619-0  [COLLAR 1
105 | 190 |15471-9536-0  |CIR CLIP,EXTERNAL 1
105 | 200 ]01123-50865 BOLT 4
NOTE vV2203-M
bt o [ hanana, £ Laglf iaf/
|||.Lpo./lvvvvvv.ua'e'te'|°m'aﬁt|ﬂ|pu|.| o7

95




Month/Year B ’Ji_
FIG 200 ENGINE STOP LEVER P1 a:‘: _i’.' S
05 / 2004 S
{:-L-“'H-_
100 e u} el
= o 070
120 WA a1a .- Q40
& éi@ 110 080
170 e _
A T 020
o Pl
:.--' . LH‘[&.;- ||.-‘_:_J:1 ﬁ 15'3 ¥ l et PR
pso— 050 | L=y - b
L ¢ L, .. __ﬂﬁ
N 130 060 P
. prS
Q50 ﬁﬁﬁi’f"ﬁ
[ _:n} 'E
™
F ;"'\-\. -
140 ey ™y -
.S g
St
160
N
1GEM-T13-12
NOTE V2203-M
Inu-ns.“”'”ﬂ” traetermaﬁ”alnd-&' Y P
IILLP - . IIJUI.I LIL} !

96



Month / Year |II!
FIG 200 ENGINE STOP LEVER P1 A -é-‘fﬁ '
L p—

05/2004 | L 1T

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS

200| 010|1G911-5416-0 |APPARATUS,IDLING 1

200 | 020|1G911-5410-0  |ASSY BOLT,ADJUSTMENT 1

200 | 030 |---- BLANK

200 | 040|1G911-9201-0  |NUT,SPRING 1

200 | 050 04814-00060 O RING 1

200 | 060 |04724-00140 GASKET 1

200 | 070|1G911-5427-0 |CAP 1

200 | 080 |1A021-5770-0  |ASSY LEVER,ENG.STOP 1

200 | 090 |1A021-5771-0 COMP.LEVER,STOP 1

200 | 100 |1A021-5772-0  [LEVER,ENGINE STOP 1

200 | 110|15471-5798-0  |SEAL,OIL 1

200 | 120 |05411-00420 PIN,SPRING 1

200 | 130|1A021-5792-0  [SPRING,RETURN 1

200 | 140|1A021-5721-0  |GASKET,PLATE 1 B

200 | 150 01023-50620 BOLT 2

200 | 16015221-8821-0  |STUD 2

200 | 17002751-50060 NUT,FLANGE 2

NOTE vV2203-M

[T Py ) f"

sl ananas b
YO /TVVVV V.U

aetermartatodte
I}Jul.l 1
97




FIG 201

STOP SOLENOID P1

Month/Year

05 /2004 L

P 040

[ “Os0

-~
L
] .
s
'H."'..
%
s, gt L '\l.\'-
.'\..
o -
-
.'\u 'l
o " -
.,
Y
-,
"

1GE33-C1 510

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.LP - . IIJUI.I LIL} !
fote)




Month / Year |II|
- — | §
FIG 201 STOP SOLENOID P1 - -#-‘fﬁ '
i":".' (= ]
05/2004 | L )TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
201 | 010 [1A021-5660-2  |COMP.GUIDE,SOLENOID 1 B
201 | 020 |1A021-6001-3  |ASSY SOLENOID 1
201 | 030 |04814-06310 ORING 1
201 | 04015221-8821-0  |STUD 2
201 | 050 |02761-50060 NUT,FLANGE 2
NOTE V2203-M
afal
T

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

99




FIG 202 INJECTION PUMP P1

Month/Year

05 /2004

1G4BE-019-10 | T

NOTE

V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !
100




Month / Year |II!
FIG 202 INJECTION PUMP P1 A -é-‘fﬁ '
L p—

05/2004 | L TN

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS

202 | 010115401-9569-0  |JOINT,EYE 1

202 | 020|1G762-5101-0 |ASSY PUMP,INJECTION 1

202 | 03019077-5209-2  [SHIM,INJECTION PUMP 0.20mm 1

202 | 03019077-5211-3  |SHIM,INJECTION PUMP 0.25mm 1

202 | 030 [19077-5212-3 SHIM,INJECTION PUMP 0.30mm 1

202 | 040 01754-50820 BOLT,FLANGE 3

202 | 050]01311-10820 BOLT,HEX-SOC-HD 1

202 | 060|15221-9153-0  |STUD 2

202 | 070]02751-50080 NUT,FLANGE 2

202 | 080|14311-6050-4  |ASSY COCK,JET START 1

202 | 090 |14681-4201-0  |ASSY PIPE,FUEL 1

202 | 100 |14301-4275-0  |CLIP,PIPE 2

202 | 110 |1A053-5748-2 BRACKET,ACCEL.CABLE 1

202 | 120]01023-50620 BOLT 2

202 | 13015471-5132-0  |SCREW,HOLLOW 1

202 | 140|15401-9665-0  |GASKET 2

NOTE V2203-M

[T P J AN L'&C‘tﬁ'l‘m'aﬁtfal“"u afal
TIPS 77w vt Uo7

101




FIG 204

GOVERNOR P1

Month/Year .
s

05 /2004 F'LUJ A

1G7ESO06: 10

NOTE

V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !
102




Month / Year |II!
FIG 204 GOVERNOR P1 LT
L p—

05/2004 | L TN

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS

204 | 010|1G789-5605-0 |ASSY LEVER,FORK 1

204 | 020 |---- BLANK

204 | 030 |1A021-5613-3  [LEVER,FORK 1

204 | 040|1G911-5615-0  |SHAFT,FORK LEVER 1

204 | 050 |1A091-5623-0  [HOLDER,FORK LEVER 1

204 | 060 |01754-50618 BOLT,FLANGE 1

204 | 070]15221-6641-0  [BOLT 1

204 | 080 |04512-60060 WASHER,SPRING 1

204 | 090 |01754-50830 BOLT,FLANGE 2

204 | 100 |01025-50630 BOLT 1

204 | 110|1A001-5641-0  [SPRING,GOVERNOR 1

204 | 120 |1A021-5642-0  |SPRING,GOVERNOR 1

NOTE V2203-M

Litoa "‘f"l

LAy Lwae_tefmaﬁu_alnnl&' H
YO /TVVVV V.U MUl

103




Month/Year

FIG 205 SPEED CONTROL PLATE 1 %

0572004 | ST

N -, =, b h " F LT
12333 -215-11 4 T,

NOTE V2203-M

bitoao: Loadf i iafol
AttpsHwww-tractormantatpafinfos
104



Month / Year - Illl
— L, : =9
FIG 205 SPEED CONTROL PLATE P1 A e
— p—
05/2004 | L ) TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
205 | 010 |1A021-5435-0  |ASSY BOLT,ADJUSTMENT 1
205 | 020 |15601-9201-2  [NUT 1
205 | 030|15601-9665-0  |GASKET 2
205 | 040 |15841-1462-0  [NUT 1
205 | 050 |---- BLANK
205 | 060 |1G790-5700-0 |ASSY PLATE,CONTROL 1
205 | 070 |1A021-5602-0 COMP.LEVER,GOVERNOR 1
205 | 080|1G790-5715-0 [LEVER,SPEED CONTROL 1
205 | 090 |15471-5798-0  |SEAL,OIL 1
205 | 100 ]05411-00420 PIN,SPRING 1
205 | 110|1A021-5792-0  [SPRING,RETURN 1
205 | 120 |1A021-5721-0 GASKET,PLATE 1
205 | 130]01023-50620 BOLT 2
205 | 14015221-8821-0  |STUD 2
205 | 15002751-50060 NUT,FLANGE 2
NOTE V2203-M
[T P J AN L'&C‘tﬁ'l‘m'aﬁtfal“"u afal
TIPS 77w vt Uo7

105




&
(O,

-

.

Month/Year
05/2004

P1

NOZZLE HOLDER & GLOW PLUG

FIG 206

EGO8-01E -1

V2203-M

waafal
FLLILLAY//

106

NOTE




Month / Year

—— ur =
FIG 206 NOZZLE HOLDER & GLOW PLUG | P o -*‘fﬁ )
k. — "
05/2004 | L ST

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
206 | 01016454-4250-2  |ASSY PIPE,OVER FLOW 1 B
206 | 020 117331-4250-0 ASSY PIPE,OVER FLOW 1
206 | 030]14971-4275-0  |CLIP,PIPE 1
206 | 040]10244-4232-0  |CLIP,PIPE 1
206 | 050)15241-6758-0  |CLAMP,CORD 1
206 | 060 |16454-5361-0  |PIECE,NOZZLE 4
206 | 070)15841-5362-2  |GASKET 4
206 | 08019077-5365-0  |SEAL,HEAT 4
206 | 090 119077-5371-4 PIPE,INJECTION 1
206 | 10019077-5372-3  |PIPE,INJECTION 1
206 | 110]19077-5373-3 PIPE,INJECTION 1
206 | 120119077-5374-3  |PIPE,INJECTION 1
206 | 130)15841-5385-0  |CLAMP,PIPE 3
206 | 140]15841-5386-0  |CLAMP,PIPE 3
206 | 150 103024-50520 SCREW,WITH WASHER 3
206 | 160]19077-6551-0  |GLOW PLUG 4 B
206 | 170|1G778-6556-0 |CORD,GLOW PLUG 1 B
206 | 180)02761-50040 NUT,FLANGE 4
206 | 190 116454-5390-0  |KIT HOLDER,NOZZLE 4
NOTE V2203-M

bt o [ anana Lwae_tefm_a_ﬁ_u_alnnl-&' - i

IILLPO.IIVVVVVV.LI IPUI.I LAY/

107




FIG 301 FUEL PUMP (MECHANICAL) P1

Month/Year

05 /2004

VECHe& -0 =110

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
IILLP - . IIJUI.I LIL} !
108




Month / Year |II|
= _-u_.‘,!f#“' '\_'\.
FIG 301 FUEL PUMP (MECHANICAL) Pl gl -*- '
05/2004 | L T
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
301 | 010 17539-5203-0 ASSY PUMP,FUEL 1 B
301 | 020 (19844-5204-0 COMP DIAPHRAGM 1
301|030 [1G751-5214-0 |GASKET,FUEL PUMP 1 B
301 | 040 |01023-50616 BOLT 2
NOTE V2203-M
bitoa: [ ananarte Ladf infal
||upo.//vvvvvv.ua'efe1°m'aﬁt|ﬂ|pu|.| 1O7

109




Month/Year I .’_J
FIG 402 FAN DRIVE PULLEY o1 -
05 /2004 4 -,
: ' W

'I;\,.: ; 'I A

. _ . 030

-\';:_\_ : __.I i_ S — | ! . ep— !

¢ -. g | o3 060

i - ; i~ 050 |
|='I I Q:H;JAV
I | |
15 wh
14l
I|'|I
{4 i
II |III B i: -':_ T :
| / ;‘_':;\-ﬁkﬁb J-T;i'.‘:-" ’ |
Il [ Ill: x:ﬁ’;‘-:h"' = .f i
ll- (AL h}-’-?ll .Il
.ll % t:"'k..:t."' ,1 |I|-’ ; o n ]
\\. = 'J.-I} o

™ I'_'I:;l \ = Y i
o0 "32{3

1G&ES-020-10
NOTE V2203-M
it
1 ILLP

s. “*”*”*” tl‘aetSI‘Fﬁaﬁl lal.\,.u:
. . IIJUI 1

-

=n
]

. I
110




Month / Year |II|
- — | §
FIG 402 FAN DRIVE PULLEY P1 - -#-‘fﬁ '
i":".' (= ]
05/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
402 | 010 [1E115-7428-0  |PULLEY,FAN DRIVE 1
402 | 020 [05712-00720 KEY,FEATHER 1
402 | 030 {1C010-6583-0  |ASSY COUPLER 1
402 | 040 [1C010-6588-0 |CONNECTOR 1
402 | 050 (1C010-6591-0  |TERMINAL 2
NOTE V2203-M
Ldtea:/fiananas L'&C‘t@fﬁﬁﬂ'ﬁ'ﬂﬂ'“"" mafal
TIPS 77w vt Uo7

111




FIG 404 FLYWHEEL P1

Month/Year

05 /2004

NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !

112




Month / Year 1'|

_ —i B 1l

FIG 404 FLYWHEEL P1 | -*-fl )

05/2004 | 1 =,
LN o
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
404 1010 [16501009500 FLYWHEEL ASSY 1 TYM Part No
404 1020 [15001011023M |FLYWHEEL 1 TYM Part No
404 1030 [15001010050 GEAR , RING 1 TYM Part No
404 1130 [15001480010DG |PLATE , RR 1 TYM Part No
404 1150 |V7051400320 C-RING , HOLE 32 1 TYM Part No
404 1160 [15001106804 BEARING , BALL 1 TYM Part No
404 1180 [16501013000 MOTOR . STARTER 1 C TYM Part No
404 1190 |V2024610030 BOLT, HEX FINE M10X30 2 TYM Part No
404 1210 |Vv4011600100 WASHER , SPRING M10 13 TYM Part No
404 1530 |Vv5201010020 PIN , PARALLEL/A 10X20 2 TYM Part No
404 1540 (16733412040 BOLT, STUD 2 TYM Part No
404 1550 [V2024612030 BOLT , HEX FINE M12X30 2 TYM Part No
404 1560 [Vv4011600120 WASHER , SPRING M12 2 TYM Part No
404 1570 V2024610030 BOLT , HEX FINE M10X30 11 TYM Part No
404 1580 |Vv5201008020 PIN , PARALLEL/A 8X20 3 TYM Part No
404 1590 [V5201006016 PIN , PARALLEL/A 6X16 TYM Part No
NOTE V2203-M
Lot ./ apnanay L—aeferm_a_ﬁu_alnnlf HY Py |
IILLPD.IIVVVVVV.LI IPUI.IIII li

113




FIG 406

OIL SWITCH & THERMOMETER

P1

Month/Year

05 /2004

010

1G3H5- 18-

NOTE V2203-M

httosAnwww-tractormeantatpafi
III.LP - . IIJUI.I

=Ih

114




Month / Year |II|
e _-\.._.JJ'“' "_.\.
FIG 406 OIL SWITCH & THERMOMETER Pl gl -*--'
os/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
406 | 010 [31351-3283-0 SENSOR,THERMO 1 B
406 | 020 (15841-3901-0 SWITCH,OIL 1 B
NOTE V2203-M
bttoo: [ ananas Lwae_tefm_a_ﬁ_u_alnnl: afal
PSS Wvw TP CTTTO7

115




Month/Year .
FIG 500 | WATER FLANGE & THERMOSTAT | r1 E{ii" =~.\|
052008 | LT
140
010
NOTE V2203-M

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !

116



Month / Year

P =
FIG 500 WATER FLANGE & THERMOSTAT | ™ o -*f )
[t e
os/2004 | [ T

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
500 | 010 |1A033-7270-4 |COMP FLANGE,WATER 1
500 | 020 |15109-3363-0 PLUG,DRAIN 1
500 | 030]15109-3366-0 GASKET 1
500 | 040 |1A021-7291-4  |FLANGE,WATER 1
500 | 050 |1A021-9602-0  |PLUG 1
500 | 060 |01754-50660 BOLT,FLANGE 2
500 | 070 |01754-50665 BOLT,FLANGE 1
500 | 080 |1A021-7292-0  |GASKET,WATER FLANGE 1 B
500 | 090 |01123-50822 BOLT 2
500 | 100 ]15221-9153-0 STUD 1
500 | 110 |1A021-9102-0  [BOLT 1
500 | 120]02156-50080 NUT 1
500 | 130]04512-60080 WASHER,SPRING 1
500 | 140 |1A021-7334-0  |PIPE,WATER RETURN 1 B
500 | 150109318-88200 CLAMP,HOSE 1
500 | 160 |09318-88180 CLAMP,HOSE 1
500 | 170]15321-7326-0 COVER,THERMOSTAT 1
500 | 180 16221-7327-0 GASKET, THERMOSTAT 1 B
500 | 19001123-50835 BOLT 2
500 | 200 |1A021-7301-2  |ASSY THERMOSTAT 1 B
500 | 21004013-60080 WASHER,PLAIN 4
NOTE V2203-M

btto o // v\fﬂ\l

sl ananas b
YO /TVVVV V.U

aetermartatodt
I}Jul.l
117




NOTE

Month/Year
FIG 501 WATER PUMP

o %

05/ 2004 T win

1EdS&- 00710

V2203-M

118



Month / Year

—— ur =
FIG 501 WATER PUMP P1 o -*‘fﬁ )
= i
05/2004 | L ST
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
501 | 010]1A021-7303-0  |ASSY PUMP,WATER 1
501 | 015]17331-7341-0 BODY,WATER PUMP 1
501| 020]15521-7355-0  |BEARING 1
501| 0301A021-7351-0  |IMPELLER,WATER PUMP 1
501 | 040 |16661-7305-0 ASSY SEAL,MECHANICAL 1
501 | 050]1A021-7352-0  |FLANGE,W/PUMP SHAFT 1
501| 060 |1A021-7343-0  |GASKET,WATER PUMP 1 B
501 070)01123-50828 BOLT 3
501 | 08001518-50822 STUD 1
501 | 090)01023-50618 BOLT 5
501 | 100)01023-50620 BOLT 2
501|110]15221-8821-0  |STUD 2
501 | 120)02056-50060 NUT 2
501 | 130)04512-60060 WASHER,SPRING 2
501 | 140)04512-60080 WASHER,SPRING 1
501 | 150)02156-50080 NUT 1
501|160]17351-7425-0  |PULLEY,FAN 1
501 | 170 19223-2565-2 INDICATOR, TIMING 1
NOTE V2203-M
it o v\fﬂ\l

LAy Lwae_tefmaﬁ_u_alnnl-&' H
YO /TVVVV V.U MUl

119




Month/Year

FIG 504 ALTERNATOR & FAN P1 f{ii"ﬂ"ﬂi

05 /2004 1,_,,-' e

500-010

=

£
) L _
:‘lxsuu-nau// | o0 j%

2060~ 4

80 E_L:r-u:r 080 Q,ﬁlm /J

090 -

102-170

NOTE V2203-M

=n
]

In-“-ns “*”*”*” traetermaﬁ”alndli H™
Iniyo. . LISASLELLE

120




Month / Year |II!
B — -
FIG 504 ALTERNATOR & FAN P1 A ‘i-f h
L p—
05/2004 | L TN

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
504 {010 (13006442501 STAY(ALTERNATOR) 1 TYM Part No
504 |040 |15006640101 ALTERNATOR 1 TYM Part No
504 |050 |V2013608115 SMALL HEX BOLT 1 TYM Part No
504 |060 |V3043600080 [HEX NUT 1 TYM Part No
504|070 V4011600080 |SPRING WASHER 1 TYM Part No
504 {080 [35602010150 WASHER 2 TYM Part No
504|090 (V2173608025 |SMALL HEX BOLT(S) 1 TYM Part No
504 |140 |19077-7411-0 |FAN 1 C
504 1150 [16501000060M |[FAN SPACER(84.5) 1 TYM Part No
504|160 [01754-50612 BOLT,FLANGE 4
504 210 |36736500050 BUSH(8X10X62) 1 TYM Part No
504 220 |15006970101 FAN BELT 1 TYM Part No
504 {240 V2113606025 |HEX BOLT(S) 4 TYM Part No
504 |250 |17365-7425-0  |PULLEY FAN 4 TYM Part No
504 260 |12207120010 NUT , SPACER 1 TYM Part No
NOTE V2203-M

[T P J AN L'&C‘tﬁfﬁﬁﬂ'ﬁ'ﬂﬂ'“"" afal

TIPS 77w vt Uo7

121




Month/Year I
N TLa

FIG 600 VALVE & ROCKER ARM P1 |
052008 | LT
150
17013{1
0N |
160
140

NOTE

V2203-M

122




Month / Year |II!
B ! -4
FIG 600 VALVE & ROCKER ARM P1 A -é-‘fﬁ B
L p—
05/2004 | L TN

KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
600 | 010|16484-1311-0  |VALVE,INLET 4

600 | 020 |16484-1312-0  [VALVE,EXHAUST 4

600 | 03015221-1324-0  |SPRING,VALVE 8

600 | 040 |15221-1333-0  |RETAINER,VALVE SP. 8

600 | 05015221-1398-0  [COLLET,VALVE SPRING SET 8

600 | 060 |15221-1315-3  |SEAL,VALVE STEM 8

600 | 07015221-1328-0  |CAP,VALVE 8

600 | 080 |1A091-1426-0  |SHAFT,ROCKER ARM 1

600 | 090 |15221-1435-0 BRACKET,ROCKER ARM 4

600 | 100 |15221-1431-0  |SPRING,ROCKER ARM 3

600 | 110]01754-50855 BOLT,FLANGE 4

600 | 120 |05411-00528 PIN,SPRING 1

600 | 130 |15221-1443-0 WASHER,R-ARM.SHAFT 2

600 | 140 ]04013-60080 WASHER,PLAIN 2

600 | 150 |04512-60080 WASHER,SPRING 2

600 | 160 |01153-50812 BOLT 2

600 | 170|15621-1403-0  |ASSY ROCKER ARM 8

600 | 180]15521-1423-0  [SCREW,ADJUSTING 8

600 | 190 |15021-1424-0  [NUT 8

NOTE V2203-M

[T Py ) f"

sl ananas b
YO /TVVVV V.U

aetermartatodte
I}Jul.l 1
123




FIG 601

INLET MANIFOLD

P1

Month/Year

05 /2004

NOTE V2203-M

httosHAwww-tractormeantatpdf-in
III.I.P N N IIJUI.III

124

=Ih




Month / Year |II|
= K-
FIG 601 INLET MANIFOLD P1 : -é-"fﬁ B
i":".' (= ]
05/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
601 | 010 [1G780-1177-2 |ASSY MANIFOLD,INLET 1
601 | 020 [17331-7334-2 PIPE,WATER RETURN 1
601 | 030 [1A091-1182-2  |GASKET,IN-MANIFOLD 1 B
601 | 040 [01123-50822 BOLT 7
NOTE V2203-M
Litoa "‘f"l

LAy Lwae_tefmaﬁu_alnnl&' H
YO /TVVVV V.U MUl

125




P
&

2l

.
T

-

Month/Year

05 /2004

P1

EXHAUST MANIFOLD

FIG 602

16454 02977

V2203-M

waafal
FLLILLAY//

126

NOTE




Month / Year |II|
- — | §
FIG 602 EXHAUST MANIFOLD P1 - -#-‘fﬁ '
i":".' (= ]
05/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
602 | 010 [17355-1231-2 MANIFOLD,EXHAUST 1
602 | 020 [1A091-1236-0 GASKET,EX-MANIFOLD 1 B
602 | 025[1A091-1235-0  |GASKET,EX-MANIFOLD 1 B
602 | 030[15221-9153-0  |STUD 8
602 | 040 116429-9201-0 NUT 8
602 | 050 [---- BLANK
602 | 060 |17355-9285-2 COVER,MANIFOLD 1
602 | 070 [T0070-1642-0  |GASKET,MUFFLER 1
602 | 08001123-50822 BOLT
NOTE V2203-M
Ittoa:lhananas fue Ladlf iofo/
|||.Lpa.//vvvvvv.ua'e'te'|°m'aﬁt|ﬂ|pu|.| TO7

127




Month/Year

FIG 808 |ACCESSORIES & SERVICE PARTS| p1 B e
05 /2004 L
010 020 030
(D
W
1E041-009-10
NOTE V2203-M N

bttt/ hanana, Luaefefm_aﬁuﬂlnnl-c 1
IILLPD.IIVVVVVV.LI IIJUI.I

17




Month / Year |II|
= '\_'\.
FIG 808 | ACCESSORIES & SERVICE PARTS | * Y
os/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
808 | 010 [15321-2516-3 BOLT,FLYWHEEL 6 See FIG.404
808 | 020 [34070-4424-0 PIN,JOINT 1
808 | 030 [T0070-4426-0 SCREW 1
NOTE V2203-M
"‘f"l

bittoo-lhanana, Lwaefefm_a_ﬁu_alnnl‘ H
PSS Wvw PG
129




FIG 809

Month/Year

LABEL

P1 il
05 / 2004 LI

1G938-017-10

LI - - .____.
T ' L » - .
| . _ " - -
i : .-"-\""-' - --"'.-____ - - -
~h ] Ty, -
I~ ' -
i i e, ) . I
- | )
5 " . - [ i .__\ |
| - . el )
- 3 I - ,
o e 3 i i
\ ! o Py -
l'H. -\\H.\" -
- b — 1
* ", . " 1

NOTE

V2203-M

httpsHwww-tractormantatpaf-in
IILLP . . IlJUI.|

=n
]

130




Month / Year |II|
e _-L_.‘,!flﬂ'l
FIG 809 LABEL P1 A,
os/2004 | L TN
KEY NO PART NO PART NAME SPEC Q'TY | REPAIR | ENG. SERIAL NO REMARKS
809 | 010|1G790-8721-0  [LABEL,PUMP 1
NOTE V2203-M
Litoo nf,\l

LAy Lwae_tefmaﬁu_alnnl&' H
YO /TVVVV V.U MUl

131




CHASSIS

2 | ENGINE ACCESSORIES & CONTROL

FIG 022 AIR CLEANER= === = = — o o oo o o 136
FIG 023 RADIATOR= === = == — — o o o o 138
FIG 024 MUFFLER === === =~ — m o o 140
FIG 025 FUEL TANK= === = m— o oo oo 142
FIG 027 ACCELERATOR= === == ——m — o oo e - 144

https://www.tractormanualpdf.info/



Month/Year

05 /2004 .,

NOTE




Month / Year .
FIG 022 AIR CLEANER P1 S
05/ 2004 e
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
022001 |14501032000  |AIR CLEANER ASSY 1 1
022|002 |15541012221  |ELEMENT COMP , OUT 1 1 A
022|003 |14501032100  |BODY ASSY 1 1
022|004 |14501032200DG [BODY COMP 1 1
022 (005 |15541000000 ELEMENT SET , AIR 1 1 A
022|006 |15541012230  |ELEMENT ASSY , IN 1 1 A
022|008 [14221012381  |NUT, WING 2 2
022|010 |14161010110  |PACKING 2 2
022|011 |15241022521  |VALVE 1 1
022|012 |16501030011  |PIPE, INLET 1 1
022|016 |14321018620 |CLAMP, 75 1 1
022|017 |14401010140 |CLAMP , 82 2 2
022|018 |V2173608016 |BOLT, HEX/S M8X16 4 4
022 (019 |16501032100DG [STAY COMP 1 1
022|021 |V2173608016 |BOLT, HEX/S M8X16 5 5
022 [024 |V2193606016  |BOLT , HEX/SPL M6X16 1 1
022|025 |17686641110  |RELAY , PREHEAT 1 1
022 027 |16501033000  |HOSE , AIR INLET 1 1 C
022|028 |15641030022  |GASKET 1 1 B
022 029 |15191010040 [CLAMP, 70 1 1
022|031 |14256210040 |CLAMP , HARNESS 1 1
022 032 |V2193606016 |BOLT , HEX/SPL M6X16 1 1
NOTE
Y
1

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

137




Month/Year

FIG 023 RADIATOR P1 Ei’i[
05/ 2004 o,
| 1
2
“'lﬁ— 3
FRON 4

32

}

NOTE




Month / Year .
FIG 023 RADIATOR P1 S (e
05 / 2004 PN
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
023|001 |14611042102 RADIATOR ASSY 1 1
023|002 |16601042160 CAP ASSY 1 1
023|003 |16601042340 SPONGE , 495 2 2
023|004 |14611042200DG |SHROUD COMP 1 1
023|006 |16601042300DG [NET COMP 2 2
023|007 V2712606012 BOLT , WING M6X12 4 4
023|008 [Vv4111600060 WASHER , PLAIN M6 4 4
023 (009 [14501040111  |HOSE, RADIATOR 1 1 C
023|010 |14611040011 HOSE , RADIATOR 1 1 C
023|011 |14241010040 CLIP, 45 2 2
023|012 |15641040180 CLAMP , 48 1 1
023|016 |15601040104 CONNECTOR 1 1
023|017 |14241012030 PLUG 1 1 ~2004.01.24
023|017a|16991113131 PLUG 1 1 2004.01.25~
023|018 [V7201019008 O-RING, P P8 1 1 B
023|019 [14504313301DG |PLATE COMP 1 1
023|020 |14241010050 CLIP, 42 1 1
023021 [Vv2183608020 BOLT, HEX/SP M8X20 1 1
023|022 |15231040150 HOSE , 380 1 1 C
023|023 |15081020070 TUBE , CORRUGATE 250 1 1
023|024 |16731040130 HOSE , RADIATOR 1 1 C
023|025 |14171020050 BAND , HOSE 3 3
023|026 |16501042401DG |BRACKET COMP, LH 1 1 TNF,AUZ
023 |026A]16501042402DG |BRACKET COMP, LH 1 1 GBC,PTA,USD,USM
023 {027 |16501042501DG [BRACKET COMP , RH 1 1
023028 [V2193606025 BOLT , HEX/SPL M6X25 4 4
023029 [Vv2173608030 BOLT, HEX/S M8X30 4 4
023|030 [Vv2183608020 BOLT, HEX/SP M8X20 6 6
023|031 |16501040132 INSULATOR 1 1
023|032 |16501040050 INSULATOR 2 2
023|033 |15641040160 INSULATOR 2 2
023|034 |16071040031 INSULATOR 1 1
023|036 |14046210300 GROMMET 8 8
023|037 |15991040050 COLLAR , 08X12X08 8 8
023|038 |35652030040 COLLAR , PACKER SHAFT 8 8
023|039 [35602010150 |WASHER , BIND SHAFT 8 8
023|040 |16601850160 BAND, 20 1 1
023|041 [16991040020 INSULATOR , RADIATOR 1 1
023|045 |16506103301DG [COVER COMP , SAFETY/(LH) 1 1 TNF,AUZ
023 |045A]12206103410DG |COVER COMP , SAFETY(LH) 1 1 GBC,PTA,USD,USM
023|046 |Vv2183608016 BOLT, HEX/SP M8X16 2 2
023 (047 |16506103410DG |COVER COMP , SAFETY(RH) 1 1
023|048 [Vv2183608020 BOLT, HEX/SP M8X20 2 2
NOTE
bttoa: ] for

sl ananas b
YO /TVVVV V.U

139

aetermartatodte
I}Jul.l




FIG 024

Month/Year - [I]
MUFFLER P1 SO A

05 /2004 LT

NOTE

140



Month / Year .
FIG 024 MUFFLER P1 S
05 / 2004 S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
024|001 |12701055200 MUFFLER COMP 1 1 TNF,AUZ
024 |001A{12201055200 MUFFLER COMP 1 1 GBC,PTA,USD,USM
024|003 [Vv4011600080 WASHER , SPRING M8 2 2
024|004 [V3042600080 NUT , HEX/2 M8 2 2
024 (012 |15001030010 GASKET 1 1
024013 [V2173608025 BOLT , HEX/S M8X25 2 2
0241014 [V2513408025 BOLT, STUD/2 M8X25 2 2
NOTE

bt o [ anana Lwae_tefm_a_ﬁ_u_alnnl-&' wafal
pPS77vwwvw .t PO TTO7
141



ﬁ“l.J
Y,
7

R
-
o
Y
2
-
—
L
-
LL
O
AN
o
o
LL

waafal

LAY/

NOTE

142



Month / Year .
FIG 025 FUEL TANK P1 S (e
05/ 2004 NI
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
025001 [12751112000 |TANK COMP , FUEL 1 1 ~2004.11.29
025001 12751112001 [TANK COMP, FUEL 1 1 ~2004.11.30
025 (002 |V2173608020 |BOLT, HEX/S M8X20 8 8
025003 [14501112201  |HOSE ASSY , 2150 1 1 C
025004 |14611113301 |HOSE COMP , FUEL 1 1 c
025|005 |13424020060  [BAND, 250 3 3
025|006 [13603102000 |CAP ASSY , TANK 1 1 GBC,PTA
025 |006A[36523102201  [CAP ASSY , TANK 1 1 USD,USM,AUZ, TNF
025008 |16731112130 |FILTER 1 1
025011 [16731112140  [INSULATOR 1 1
025012 [12101112200DR |BRACKET COMP , LH 1 1
025 [013 [12101112300DR [BRACKET COMP, RH 1 1
025 [014 |16731115000DG [STAY COMP , CUSHION 1 1 ~2004.11.29
025 (014 |16731115002DG [STAY COMP , CUSHION 1 1 2004.11.30~
025|015 |V2183608016 |BOLT, HEX/SP M8X16 4 4
025]016 [36573112000 [FILTER ASSY 1 1 c
025 (017 14261602090  [SPRING 1 1
025|018 [V7201024016 |O-RING , P P16 1 1 B
025|020 |15131023270 CupP 1 1
025021 |14261602070  |NUT, RING 1 1
025 (022 |V7211031065 |O-RING, G G65 1 1
025 (023 [15131023290  |ELEMENT 1 1 A
025024 14151020120 |PLUG 2 2
025 (025 |14151020130  |PACKING 2 2
025|026 [Vv2183608025 BOLT , HEX/SP M8X25 2 2
025|027 14611113100 |HOSE , FUEL 330 1 1 C
025 (028 [14501410050 |CLAMP, WORM 14.5 1 GBC,PTA
025 |028A|14501410050  [CLAMP , WORM 14.5 7 USD,USM,TNF,AUZ
025 (029 [14501410050 |CLAMP, WORM 14.5 1 1
025|032 [14501410050 [CLAMP, WORM 14.5 1 1
025|033 [37481850030  |BAND , HOSE 18.5 3 3
025|038 [14046210300 |GROMMET 4 4
025|039 [15991040050 COLLAR , 08X12X08 4 4
025|040 |35602010150 |WASHER, BIND SHAFT 8 8
025 (041 |V2173608025 |BOLT, HEX/S M8X25 4 4
025 [042 |14611113000DG [BRACKET COMP , FUEL 1 1
025|043 |V2173608020  [BOLT, HEX/S M8X20 2 2
025 (048 |15131023320  |LABEL , CAUTION 1 1
NOTE
hitssHwww-tractermangatodiinfet
IILLPD.IIVVVVVV.LI I}Jul.l 1/

143




FIG 027

ACCELERATOR o s Ei".‘fi
05/ 2004 -,

FOOT

CTgd>

J0A

NOTE

=n
]

httosHAwww-tractormeantatpdf-in
III.I.P - N IIJUI.III

144




Month / Year .
FIG 027 ACCELERATOR P1 SO [t
05/ 2004 SN
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
027001 [16001220000DG |PLATE COMP , ACCELERATOR 1 1
027003 15231162103  |CABLE ASSY 1 1
027|004 |15601160083  [PIN, 06X16 1 1
027|005 |V4111600060 |WASHER , PLAIN M6 1 1
027|006 [V5001920020 [PIN, SPLIT 2X20 1 1
027|007 |13424020060 [BAND, 250 1 1
027|008 |36502200050  |SPRING , FOOT PEDAL 1 1
027|009 |16501162004DG |BRACKET COMP 1 1
027010 |V2173608020 |BOLT, HEX/S M8X20 2 2
027|014 |15601162506DG [LEVER COMP , BAR 10 1 1
027|015 |14141170050  [LINING , 13X50X3 1 1
027|016 |36104400180 |WASHER 1 1
027|017 |v4111600100 |WASHER, PLAIN M10 1 1
027|018 |14041170080  [SPRING , COMPRESSION 1 1
027 (019 |V3232600100 [NUT, HEX SLOT & CAS M10 1 1
0271020 V5001925020 |PIN, SPLIT 2.5X20 1 1
027 (021 |15441170051 |GRIP, 10X115 1 1
027|022 |14601162300  |CABLE ASSY 740 1 1 C
027 (025 |V4111600100 |WASHER , PLAIN M10 1 1
027 (026 |V5001920020 [PIN, SPLIT 2X20 1 1
027|027 |15601160083  [PIN, 06X16 1 1
027 (028 |V4111600060 |WASHER , PLAIN M6 1 1
027 (029 [v5001920020 [PIN, SPLIT 2X20 1 1
027 /030 [15641160013  |GUIDE 1 1
027 (031 |V2173608016 |BOLT, HEX/S M8X16 2 2
027|032 |15601162305DG [ARM , PLATE 25X59 1 1
027|035 [13651210050 |WASHER , 10X20X2 2 2
027|036 [V5801403016 |PIN, SPRING 3X16 1 1
027|037 14326510210 |CAP, RUBBER 20 1 1
027|038 |14611162100DG [ARM COMP , THROTTLE 1 1 TNF,AUZ
027 |038A12201166100DG [ARM COMP , THROTTLE 1 1 GBC,PTA,USD,USM
027|039 |14611162000DG |BRACKET COMP 1 1 TNF,AUZ
027 |039A]12201166400DG |BRACKET COMP 1 1 GBC,PTA,USD,USM
027|040 |14601162230  [SPRING 1 1 TNF,AUZ
027|041 |14601160011 [ROD, THROTTLE 1 1
027|042 [14601162200 |PLATE comp 1 1 TNF,AUZ
027 |042A]12201166500  |PLATE COMP 1 1 GBC,PTA,USD,USM
027|043 |V3042600080  |NUT , HEX/2 M8 1 1
027|044 |V4111600080 |WASHER , PLAIN M8 2 2
027|045 |21306010180  |PIN, SNAP(6) 2 2
027|046 [15645120010  [BUSH , 10X18X10 2 2
027|047 |v7081400090 [E-RING 9 1 1
027|048 |V2173608020  |BOLT, HEX/S M8X20 2 2
027|055 |16791220010  |PAD 1 1
027|056 |V3042600080  |NUT, HEX/2 M8 1 1
027|057 |16997021960  [INSULATOR, 32 1 1
027|056 |V3042600080 NUT , HEX/2 M8 1 1
027|057 |16997021960 |INSULATOR , 32 1 1
NOTE
hitoa f'\l

LAy Lmae_tefm_aﬁu_alnnl-&' H™
YO /TVVVV V.U MUl

145




CHASSIS

3 | CLUTCH & CONTROL

FIG 029 CLUTCH

FIG 030 CLUTCH PEDAL- == === m oo

https://www.tractormanualpdf.info/



onth/Year f
FIG 029 CLUTCH I —}A

= A=)
052008 | 1 == )

+* NOT SERVICED SEPARATELY

NOTE




Month / Year

.'h. s
FIG 029 CLUTCH P1 i
=
05 /2004 / =
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

029 |001 |16601212002 COVER ASSY , CLUTCH 1 1 C
029 |002 |16441202020 PLATE 1 1
029 |003 |16441202030 LEVER , RELEASE 3 3
029 |004 |16441202040 SPRING , COMPRESSION 9 9
029 {005 14321202140 CAP , SPRING 9 9
029 |006 |16441202050 SPRING , RETURN 3 3
029 |007 |16341202130 BOLT, LEVER 3 3
029 |008 14321202171 NUT , LEVER 3 3
029 |009 |Vv5001920020 PIN, SPLIT 2X20 3 3
029 |010 |16441202101 DISK COMP , CLUTCH 2 1 1 B
029 |011 [Vv2173608020 BOLT , HEX/S M8X20 9 9
029 |012 |16501210010M [METAL . INPUT 1 1
029 |013 |16604610020 BOLT, SEAL M10X25 7 7
029 |014 |Vv3043600100 NUT , HEX/2 M10 1 1
029 |015 |Vv4011600100 WASHER , SPRING M10 1 1
029 |016 |V7051400620 C-RING , HOLE 62 1 1
029 |017 |16601200030 GASKET 1 1 B
029|018 |16601210020M [METAL, SLEEVE 1 1
029 {019 |16604610020 BOLT, SEAL M10X25 3 3
029|020 |16501210050 O-RING, G70 1 1 B
029 |021 |16341200020M [SLEEVE 1 1
029 {022 |14151200040 BEARING , CLUTCH 1 1 C
029 |023 |14321200040 SPRING , TENSION 31 2 2
NOTE

bttt o/l nf,\ L

sl ananas b
YO /TVVVV V.U

151

aetorrantatpai
I}Jul.l




FIG 030

CLUTCH PEDAL

P1

Month/Year

05 /2004

|

b

NOTE

httosAwww-tractormeantatpaf-infer
III.LP - N IIJUI.IIIIUI

189




Month / Year

FIG 030 CLUTCH PEDAL P1 LS
=
05 /2004 / =
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
030 |001 |16341322000 PEDAL ASSY , CLUTCH 1 1
030 |002 |15641320020 BUSH , 30X34X20 2 2
030|003 |15241220010 PAD 1 1
030 {004 |V2013608030 BOLT , HEX M8X30 1 1
030|005 [V3042600080 NUT , HEX/2 M8 1 1
030|006 [V2013608025 BOLT, HEX M8X25 1 1
030 |007 |V3042600080 NUT , HEX/2 M8 1 1
030|008 14322420010 PIN 1 1
030|009 |V4111600080 |[WASHER, PLAIN M8 1 1
030 {010 |Vv5001925020 PIN, SPLIT 2.5X20 1 1
030 |011 |16601220020 TURNBUCKLE , M8 L60 1 1
030 (012 |15601320073 NUT , HEX LH 1 1
030 |013 |V3042600080 NUT , HEX/2 M8 1 1
030|014 |14041200080 RETURN SPRING , CLUTCH 1 1
030|015 |15601320011 TUBE , CORRUGATE 105 1 1
030|016 |15441230050 ROD 1 1
030|017 [Vv5001920020 PIN, SPLIT 2X20 1 1
030|018 |V4111600060 |WASHER, PLAIN M6 1 1
030|019 |16601302000 BAR SET 1 1
030 {01901|15651302105 BAR COMP 1 1
030 {01902|16601302010 FORK , RELEASE 1 1
030 {020 |15601300010 PIN, 08X40 1 1
030|021 [V5901012150 |WIRE, STEEL 1 1
030 {022 |V7631500000 NIPPLE , GREASE/B-PT B-PT1/8 1 1
030 {023 |V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1 1
030 |024 |15681322000 ROD COMP 1 1
030|025 |16601220000 ROD COMP . FORK 1 1
030 (026 |15681322102 ROD COMP 1 1
030 |028 |14322420010 PIN 1 1
030|029 [Vv4111600080 [WASHER, PLAIN M8 1 1
030|030 [Vv5001925020 PIN, SPLIT 2.5X20 1 1
NOTE
bttt o/l nf,\ L

sl ananas b
YO /TVVVV V.U

153

aetorrantatpai
I}Jul.l




CHASSIS

4 | TRANSMISSION & REAR AXLE
FIG 031 TRANSMISSION FRONT CASE=——————— - 158
FIG 032 INPUT & COUNTER GEAR==== == == mm o oo oo 160
FIG 033 MAIN CHANGE GEARS=====—m === 162
FIG 034 REVERSE GEARS=—=————m oo o oo e 164
FIG 036 P.T.O DRIVE SHAFT === m mm o e e 166
FIG 037 MAIN CHANGE LEVER === === == e e e e 168
FIG 038 REVERSE CHANGE LEVER= === == =—m oo oo e e 170
FIG 039 TRANSMISSION MID CASE===————— oo m e e e e e e 172
FIG 043 TRANSMISSION REAR CASE====m = mm oo e e e 174
FIG 044 SUB CHANGE GEARS==————mm e e e e 176
FIG 045 SUB CHANGE LEVER===m=m e e e 178
FIG 047 4WD DRIVE GEARS=== == = === oo e e 180
FIG 050 4WD CHANGE LEVER=====mmm e o m e 182
FIG 051 P.T.O CHANGE GEARS=====—m = m e e e 184
FIG 051A P.T.O0 CHANGE GEARS=====———— o oo oo 186
FIG 051B P.T.0 CHANGE GEARS=====—— oo e o 188
FIG 052 P.T.O CHANGE LINKAGE== == === e e e 190
FIG 052A P.T.O CHANGE LINKAGE=====——— o oo e o 192
FIG 052B P.T.O CHANGE LINKAGE====———— o o mm o e e 194
FIG 053 P.T.O CHANGE LEVER= === = oo e 196
FIG 053A P.T.O CHANGE LEVER= === ==— oo o e e 198
FIG 054 REAR DIFFERENTIAL GEARS== === —m oo oo e 200
FIG 055 REAR AXLE & HOUSINGS====———————m oo 202

https://www.tractormanualpdf.info/



‘
Month/Year
FIG 031 TRANSMISSION FRONT CASE | p1 |— H""‘_ﬁ’“'l"lﬂ

05 /2004

2 .
 Engine

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

18R



Month / Year 1
i e B
FIG 031 TRANSMISSION FRONT CASE P1 pﬂ] \
05/ 2004 / oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
031|001 |14502010013M |[CASE, FR TRANSMISSION 1 1
031|003 |16733412032 BOLT, STUD 3 3
031|004 [V3343600120 NUT , HEX FINE/2 M12 5 5
031|005 |V2013612045 BOLT , HEX M12X45 5 5
031|007 |Vv4011600120 |WASHER, SPRING M12 10 10
031 {010 |12507060020 PLUG, DRAIN 1 1
031|011 |V2513408020 BOLT, STUD/2 M8X20 2 2
031|013 |Vv5201010022 PIN, PARALLEL/A 10X22 6 6
031|015 |V2514410025 BOLT, STUD/2 M10X25 1 1
031|016 |V2513412035 BOLT, STUD/2 M12X35 1 1
031|017 |V2513412045 BOLT, STUD/2 M12X45 1 1
031|018 |16751850222 ELBOW , 90 PT3/8 PT3/8,PF3/8 1 1
031 {020 |16992011110 CONNECTOR 1 1
031 {021 |15134080020 HOSE , OIL 1 1
NOTE
bitoo f,\ L

LAy Lwae_tefmaﬁu_alnnl&' H™
YO /TVVVV V.U MUl

159




FIG 032 INPUT & COUNTER GEAR

P1

Month/Year

05 /2004

—1 'L““.

—{~2004.12.31

g S mmmm m———m mm

NOTE

=n
]

In-“-ns-“*”*”*” tl‘aetel‘l"ﬁaﬁl lal-\nl-l-' H
Iniyo. . PuUrt.i

160




Month / Year |
FIG 032 INPUT & COUNTER GEAR P1 .
05 / 2004 - oy
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

032007 [16502070110  |GEAR . HELICAL 21T 1 1
032|008 |V6041106207 |BEARING , BALL/HLL 6207HL1 1 1
032|009 [V7041400350 |C-RING , SHAFT 35 1 1
032|010 [16502070020  |SEAL, OIL D 1 1 B
032 (012 |16502070120 GEAR . HELICAL 21T 1 1
032 [013 |V6041106206 |BEARING , BALL/HLL 6206HL1 1 1
032|014 [V7041400300 |C-RING , SHAFT 30 1 1
032 (015 17991304510 SEAL,OILD 1 1 B
032|016 [15602060023  |PLATE , 25X90 1 1 ~2004.12.31
032|016 [15602060024  |PLATE , 25X90 1 1 2005.01.01~
032|017 |V2173608016 |BOLT, HEX/S M8X16 2 2
032|018 [15662130012 |GEAR , HELICAL 19T 1 1
032|020 [V6001106207 |BEARING , BALL 6207 1 1
032 [021 |V6041106206 |BEARING , BALL/HLL 6206HL1 1 1
032 022 |V7041400350 |C-RING , SHAFT 35 3 3
032 023 |15642120031  |GEAR , HELICAL 24T 1 1
032024 115662130021 GEAR , HELICAL 28T 1 1
032|025 [15662130031 |GEAR , HELICAL 32T 1 1
032 [027 |V6001106909  |BEARING , BALL 6909 1 1
NOTE

hitssHwww-tractermangatodiinfet

IILLPD.IIVVVVVV.LI I}Jul.l 1/

161




Month/Year

;
FIG 033 MAIN CHANGE GEARS P1 — wi_f J-:"

05 /2004

—

— 4
< Tig. 39200

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

17



Month / Year {
[ e H
FIG 033 MAIN CHANGE GEARS P1 ey
05 / 2004 / "y
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

033|001 [15642080015 |GEAR, HELICAL 14T 1 1
033|003 [15642080080 [SNAP RING , C TYPE 1 1
033|004 V6001106305 |BEARING , BALL 6305 1 1
033|005 [v6001606307 |BEARING , BALL 6307N 1 1
033|006 (14443140041 |COLLAR, 35X50X2 1 1
033|007 [V7041400350 |C-RING , SHAFT 35 1 1
033|008 [15642160041 |WASHER , 30X46X3 1 1
033|009 (15662090013 |GEAR, HELICAL 40T 1 1
033|011 [Vv6544323723 |BEARING , NEEDLE.ROLLER KT323723 1 1
033|012 (15602080093  |BUSH , 28X32X31 1 1
033|013 |15642080090 WASHER , 25X46X5 1 1
033|014 (15682090020 |HUB, 28X51X21 1 1
033|015 (15602080224 |COUPLING , 51X72X18 1 1
033|016 [15642080062 |GEAR, HELICAL 36T 1 1
033|018 |Vv6544323723 |BEARING , NEEDLE.ROLLER KT323723 1 1
033]019 [15602080093 [BUSH , 28x32X31 1 1
033|020 (15642080022 |WASHER , 28X46X5 1 1
033|021 [V7041400500 |C-RING , SHAFT 50 2 2
033|022 (15662090022 |GEAR, HELICAL 31T 1 1
033|024 [Vv6544323723 |BEARING , NEEDLE.ROLLER KT323723 1 1
033|025 (15602080093  |BUSH , 28X32X31 1 1
033|026 |15682090020 HUB , 28X51X21 1 1
033|028 (16492092001 |SYNCHRONIZER ASSY 1 1 C
033029 [V7041400500 |C-RING , SHAFT 50 2 2
033|030 |15662090032 GEAR , HELICAL 27T 1 1
033|032 |Vv6544303524 |BEARING , NEEDLE.ROLLER KT303524 1 1
NOTE

hHesHrrrrr-tractormantatodfnfer

IILL}JO.IIVVVVVV.LI I}Jul.l 1/

163




FIG 034

REVERSE GEAR

P1

MMMMMMMMMM

NOTE




Month / Year 1
i e B
FIG 034 REVERSE GEAR P1 ey
05 /2004 - A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

034 |001 |15642140011 GEAR , HELICAL 30T 1 1

034|002 |15642140023 SHAFT 1 1

034|004 V6001106305 BEARING , BALL 6305 1 1

034 |005 |Vv6001106004 BEARING , BALL 6004 1 1

034|007 |15642170012 SHAFT , REVERSE 1 1

034|008 [Vv6001106305 BEARING , BALL 6305 1 1

034|009 |Vv6001106306 BEARING , BALL 6306 1 1

034|010 |15642160022 GEAR , HELICAL 26T 1 1

034|011 |Vv6544323717 BEARING , NEEDLE.ROLLER KT323717 2 2

034 (012 |15602160083 WASHER , 25X46X3 1 1

034|014 |16492092001 SYNCHRONIZER ASSY 1 1 C

034|015 |V7041400500 C-RING , SHAFT 50 2 2

034|016 |15642160032 GEAR , HELICAL 25T 1 1

034|017 |Vv6544323717 BEARING , NEEDLE.ROLLER KT323717 2 2

034|018 |15642160041 WASHER , 30X46X3 1 1

034 (019 |15992180010 GEAR , HELICAL 33-29 1 1

034|021 |15972180010 BEARING , BALL 6305AHL1SL 2 2

NOTE
Iddo o lhanana, "aetermaﬁl lal.\,u N P
IILL}JD.IIVVVVVV.LI I}Jul.l 1907

165




FIG 036

P.T.O DRIVE SHAFT

P1

Month/Year

05 /2004

# NOIT SERVICED 5SEPARATELY

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

166




Month / Year {
[ e H
FIG 036 P.T.O DRIVE SHAFT P1 ey
05 / 2004 / "y
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
036 |002 (15642210050  |SHAFT, PTO 1 1
036|003 [V6001106305 |[BEARING , BALL 6305 1 1
036 |005 [V6001106005 |BEARING , BALL 6005 2 2
036 |007 [15642210060 |GEAR, HELICAL 31T 1 1
036 {009 |15642200032 SHAFT , PTO 1 1
036|010 (15642210012 |GEAR, HELICAL 33T 1 1
036|011 [15642210024 |SHAFT, IDLE 1 1
036|012 (15972180010  |BEARING , BALL 6305AHL1SL 2 2
036|013 V6001106205 |BEARING , BALL 6205 1 1
036|015 [15933070521  |COLLAR, 26X35X03 1 1
036|016 |15642212003 CLUTCH ASSY 1 1 C
036|017 [15642212080 |SEAL, A 1 1
036|018 [15642212050 |DISK , CLUTCH 7 7
036|019 (15642212030  |PLATE ASSY 1 1
036|020 [Vv7051400950 |C-RING , HOLE 95 1 1
036|021 [15642212040 [SPRING 4 4
036 022 (15642212060 |PLATE 1 1
036|023 (15642212070  |DISK , BRAKE 1 1
036|024 (14462162180 |SEAL SET,B 2 2
036|025 (15602200040 |COUPLING , 36X62 2 2
036|026 [15642212090 [SEAL .C 1 1
036 |027 (16342212050 |PLATE,CLUTCH 6 6
NOTE
afal
1

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

167




Month/Year

05 /2004

P1

MAIN CHANGE LEVER

FIG 037

-1

-
=

(Fig.39 ~2

B

o

waafal

Laalf.
IIJUI.II 1

168

bitoao:
LILLY

NOTE




Month / Year 1
i e B
FIG 037 MAIN CHANGE LEVER P1 pﬂ: \
05/ 2004 - A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

037 |001 |15642230050 STAY, SHIFTER 1ST 1 1
037|002 |15642230060 STAY , SHAFT 3RD 1 1
037|004 [V5801406025 PIN, SPRING 6X25 2 2
037|005 |Vv5901010150 |WIRE, STEEL 2 2
037 {006 13022250030 SPRING , SHIFTER 2 2
037|007 [V6802000010 BALL , STEEL 2 2
037 |008 |15642230033M |LINK 1 1
037|009 [15642230043M [LINK 1 1
037|010 |15602231600 BOLT, SET SEAL LOCK M8X16 2 2
037|011 |15602230124 PIN , 10X28 1 1
037|012 |V7081400070 E-RING 7 1 1
037|013 |15602230074 GUIDE 1 1
037|014 |V2173608016 BOLT , HEX/S M8X16 2 2
037|015 |15612230026M [METAL , MAIN 1 1
037|016 |V2173608050 BOLT . HEX/S M8X50 2 2
037|018 |15602230085 SEAL 1 1
037|019 [V2013608050 BOLT, HEX M8X50 1 1
037|021 |15602230018M [FORK, SHIFTER MAIN 1 1
037 |022 |15602230026M [FORK, SHIFTER MAIN 1 1
037 {023 |16007060020 BOLT . DRAIN 1 1
037 {024 |V7051400320 C-RING , HOLE 32 1 1
037 (025 |15602230085 SEAL 1 1
037|026 |Vv5201006016 PIN, PARALLEL/A 6X16 1 1
037 {027 |15602900063 SPRING , C020 1 1
037|028 |14442180090 BOOT , CHANGE LEVER 1 1 B
037|029 |Vv5901010180 |WIRE, STEEL 1 1
037|030 |Vv5901010070 |WIRE, STEEL 1 1
037|031 |14502810074 GRIP COMP , MAIN SHIFT 1 1
037|033 |15662912000 LEVER COMP, BAR 16 1 1
037 |034 |15662912104DG [LEVER COMP , BAR 16 1 1
037|036 |V2013608035 BOLT, HEX M8X35 1 1
037|037 |Vv3042600080 NUT , HEX/2 M8 1 1
037 |038 |16602250040 GASKET , MAIN METAL 1 1 B
037|040 [V3342600100 NUT , HEX FINE/2 M10 1 1
037|041 |V4111600010 |WASHER M10 1 1
NOTE

bitoo v\f'\ L

LAy Lmae_tefm_aﬁu_alnnl-&' H
. . IYUl.1
YO /TVVVV V.U 14

169




FIG 038

REVERSE CHANGE LEVER

P1

Month/Year

05 /2004

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

170

=Ih




Month / Year 1
i e B
FIG 038 REVERSE CHANGE LEVER P1 pﬂ] \
05/ 2004 / oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
038 |001 |15602250015M [METAL , SHIFTER REVERSE 1 1
038 |002 |V2183608020 BOLT , HEX/SP M8X20 4 4
038 |003 |V3042600080 NUT , HEX/2 M8 2 2
038 |004 |V4011600080 |WASHER, SPRING M8 2 2
038 |005 |V4111600080 WASHER , PLAIN M8 2 2
038|006 |15602250025 STAY , SHIFTER REVERSE 1 1
038 |007 |14151210090 BOLT , REAMER 2 2
038|008 [V4011600080 |WASHER, SPRING M8 2 2
038 |009 |V4111600080 [WASHER, PLAIN M8 2 2
038 |010 |15642260013M [FORK, SHIFTER REVERSE 1 1
038 |011 |13022250030 SPRING , SHIFTER 1 1
038 |012 |Vv6802000010 BALL, STEEL 1 1
038 |013 |15602252200 ARM SET, REVERSE 1 1
038|014 |Vv5111006036 PIN, TAPER SPLIT 6X36 1 1
038 |015 |V7441142508 SEAL, OIL/D D14258 1 1 B
038|016 |13667012020 WASHER 1 1
038|017 |15662832004DG |LEVER COMP , BAR 14 1 1
038 |018 |V7041400140 C-RING , SHAFT 14 1 1
038|019 |14276010030 WASHER , 15X24X2 2 2
038 (020 |15441170051 GRIP, 10X115 1 1
038 |021 |V5801403016 PIN, SPRING 3X16 1 1
038 |022 |16002842002 CABLE ASSY . REVERSE 1 1 C
038 (023 14322420010 PIN 1 1
038|024 |Vv4111600080 |[WASHER, PLAIN M8 2 2
038 025 [Vv5001920020 PIN, SPLIT 2X20 2 2
038 |026 |V2173608016 BOLT , HEX/S M8X16 1 1
038 |027 |15662840014DG |PLATE 1 1
038 |028 |V2183608016 BOLT , HEX/SP M8X16 2 2
038 |029 |16602250010 GASKET , REVERSE METAL 1 1
038|031 [V7041400140 C-RING , SHAFT 14 2 2
038 (029 [16602250010 GASKET , REVERSE METAL 1 1 B
038 |031 |V7041400140 C-RING , SHAFT 14 2 2
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

171




FIG 039

TRANSMISSION MID CASE

P1

Month/Year

05 /2004

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

179




Month / Year 1
i e B
FIG 039 TRANSMISSION MID CASE P1 pﬂ] \
05/ 2004 / oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

039 |000 |15006253102DG |BRACKET SUB, LODER 1 1
039|001 |15642300017M |CASE , SPACER TRANSMISSION 1 1
039|002 [V2013612080 BOLT, HEX M12X80 1 1
039 |003 |V3043600120 NUT , HEX/2 M12 2 2
039 |004 [V2013612040 BOLT, HEX M12X40 1 1
039|005 [V2013614040 BOLT, HEX M14X40 5 5
039 |006 |V2013614050 BOLT, HEX M14X50 1 1
039 |007 |V4011600120 WASHER , SPRING M12 5 5
039|008 |Vv4011600140 |WASHER, SPRING M14 6 6
039 |009 |Vv5201010022 PIN, PARALLEL/A 10X22 4 4
039 {010 [Vv7811600008 PLUG , SQUARE R1/2 1 1
039 |011 |14505152380 ELBOW, 45 1 1
039|012 |V2004612100 BOLT, HEX M12X100 2 2
039|013 [V2013612035 BOLT, HEX M12X35 2 2
039 |014 |V2013614040 BOLT, HEX M14X40 2 2
039 |015 |Vv3043600140 NUT , HEX/2 M14 2 2
039 |016 |Vv3043600120 NUT , HEX/2 M12 2 2
039|017 |V4011600120 |[WASHER, SPRING M12 6 6
039|018 |Vv4011600140 WASHER , SPRING M14 4 4
039|020 [16602332011M |METAL, REVERSE 1 1
039|021 |V7051400620 C-RING , HOLE 62 1 1
039|022 [V7051400720 C-RING , HOLE 72 1 1
039 (023 |V7201124014 [O-RING, P P14 1 1 B
039 (024 |13267060022 PLUG, DRAIN 1 1
039|025 [V2013612030 BOLT, HEX M12X30 4 4
039|026 |V4011600120 |[WASHER, SPRING M12 4 4
039|027 |V2013612045 BOLT, HEX M12X45 1 1
039 {028 [V2013614045 BOLT, HEX M14X45 2 2
039 |030 |15004072501 HOSE ASSY , HYD 630 1 1 C
039|031 [Vv2173608020 BOLT , HEX/S M8X20 2 2
039 {032 |15006252201 BRACKET COMP 1 1
039 |033 |15006210111 CAP, PF1/2 1 1
039 {034 |15004073200 PIPE COMP 1 1
NOTE

afal

T

bittoo-lhanana, Lmaefefmaﬁu_alnnl-‘: H
YO /TVVVV V.U MUl

173




_.IJ_HI
gl g
Y
L
V)
<
@)
o
<
L
(0 e
2
®)
(7))
%)
=
V)
2
<
o
T
o)
4
o
O
LL

waafal

Laalf.
IIJUI.II 1

17A

it

NOTE




Month / Year {
i e B
o =
FIG 043 TRANSMISSION REAR CASE Pl Ny
05 / 2004 S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

043|001 |15642400019M |CASE, RR TRANSMISSION 1 1

043|002 [V2513414035 BOLT, STUD/2 M14X35 2 2

043|003 |V2513412035 BOLT, STUD/2 M12X35 2 2

043|004 [Vv5201010022 PIN , PARALLEL/A 10X22 8 8

043 |005 |14254330180 CAP, 72 1 1 C

043 (006 |14443140091 CAP , PTO SHAFT 1 1

043|007 [Vv2183608016 BOLT, HEX/SP M8X16 2 2

043|008 |14273170040 CAP, M14 4 4

043|009 [V2513416035 BOLT, STUD/2 M16X35 2 2

NOTE

£l
T

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

175




FIG 044

SUB CHANGE GEARS

P1

Month/Year

05 /2004

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

176

=Ih




Month / Year 1
i e B
FIG 044 SUB CHANGE GEARS P1 ey
05 /2004 - A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
044|001 |15642430013 GEAR , SPUR 16T 1 1
044|002 |V6544303517 BEARING , NEEDLE.ROLLER KT303517 2 2
044|003 |15642430021 COLLAR, 30X34X10 1 1
044 |004 |15642430032 WASHER , 30X50X4 1 1
044 |005 |15642430042 GEAR, SPUR 41T 1 1
044|006 |15642430110 HUB , 30X62X19 1 1
044 (007 |15242360050 COUPLING , SLIDE 1 1
044|008 [V7041400300 |C-RING, SHAFT 30 1 1
044|009 |14502430050 SHAFT 1 1 ~2004.08.17
044|009 |15642430053 SHAFT 1 1 2004.08.18~
044|010 |Vv6001106207 BEARING , BALL 6207 2 2
044|011 |15642430062 GEAR , HELICAL 24T 1 1
044|013 |V7041400400 C-RING , SHAFT 40 1 1
044|014 |15642430073 GEAR , HELICAL 39T 1 1
044|016 |V6544455017 BEARING , NEEDLE.ROLLER KT455017 1 1
044|017 |15602430134 BUSH , 40X58X29 1 1
044|018 |15602430154 COLLAR , 46X50X08 1 1
044|019 |14502430170 HUB , 40X62X20 1 1 ~2004.08.17
044 (019 |15602430173 HUB , 40X62X20 1 1 2004.08.18~
044 1020 |15242360050 COUPLING, SLIDE 1 1
044 (021 |15642430082 GEAR , SPUR 40T 1 1 2004.08.18~
044|022 [V6544455017 BEARING , NEEDLE KT455017 1 1 2004.08.18~
044|023 |15602430134 BUSH , 40X58X29 1 1 2004.08.18~
044 (024 |15602430154 COLLAR , 46X50X08 1 1 2004.08.18~
044 (025 |15642500012 GEAR, 35-11T 1 1
044 (027 |Vv6001106205 BEARING , BALL 6205 1 1
044 /028 |Vv6001106304 BEARING , BALL 6304 1 1
NOTE
Iddo o lhanana, "aetermaﬁl lal.\,u N P
IILL}JD.IIVVVVVV.LI I}Jul.l 1907

177




FIG 045

SUB CHANGE LEVER

P1

Month/Year

05 /2004

P

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

17R




Month / Year {
[ e H
FIG 045 SUB CHANGE LEVER P1 ey
05 / 2004 / "y
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

045|001 [15642590013  |STAY , SHIFTER SUB 1 1
045|003 [15642590024M |[FORK , SHIFTER SUB 1 1
045|005 [15642590034M |HOOK , SHIFT 1 1
045|006 (13022250030  |SPRING , SHIFTER 2 2
045 |007 |V6802000010 BALL , STEEL 2 2
045|008 [15602590124 |GUIDE 1 1
045|009 (V2173610020 |BOLT, HEX/S M10X20 2 2
045 (010 |15602590014M |METAL, SUB 1 1
045|011 [v2183608025 |BOLT, HEX/SP M8X25 2 2
045|012 [v2183608065 |BOLT, HEX/SP MB8X65 2 2
045|015 (14502810014 |LEVER, BAR 16 1 1
045|016 (16007060020  |BOLT . DRAIN 1 1
045|017 [V7051400320 |C-RING , HOLE 32 1 1
045|018 (15602230085  |SEAL 1 1
045|019 (15602900063  |SPRING , C020 1 1
045 (020 [Vv5201006016 [PIN, PARALLEL/A 6X16 1 1
045|021 (15602800044 |BOOT 1 1 B
045|022 [Vv5901010070 |WIRE, STEEL 1 1
045|023 (15002810104 |GRIP COMP, SUB SHIFT 1 1
045|025 (16602250020 |GASKET , SUB METAL 1 1 B
045|041 [Vv3342600100 |NUT, HEX FINE/2 M10 1 1
045|042 V4111600100 |WASHER, PLAIN M10 1 1
NOTE

hHesHrrrrr-tractormantatodfnfer

IILL}JO.IIVVVVVV.LI I}Jul.l 1/

179




FIG 047

4WD DRIVE GEARS

P1

Month/Year

05 /2004

P

Fig.44-0>

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

120

=Ih




Month / Year {
i e B
o =
FIG 047 AWD DRIVE GEARS P1 My
05 / 2004 S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
047|001 |15642610040 SHAFT 1 1
047|002 V6001106005 BEARING , BALL 6005 1 1
047|003 |V6031106204 BEARING , BALL/HL 6204HL 1 1
047|004 [V7041400250 C-RING , SHAFT 25 2 2
047|005 |V7441254708 SEAL , OIL/D D25478 1 1 B
047 |008 |16352620010 GEAR, SPUR 26T 1 1
047|010 [15662620050 GEAR, SPUR 25T 1 1
047|012 [V7051400470 C-RING , HOLE 47 1 1
NOTE
afal
T

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

181




FIG 050

Month/Year

m
4WD CHANGE LEVER P1 T e
[ =

05 /2004

181712

i)

o

11
12

: 16
15

3‘5%\. .

23— R

U
- ﬁ ‘A. 5 19/194
Tl 1) ’
::?; é 10
‘=g f?ﬁ@ 0
26 o7 |

=

2

@
\ 2423%' .-.:

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

19




Month / Year |
[ e H
FIG 050 AWD CHANGE LEVER PL -3
05/ 2004 S oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
050 |001 |15602650021M [METAL, SHIFTER 1 1
050 |002 |13022250030 SPRING , SHIFTER 1 1
050 {003 [V6802000010 BALL , STEEL 1 1
050 |004 |V2173608020 BOLT , HEX/S M8X20 2 2
050 {005 [V3042600080 NUT , HEX/2 M8 2 2
050|006 [V4011600080 |WASHER, SPRING M8 2 2
050 |007 |15602652202 ARM COMP 1 1
050 |008 |V7201024014 |O-RING,P P14 1 1
050 {009 16322652000 ARM COMP , PLATE 1 1
050 |010 |Vv5801406025 PIN, SPRING 6X25 1 1
050 [011 |16992872500 LEVER ASSY , BAR 12 1 1
050 |012 |15602870023 BUSH , 16X24X15 2 2
050 |014 ]16992190062 GRIP, 4WD 1 1
050 |015 |15642872002DG [BRACKET COMP 1 1
050 |016 |V2173608016 BOLT , HEX/S M8X16 4 4
050 |017 |36212110030 WASHER , TENSION ARM 1 1
050|018 [V7041400160 C-RING , SHAFT 16 1 1
050 |019 |12852870810 ROD 1 1 GBC,PTA
050 |019A]16322880020 ROD 1 1 USM,USD,AUZ, TNF
050 {022 36402200040 ELBOW , RH 2 2
050 {023 |V3042600080 NUT , HEX/2 M8 4 4
050 {024 |V4011600080 WASHER , SPRING M8 2 2
050 {025 [V2513408020 BOLT, STUD/2 M8X20 2 2
050 {026 |14443120050 PACKING , BOSS 1 1 B
050 {027 |V3342600100 NUT , HEX FINE/2 M10 1 1
050 |028 |V4111600100 |WASHER,PLAIN M10 1 1
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

183




FIG 051 P.T.O CHANGE GEARS | T
0572004 | 1]
CFIG.43-01>

OPTION:GBC,PTA
( ~2004.08.17 )

NOTE 2 Speed PTO




Month / Year |
N L
FIG 051 P.T.O CHANGE GEARS P1 ey
05 /2004 - A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
051|001 |14502730010 SHAFT , PTO 1 1 ~2004.08.17 GBC,PTA
051|002 V6041606305 BEARING , BALL/HL1 6305HL1IN 1 1 ~2004.08.17 GBC,PTA
051 (003 |36531080070 BEARING , BALL BL207 1 1 ~2004.08.17 GBC,PTA
051|005 |12102730020 GEAR, SPUR 38-33T 1 1 ~2004.08.17 GBC,PTA
051|021 |16322732000 SEAL ASSY, OIL 1 1 C ~2004.08.17 GBC,PTA
051 (022 |V7051400720 C-RING , HOLE 72 1 1 ~2004.08.17 GBC,PTA
051|024 |12102700020 GEAR, SPUR 12-17T 1 1 ~2004.08.17 GBC,PTA
051|025 V6041606305 BEARING , BALL/HL1 6305HL1N 1 1 ~2004.08.17 GBC,PTA
051|026 [Vv6041106306 BEARING , BALL/HL1 6306HL1 1 1 ~2004.08.17 GBC,PTA
051|027 |79642010080 SHIM , B 1 1 ~2004.08.17 GBC,PTA
051 {028 |16322730030 SHIM, 0.5 1 1 ~2004.08.17 GBC,PTA
051|029 [16322730040 COVER 1 1 ~2004.08.17 GBC,PTA
NOTE 2 Speed PTO
hitosHwrn-tractormangatodf-infor
IILLPD.IIVVVVVV.LI IPUI.I 1/

185




Month/Year

P.T.O CHANGE GEARS

FIG 051A

-

':---'_i“; -0

waafal

186

4Speed PTO

NOTE




Month / Year |
N L
FIG 051A P.T.O CHANGE GEARS P1 ey
05 /2004 - A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

051A/001 |15642730015 SHAFT , PTO 1 1 TNF,AUZ
051A/002 V6041606305 BEARING , BALL/HL1 6305HL1N 1 1 TNF,AUZ
051A/003 36531080070 BEARING , BALL BL207 1 1 TNF,AUZ
051A]004 |15662730012 GEAR , HELICAL 28T 1 1 TNF,AUZ
051A/005 |15662730023 GEAR , HELICAL 35T 1 1 TNF,AUZ
051A/006 15662730032 GEAR , HELICAL 36T 1 1 TNF,AUZ
051A/007 V6544404527 BEARING , NEEDLE.ROLLER KT404527 1 1 TNF,AUZ
051A/008 |V6544404527 BEARING , NEEDLE.ROLLER KT404527 1 1 TNF,AUZ
051A/009 |Vv6544404527 BEARING , NEEDLE.ROLLER KT404527 1 1 TNF,AUZ
051A/010 |15642730032 BUSH , 35X56X30 1 1 TNF,AUZ
051A]011 |15642730042 BUSH , 35X40X29 1 1 TNF,AUZ
051A]012 |15642730072 BUSH , 35X40X37 1 1 TNF,AUZ
051A/013 |15642730082 WASHER , 35X55X3 1 1 TNF,AUZ
051A|014 15642730052 HUB , 35X62X20 1 1 TNF,AUZ
051A/015 |15642730052 HUB , 35X62X20 1 1 TNF,AUZ
051A/016 |15242360050 COUPLING , SLIDE 1 1 TNF,AUZ
051A|017 15242360050 COUPLING, SLIDE 1 1 TNF,AUZ
051A/018 |15662730050 GEAR , HELICAL 30T 1 1 TNF,AUZ
051A/019 |Vv6544354026 BEARING , NEEDLE.ROLLER KT354026 1 1 TNF,AUZ
051A|020 15642730082 WASHER , 35X55X3 1 1 TNF,AUZ
051A]021 |16322732000 SEAL ASSY, OIL 1 1 B TNF,AUZ
051A]022 |V7051400720 C-RING , HOLE 72 1 1 TNF,AUZ
051A]023 |15662700030 GEAR , HELICAL 21-18 1 1 TNF,AUZ
051A]024 |15662700022 GEAR, HELICAL 12-14 1 1 TNF,AUZ
051A]025 |V6041606305 BEARING , BALL/HL1 6305HL1N 1 1 TNF,AUZ
051A/026 |V6041106306 BEARING , BALL/HL1 6306HL1 1 1 TNF,AUZ
051A]027 |79642010080 SHIM , B 1 1 TNF,AUZ
051A/028 16322730030 SHIM , 0.5 1 1 TNF,AUZ
051A]029 |16322730040 COVER 1 1 TNF,AUZ

NOTE 4Speed PTO

afal
1

bittoo-lhanana, Lmaefefmaﬁu_alnnl-‘: H
YO /TVVVV V.U MUl

187




Month/Year
05/2004

P.T.O CHANGE GEARS

FIG 051B

R

CFIG (43-01 3

2Speed PTO

waafal
FLLILLAY//

188

NOTE




Month / Year |
[ e H
FIG 051B P.T.O CHANGE GEARS PL -3
05/ 2004 S oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
051B(001 |15642730015 SHAFT , PTO 1 1 USD,USM,GBC,PTA
051B(002 |V6041606305 BEARING , BALL/HL1 6305HL1IN 1 1 USD,USM,GBC,PTA
051B|003 36531080070 BEARING , BALL BL207 1 1 USD,USM,GBC,PTA
051B|005 |12902730050 GEAR , HELICAL 30T 1 1 USD,USM,GBC,PTA
051B|006 |15662730032 GEAR , HELICAL 36T 1 1 USD,USM,GBC,PTA
051B(009 |V6544404527 BEARING , NEEDLE.ROLLER KT404527 1 1 USD,USM,GBC,PTA
051B(012 |15642730072 BUSH , 35X40X37 1 1 USD,USM,GBC,PTA
051B(015 |15642730052 HUB , 35X62X20 1 1 USD,USM,GBC,PTA
051B|017 [15242360050 COUPLING , SLIDE 1 1 USD,USM,GBC,PTA
051B(019 |V6544354026 BEARING , NEEDLE.ROLLER KT354026 1 1 USD,USM,GBC,PTA
051B(020 |12902430080 WASHER , 35X55X5.5 1 1 USD,USM,GBC,PTA
051B(021 |16322732000 SEAL ASSY, OIL 1 1 B USD,USM,GBC,PTA
051B(022 |V7051400720 C-RING , HOLE 72 1 1 USD,USM,GBC,PTA
051B(024 |12902700020 GEAR , HELICAL 12-18 1 1 USD,USM,GBC,PTA
051B(025 |V6041606305 BEARING , BALL/HL1 6305HL1IN 1 1 USD,USM,GBC,PTA
051B(026 |V6041106306 BEARING , BALL/HL1 6306HL1 1 1 USD,USM,GBC,PTA
051B(027 |79642010080 SHIM , B 1 1 USD,USM,GBC,PTA
051B(028 |16322730030 SHIM, 0.5 1 1 USD,USM,GBC,PTA
051B|029 [16322730040 COVER 1 1 USD,USM,GBC,PTA
051B|030 [12902750090 COLLAR 1 1 USD,USM,GBC,PTA
NOTE 2Speed PTO
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

189




FIG 052

P.T.O CHANGE LINKAGE

P1

Month/Year

05 /2004

OPTION:GBC,PTA
{ ~2004.08.17 )

NOTE 2Speed PTO

httosAnwww-tractormantatodaf
IILLP - . IIJUI.I

100

=Ih




Month / Year {
e
FIG 052 P.T.O CHANGE LINKAGE P1 ey
05 / 2004 - oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
052001 [12102750010  |STAY, SHIFTER PTO 1 1 ~2004.04.17 GBC,PTA
052 [002 |V7201024010 |O-RING, P P10A 1 1 ~2004.04.17 GBC,PTA
052 [003 [15602231600  |BOLT , SET SEAL LOCK M8X16 1 1 ~2004.04.17 GBC,PTA
052 [005 [14502750031M |FORK , SHIFTER PTO 1 1 ~2004.04.17 GBC,PTA
052 [006 |13022250030  |SPRING , SHIFTER 1 1 ~2004.04.17 GBC,PTA
052 [007 |V6802000010  |BALL, STEEL 1 1 ~2004.04.17 GBC,PTA
052 [009 [14502750051  |PLATE , 19X396 1 1 ~2004.04.17 GBC,PTA
052|010 [V5001930025 |PIN,, SPLIT 3X25 1 1 ~2004.04.17 GBC,PTA
052 [011 [V5001925020 |PIN,, SPLIT 2.5X20 2 2 ~2004.04.17 GBC,PTA
052|013 [14502752101  |ARM COMP 1 1 ~2004.04.17 GBC,PTA
052|014 |15602231600 |BOLT , SET SEAL LOCK M8X16 1 1 ~2004.04.17 GBC,PTA
052 [019 [12702752300  |ARM COMP 1 1 ~2003.12.31 GBC,PTA
052 019 [12702752301  |ARM COMP 1 1 ~2004.04.17 GBC,PTA
052 [022 |V7201024021 |O-RING, P P21 1 1 ~2004.04.17 GBC,PTA
052 [025 [V7041400250 |C-RING , SHAFT 25 1 1 ~2004.04.17 GBC,PTA
052 [026 |12752750200  |ARM SET. PTO 1 1 ~2004.04.17 GBC,PTA
NOTE 2Speed PTO
hitssHwww-tractermangatodiinfet
IILLPD.IIVVVVVV.LI I}Jul.l 1/

191




on ear r
FIG 052A P.T.O CHANGE LINKAGE T i L
L W
05/2004 | T T
26

O FIG 047-01

ﬁi—lq B

— T 1 1 1

12 13 1920 23

NOTE

4Speed PTO

In-“-ns-“*”*”*” tl‘aetel‘l"ﬁaﬁl lal-\nl-l-' H
Iniyo. . PuUrt.i

109

=Ih




Month / Year |
e
FIG 052A P.T.O CHANGE LINKAGE P1 ey
05 / 2004 - oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

052A]001 |15642750014 |STAY , SHIFTER PTO 1 1 TNF,AUZ
052A/002 [V7201024010 |O-RING, P P10A 1 1 TNF,AUZ
052A/003 [15602231600 |BOLT , SET SEAL LOCK M8X16 1 1 TNF,AUZ
052A/004 |15642750023M |FORK , SHIFTER PTO 1 1 TNF,AUZ
052A/005 [15642750033M |FORK, SHIFTER PTO 1 1 TNF,AUZ
052A/006 [13022250030  |SPRING , SHIFTER 2 2 TNF,AUZ
052A/007 [V6802000010 |BALL , STEEL 2 2 TNF,AUZ
052A/008 [16602750040  |PLATE , 19X305 1 1 TNF,AUZ
052A/009 [16602750050  |PLATE , 19X396 1 1 TNF,AUZ
052A/010 [V5001930025 |PIN, SPLIT 3X25 2 2 TNF,AUZ
052A/011 [V5001925020 |PIN , SPLIT 2.5X20 4 4 TNF,AUZ
052A/012 [15642752002 |ARM COMP 1 1 TNF,AUZ
052A/013 [15642752103 |ARM COMP 1 1 TNF,AUZ
052A/014 |15602231600 |BOLT , SET SEAL LOCK M8X16 1 1 TNF,AUZ
052A/015 |15642752202  |LINK COMP 1 1 ~2004.02.05 TNF,AUZ
052A015a|15642752203  |LINK COMP 1 1 2004.02.06~ TNF,AUZ
052A/016 |15642750064M |PIN, 10 1 1 TNF,AUZ
052A/017 [V7081400080 |E-RING 8 1 1 TNF,AUZ
052A/018 [V2013608025 |BOLT, HEX M8X25 1 1 TNF,AUZ
052A/019 [15642752305 |ARM COMP 1 1 TNF,AUZ
052A/020 [36461020111  |BUSH, 14X16X20 2 2 TNF,AUZ
052A/021 [14443070110  |SEAL, OIL 1 1 TNF,AUZ
052A/022 [V7201024021 |O-RING, P P21 1 1 TNF,AUZ
052A/023 |15642752405 |ARM COMP 1 1 TNF,AUZ
052A/024 [V5801406028 |PIN , SPRING 6X28 1 1 TNF,AUZ
052A/025 [V7041400250 |C-RING , SHAFT 25 1 1 TNF,AUZ
052A/026 [16602750200  |ARM SET , PTO 1 1 TNF,AUZ

NOTE | 4Speed PTO

hitssHwww-tractermangatodiinfet
IILLPD.IIVVVVVV.LI I}Jul.l 1/

193




Month/Year rJ
FIG 052B P.T.O CHANGE LINKAGE P1 T
o megy )
05 /2004 l_ J
26 :ajﬁn
13 19 13 194

NOTE | 2Speed PTO

=n
]

In-“-ns-“*”*”*” traeterman”alndli H™
Iniyo. . LISASLELLE

104




Month / Year |
[ e H
FIG 052B P.T.O CHANGE LINKAGE PL -3
05/ 2004 S oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

052B|001 |15642750014 STAY, SHIFTER PTO 1 1 USD,USM,GBC,PTA
052B(002 |V7201024010 O-RING, P P10A 1 1 USD,USM,GBC,PTA
052B|003 [15602231600 BOLT, SET SEAL LOCK M8X16 1 1 USD,USM,GBC,PTA
052B|005 |15642750033M [FORK, SHIFTER PTO 1 1 USD,USM,GBC,PTA
052B(006 |13022250030 SPRING , SHIFTER 1 1 USD,USM,GBC,PTA
052B|007 [V6802000010 BALL , STEEL 1 1 USD,USM,GBC,PTA
052B(009 |16602750050 PLATE , 19X396 1 1 USD,USM,GBC,PTA
052B|010 [Vv5001930025 PIN, SPLIT 3X25 1 1 USD,USM,GBC,PTA
052B|011 [V5001925020 PIN, SPLIT 2.5X20 2 2 USD,USM,GBC,PTA
052B(013 |15642752103 ARM COMP 1 1 USD,USM,GBC,PTA
052B(014 |15602231600 BOLT, SET SEAL LOCK M8X16 1 1 USD,USM,GBC,PTA

052B(019 |12102752301 ARM COMP 1 USD,USM

052B(019A]12702752301 LEVER COMP 1 1 2004.08.19~ GBC,PTA
052B(022 |V7201024021 O-RING, P P21 1 1 USD,USM,GBC,PTA
052B(025 |V7041400250 C-RING , SHAFT 25 1 1 USD,USM,GBC,PTA

052B(026 |12102750200 ARM SET, PTO 1 USD,USM

052B(026A]14202750200 ARM SET , PTO 1 1 2004.08.19~ GBC,PTA

NOTE 4Speed PTO
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

195




FIG 053

P.T.O CHANGE LEVER

P1

Month/Year

05 /2004

NOTE 2Speed PTO




Month / Year |
[ e H
FIG 053 P.T.O CHANGE LEVER PL -3
05/ 2004 S oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

053|002 |15652852105DG [LEVER COMP , BAR 12 1 USD,USM

053 |002A]17072852000DG |LEVER COMP , BAR 12 1 1 2004.08.19~ GBC,PTA
053|003 |15602231610 BOLT, SET M8X16 M8X16 1 1 GBC,USD,USM,PTA
053 |004 |V3042600080 NUT , HEX/2 M8 1 1 GBC,USD,USM,PTA
053|005 [16992190101 GRIP, PTO 1 1 GBC,USD,USM,PTA

053|006 |12102850200 GUIDE 1 USD,USM

053|007 |V2173610020 BOLT , HEX/S M10X20 2 USD,USM
053|008 [15642850024DG |GUIDE 1 1 GBC,USD,USM,PTA
053 |009 |V3002600060 NUT , HEX/1 M6 3 3 GBC,USD,USM,PTA
053|010 |16602850020 INSULATOR , PTO 1 1 GBC,USD,USM,PTA
053|019 [Vv4011600060 |WASHER, SPRING M6 3 3 GBC,USD,USM,PTA
053 {020 |V4111600060 [WASHER, PLAIN M6 3 3 GBC,USD,USM,PTA
053|021 |V3342600100 NUT , HEX FINE/2 M10 1 1 GBC,USD,USM,PTA
053|022 |Vv4111600100 [WASHER, PLAIN M10 1 1 GBC,USD,USM,PTA

NOTE 2Speed PTO
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

197




on ear r
FIG 053A P.T.O CHANGE LEVER e i L
L “'.
05/2004 | I T
CFIG 062- 1D

NOTE

4Speed PTO

In-“-ns-“*”*”*” tl‘aetel‘l"ﬁaﬁl lal-\nl-l-' H
Iniyo. . PuUrt.i

10R

=Ih




Month / Year |
N L
FIG 053A P.T.O CHANGE LEVER P1 ey
05 / 2004 / "y
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
053A/001 [15642852005 |[LEVER COMP, BAR 12 1 1 TNF,AUZ
053A/002 [15652852105DG [LEVER COMP , BAR 12 1 1 TNF,AUZ
053A/003 [15602231610 [BOLT, SET M8X16 1 1 TNF,AUZ
053A/004 |V3042600080 [NUT, HEX/2 M8 1 1 TNF,AUZ
053A/005 [16992190101 |GRIP, PTO 1 1 TNF,AUZ
053A/006 [15652852200 |GUIDE COMP 1 1 TNF,AUZ
053A/007 |Vv2173610020 |BOLT, HEX/S M10X20 2 2 TNF,AUZ
053A/008 [15642850024DG [GUIDE 1 1 TNF,AUZ
053A/009 [V3002600060 [NUT, HEX/1 M6 3 3 TNF,AUZ
053A/010 [16602850020  [INSULATOR , PTO 1 1 TNF,AUZ
053A/011 (15642752703  [LINK ASSY 1 1 TNF,AUZ
053A/012 [36461020111  [BUSH, 14X16X20 1 1 TNF,AUZ
053A/013 [15602850084  [SPRING , HC 042 1 1 TNF,AUZ
053A/014 [Vv2013610050 [BOLT, HEX M10X50 1 1 TNF,AUZ
053A/015 [Vv4111600100 |WASHER, PLAIN M10 2 2 TNF,AUZ
053A/016 [V3052600100 [NUT, HEX/3 M10 2 2 TNF,AUZ
053A/017 [15642750070  |WASHER , 27X40X2 1 1 TNF,AUZ
053A/019 [Vv4011600060 |WASHER, SPRING M6 3 3 TNF,AUZ
053A/020 [Vv4111600060 |WASHER , PLAIN M6 3 3 TNF,AUZ
053A/021 [Vv3342600100 [NUT, HEX FINE/2 M10 1 1 TNF,AUZ
053A/022 V4111600100 |WASHER, PLAIN M10 1 1 TNF,AUZ
NOTE 4Speed PTO
htes-Hnww-tractormangatodi-infort
IILLPD.IIVVVVVV.LI I}Jul.l 1/

199




FIG 054 REAR DIFFERENTIAL GEARS | p1 o E i--—w;fi X
05/2004 | 1 T ;‘

\@ -0

—— P

=i

I T 1
T=1dk, 01,07, 18, 15,30

& NOT SERVICED SEPFARATELY

NOTE




Month / Year

FIG 054 REAR DIFFERENTIAL GEARS P1 .’;
05/ 2004 A N
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
054 {000 16603022000 DIFF SET, RR 11-48T 1 1
054 {001 |14883010011 CASE , LH DIFF 1 1
054 {002 |15033010010 CASE , RH DIFF 1 1
054|003 |Vv4011600100 WASHER , SPRING M10 8 8
054 {004 |16353030011 BOLT , SM10X1.25X65 6 6
054|005 |16353030050 NUT , M10 8 8
054 (006 14313010090 PINION , DIFF 12T 4 4
054 (007 15643030040 COLLAR, PINION 4 4
054 {008 |14313010060 GEAR,DIFF20 A 2 2
054 {010 |14313010050 COLLAR , THRUST 45X6 1 1
054 (011 14883010051 SHAFT , DIFF PINION 4 4
054 {012 |14883010060M |METAL , LH DIFF CASE 1 1
054 (013 |15643030013M |METAL, RH DIFF 1 1
054 (014 14883010080 SHIM , A 8 8
054|015 |14883010090 SHIM , B 4 4 ~2004.11.30
054 {015 |14883010090 SHIM , B 2 2 2004.12.01~
054016 |V2173610025 BOLT , HEX/S M10X25 12 12
054|017 |Vv6001106212 BEARING , BALL 6212 2 2
054 (018 15643030022 CLUTCH 1 1
054 (019 16603022100 GEAR SET, 11-48T 1 1
054 {020 |15643010012 GEAR , HELICAL 29T 1 1
054 (022 (15643010021 NUT , M36 P1,5 1 1
054 {023 |15643010031 BEARING, TAPER ROLLER 32208CR 2 2
054 {024 |15683020010 BEARING , NEEDLE KT253224 1 1
054 |025 |15643010043M |METAL , PINION 1 1
054 (026 |V2173610025 BOLT , HEX/S M10X25 4 4
054 {027 |15643010052 SHIM, 0.2 4 4
054|028 |15643010062 SHIM, 0.1 4 4 ~2004.11.30
054|028 |15643010062 SHIM , 0.1 1 1 2004.12.01~
054 {029 |16353060010 PINION , LH HERICAL1 1 1
054 (030 16353060020 PINION , RH HERICAL1 1 1
054 (031 |Vv6001106309 BEARING , BALL 6309 2 2
054 {032 |15133060030 COLLAR , THRUST 45X6 2 2
054|033 |V7041400450 C-RING , SHAFT 45 2 2
054 {035 |16353030020 BOLT , M10X65 P1.25 2 2

NOTE

httos tractormanuatodf-inf
IILLPD.IIVVVVVV.LI I}JUI.IIIIUI

201




FIG 055

REAR AXLE & HOUSINGS

P1

Month/Year

05 /2004

NOTE




Month / Year 1
i e B
FIG 055 REAR AXLE & HOUSINGS P1 pﬂ] \
05/ 2004 / oy
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
055|001 |15643040015M [HOUSING, LH AXLE 1 1
055|002 |15643040025M [HOUSING , RH AXLE 1 1
055|003 [V2173610030 BOLT, HEX/S M10X30 23 23
055 |004 |V2173610060 BOLT , HEX/S M10X60 6 6
055|005 [V2013610120 BOLT, HEX M10X120 2 4
055|006 [V2013610130 BOLT, HEX M10X130 4 2
055|007 |V4011600100 |WASHER, SPRING M10 6 6
055|008 [V7051401000 C-RING , HOLE 100 2 2
055|009 |V2173610030 BOLT , HEX/S M10X30 1 1
055|010 |16353070012 SHAFT , WHEEL 2 2
055|011 |16353070021 GEAR , HELICAL 55T 2 2
055|012 |15643070032 COLLAR , 57X65X267 2 2
055|013 |15643072001 SEAL ASSY, OIL 2 2 B
055|014 |14153070020 COLLAR , 55X70X4 2 2
055|015 |16603070010 NUT , M50 P1.5 2 2
055|017 |V6261100210 BEARING , CYLINDER-R NUP210 2 2
055|018 [V6001106211 BEARING , BALL 6211 2 2
055|019 |14883020022M [SHIFTER, DIFF LOCK 1 1
055 (020 |15643032001 CAM COMP 1 1
055|021 |V7201024016 O-RING, P P16 1 1 B
055 |022 |V5801406025 PIN, SPRING 6X25 1 1
055|023 |15653162006 PEDAL COMP 1 1
055 |024 |15603162100DG |PEDAL COMP , DIFF LOCK 1 1
055|025 |V2173610025 BOLT , HEX/S M10X25 2 2
055 (026 |15643160020 SPRING , HT 034 1 1
055|027 |Vv5901010100 |WIRE, STEEL 1 1
NOTE
bitoo f,\ L

LAy Lwae_tefmaﬁ_u_alnnl-&' H™
YO /TVVVV V.U MUl

203




CHASSIS

S | BRAKE & CONTROL

FIG 056 BRAKE & HAND BRAKE————————mm oo
FIG 056A BRAKE ——— = —— —— o oo
FIG 057 BRAKE PEDAL & LINKAGE-———— == m oo oo oo

https://www.tractormanualpdf.info/



FIG 056

BRAKE & HAND BRAKE

Month/Year

P1 )
el
05/ 2004 -

HAND BRAKE

NOTE

208




Month / Year il
- - .:ﬁ- -l |
FIG 056 BRAKE & HAND BRAKE P1 L 7N
05/ 2004 S Nl
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | T450
056 |001 [15643102602  [BRAKE ASSY 2 2 C GBC,PTA
056 (002 |14443272030 |SPRING , RETURN 6 6 GBC,PTA
056|003 [Vv6802000019  [BALL, STEEL 12 12 GBC,PTA
056 |004 [15643102611  [DISK COMP , BRAKE 8 8 B GBC,PTA
056 |005 |15133102020 PLATE 4 4 GBC,PTA
056 [006 [15143100010M [METAL , BRAKE 2 2 GBC,PTA
056 |007 [14883100020  [PIN, TORQUE 2 2 GBC,PTA
056|008 [V7041400450 [C-RING , SHAFT 45 2 2 GBC,PTA
056|009 [V2173610025 [BOLT, HEX/S M10X25 16 16 GBC,PTA
056|010 [V7051401000 |C-RING , HOLE 100 2 2 GBC,PTA
056 (011 [14883102200 |ROD COMP , BRAKE 2 2 GBC,PTA
056|012 [14443270030  |PIN, 15X30 2 2 GBC,PTA
056|013 [V5001930025  [PIN, SPLIT 3X25 2 2 GBC,PTA
056 |014 [15603100035 [BOOT 2 2 B GBC,PTA
056|015 [14171020050  [BAND, HOSE 2 2 GBC,PTA
056 (016 [12703164100DG |BRACKET COMP , HINGE 2 2 GBC,PTA
056|017 [Vv2173608016 [BOLT, HEX/S M8X16 8 8 GBC,PTA
056|018 [14043120060  [PIN, YOKE 2 2 GBC,PTA
056 (019 [Vv4111600080 |WASHER, PLAIN M8 2 2 GBC,PTA
056|020 [V5001920020 [PIN, SPLIT 2X20 2 2 GBC,PTA
056|021 [16601220020  [TURNBUCKLE , M8 L60 2 2 GBC,PTA
056 {022 |V3042600080 NUT , HEX/2 M8 2 2 GBC,PTA
056|023 [15601320073  [NUT, HEX LH 4 4 GBC,PTA
056|024 [15653102104 |ROD COMP , FORK 2 2 GBC,PTA
056 |025 [16323040010  |GUIDE , CAGE 1 1 GBC,PTA
056|026 [16323040020 |GAUGE, OIL 1 1 GBC,PTA
056|027 [21447360010  [WASHER , 8.5X30X4.5 2 2 GBC,PTA
056 (033 [17073202100  [BRAKE , HAND 1 1 GBC,PTA
056|034 [Vv2183608020 |BOLT, HEX/SP M8X20 4 4 GBC,PTA
056 |035 [14322420010  [PIN 2 2 GBC,PTA
056 (036 [V4111600080 |WASHER, PLAIN M8 2 2 GBC,PTA
056|037 [V5001925020 [PIN, SPLIT 2.5X20 2 2 GBC,PTA
056 (039 [V4111600100 |WASHER, PLAIN M10 4 4 GBC,PTA
056 |041 [36707030080  [BUSH , 20X23X20 2 2 GBC,PTA
056 |042 [12703164200DG |LINK COMP , C 2 2 GBC,PTA
056 {043 [12703164300DG [BRACKET COMP, LH ,SIDE 1 1 GBC,PTA
056 |044 [12703164400DG |[BRACKET COMP , RH SIDE 1 1 GBC,PTA
056 |045 [12703164500  |AXLE COMP 1 1 GBC,PTA
056 {046 |12703164600DG [LINK COMP, A 1 1 GBC,PTA
056 |047 [13603164700DG [LINK , B 1 1 GBC,PTA
056 |048 [21441060050  |PIN, 10X53 2 2 GBC,PTA
056 |049 [27102030020  |PIN, CONNECTING 2 2 GBC,PTA
056|050 [V5801408036 [PIN, SPRING 8X36 1 1 GBC,PTA
NOTE
hitssHwww-tractermangatodiinfet
IILL}JD.IIVVVVVV.LI I}Jul.l 1907

209




FIG 056A

BRAKE o1

Month/Year

05 /2004

I-ll[: {157 - .EI_.- 18

Tx

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !
210




Month / Year 1

—— T vl | .
FIG 056A BRAKE P1 S
05 /2004 D S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

056A(001 |15643102602 BRAKE ASSY 2 2 Cc USM,USD,AUZ, TNF
056A(002 |14443272030 SPRING , RETURN 6 6 USM,USD,AUZ, TNF
056A/003 [V6802000019 BALL , STEEL 12 12 USM,USD,AUZ, TNF
056A(004 |15643102611 DISK COMP , BRAKE 8 8 B USM,USD,AUZ, TNF
056A|005 (15133102020 PLATE 4 4 USM,USD,AUZ, TNF
056A(006 |15143100010M [METAL , BRAKE 2 2 USM,USD,AUZ, TNF
056A(007 |14883100020 PIN , TORQUE 2 2 USM,USD,AUZ, TNF
056A|008 [V7041400450 C-RING , SHAFT 45 2 2 USM,USD,AUZ, TNF
056A/009 [V2173610025 BOLT, HEX/S M10X25 16 16 USM,USD,AUZ, TNF
056A(010 |V7051401000 C-RING , HOLE 100 2 2 USM,USD,AUZ, TNF
056A(011 |14883102200 ROD COMP , BRAKE 2 2 USM,USD,AUZ, TNF
056A(012 |14443270030 PIN , 15X30 2 2 USM,USD,AUZ, TNF
056A(013 |Vv5001930025 PIN, SPLIT 3X25 2 2 USM,USD,AUZ, TNF
056A|014 [15603100035 BOOT 2 2 B USM,USD,AUZ, TNF
056A(015 |14171020050 BAND , HOSE 2 2 USM,USD,AUZ, TNF
056A(016 |15603100045 PLATE 2 2 USM,USD,AUZ, TNF
056A|017 [V2173608016 BOLT, HEX/S M8X16 8 8 USM,USD,AUZ, TNF
056A(018 |14043120060 PIN, YOKE 2 2 USM,USD,AUZ, TNF
056A(019 |V4111600080 |WASHER, PLAIN M8 2 2 USM,USD,AUZ, TNF
056A/020 [Vv5001920020 PIN, SPLIT M12 2 2 USM,USD,AUZ, TNF
056A(021 |16601220020 TURNBUCKLE , M8 L60 2 2 USM,USD,AUZ, TNF
056A]022 [V3042600080 NUT , HEX/2 M8 2 2 USM,USD,AUZ, TNF
056A|023 [15601320073 NUT , HEX LH 2 2 USM,USD,AUZ, TNF
056A(024 |15653102104 ROD COMP , FORK 2 2 USM,USD,AUZ, TNF
056A|025 (16323040010 GUIDE , CAGE 1 1 USM,USD,AUZ, TNF
056A(026 |16323040020 GAUGE , OIL 1 1 USM,USD,AUZ, TNF

NOTE

bt o [ anana Lmae_tefm_aﬁu_alnnl-&' wafal
YO /TVVVV V.U TMUL. o7
211



FIG 057

BRAKE PEDAL & LINKAGE

P1

Month/Year

05 /2004

(Fig.31-013

NOTE




Month / Year il
. — "'n. -l |
FIG 057 BRAKE PEDAL & LINKAGE P1 £ LTS
05/ 2004 S Sl

T430NC/T450NC

KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
057|001 [15663142402  |PEDAL SET, LH 1 1
057|002 [V5111008050  |PIN , TAPER SPLIT 8X50 1 1
057|003 [15643142402  |PEDAL ASSY , RH 1 1
057 [004 [36707030080  |BUSH , 20X23X20 2 2
057|005 [15241220010 |PAD 2 2
057|006 [V4111600200 |WASHER , PLAIN M20 1 1
057 [007 [V7041400200 [C-RING , SHAFT 20 1 1
057 |008 [15603142503DG [ROD COMP , FORK 2 2
057 [009 [14322420010 [PIN 2 2
057 [010 [V4111600080 |WASHER, PLAIN M8 2 2
057 [011 [V5001925020  [PIN, SPLIT 2.5X20 2 2
057 [012 [14041200080  |RETURN SPRING , CLUTCH 2 2
057 [013 [15601320011  |TUBE , CORRUGATE 105 2 2
057 [014 [16503143000 |FRAME ASSY 1 1
057 [015 [36707030080  |BUSH , 20X23X20 2 2
057|016 [15603142910  [BUSH, 16X18X15 1 1
057|017 [v2173608016 |BOLT, HEX/S M8X16 4 4
057 [018 [V2183608016 |BOLT , HEX/SP M8X16 2 2
057 |019 |16753143200DG |PEDAL COMP , PARKING 1 1
057|020 [V5801404025 |[PIN, SPRING 4%25 1 1
057 [021 [15603140010  |INSULATOR 1 1
057 |022 [16753143600DG [ARM COMP , PARKING 1 1 ~2005.06.30
057 [022 [16753143601DG [ARM COMP , PARKING 1 1 2005.07.01~
057 [023 [V5801406025  [PIN, SPRING 6X25 1 1
057 (024 14321200040 SPRING , TENSION 31 1 1
057|025 [15643102104  [PIN cOMP 1 1
057 |026 |15603102105 |PIN COMP 1 1
057|027 [v2173608020  |BOLT, HEX/S M8X20 4 4
057 [028 [V7631500000  |NIPPLE , GREASE/B-PT B-PT1/8 2 2
057|029 [15643102202DG [ARM COMP , LH 1 1
057 [030 [15643102303DG [ARM COMP , RH 1 1
057 [031 [V7041400250 |C-RING , SHAFT 25 4 4
057 [032 [16501013101  |CABLE ASSY 1 1 C TNF,AUZ
057 |032A[12201013101  [CABLE ASSY,955 1 1 C GBC,PTA,USD,USM
057 [033 [15601160083  |PIN , 06X16 D=6 1 1 GBC,PTA,USD,USM
057|034 [V4111600060 |WASHER, PLAIN M6 1 1 GBC,PTA,USD,USM
057 [035 [V5001920020  [PIN, SPLIT 2X20 1 1 GBC,PTA,USD,USM
057 [040 [14322420010  [PIN 2 2
057|041 [v4111600080 |WASHER, PLAIN M8 2 2
057 [042 [V5001925020  [PIN', SPLIT 2.5X20 2 2
NOTE
httesHwww-traetormanruatediinfer
IILL}JO.IIVVVVVV.LI I}Jul.l 1/

213




CHASSIS

6 | TIRE, RIM & POWER STEERING

FIG 058 REAR WHEEL MOUNTING ————— == —— oo 218
FIG 059 STEERING WHEEL === === —m oo oo e e 220
FIG 062 STEERING VALVE & CYLINDER===== === m o mmmmmmme 222
FIG 068 FRONT WHEEL MOUNTING==——=———— oo o e e 224

https://www.tractormanualpdf.info/



FIG 058

REAR WHEEL MOUNTING

P1

Month/Year

05 /2004

NOTE Option




Month / Year !
FIG 058 REAR WHEEL MOUNTING P1 el f"’”o
05 /2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

058 (001 |15263172201SW|RIM 2 2 Option
058 [002 [15263182111SW|DISK 2 2 Option
058|003 [15263202031  |BOLT 12 12 Option
058 |004 15263202041  |NUT 12 12 Option
058 |006 |15263202050  [WASHER 12 12 Option
058|007 [15003612110 |TIRE, 13.6-24 2 2 B Option
058 009 [15003610010  |TUBE, 13.6-24 2 2 B Option
058 |010 |V9993000010  |CAP, VALVE/TIRE 2 2 Option
058|011 [V2013616030  |BOLT, HEX M16X30 8 8

058 [012 [Vv4011600160 |WASHER, SPRING M16 12 12

058 |013 |V3043600160  |NUT , HEX/2 M16 4 4

058 |014 [15603200010  |BOLT, STUD M16X30 4 4

058 |015 [15263172001  |WHEEL ASSY, W11-24 2 2 Option
058|016 [15003612100 |TIREASSY,LH 1 1 Option
058 [017 [15003612300  |[TIRE ASSY , RH 1 1 Option
058|001 [14623172200SW|RIM 2 PTA
058 [002 [14623182110SW|DISK 2 PTA
058 |003 |15263202031  [BOLT 12 PTA
058|004 115263202041  |NUT 12 PTA
058 006 [15263202050  |WASHER 12 PTA
058 |007 [14623172110 |TIRE, 13.6-26 2 B PTA
058|009 14623172120  |TUBE, 13.6-26 2 B PTA
058 [010 [V9993000010  |CAP, VALVE/TIRE 2 PTA
058 |011 |V2013616030  |BOLT, HEX M16X30 8 PTA
058 [012 [V4011600160 |WASHER, SPRING M16 12 PTA
058 [013 [V3043600160  [NUT, HEX/2 M16 4 PTA
058|014 [15603200010  |BOLT, STUD M16X30 4 PTA
058 [015 [14623172000  [WHEEL ASSY , W11-26 2 PTA
058 |016 |14623202100  [TIRE ASSY , LH 13.6-26 1 PTA
058|017 [14623202200 |TIRE ASSY, RH 13.6-26 1 PTA
NOTE Option

e s<Hwnw-tractermanastpdiinfer
YO /TVVVV V.U TMUL. o7

219




FIG 059

STEERING WHEEL

P1

Month/Year

05 /2004

FIG.57-10)

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

290




Month / Year !
FIG 059 STEERING WHEEL P1 el f"’”o
05 /2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
059|001 [16994012001  |WHEEL ASSY , STEERINNG 1 1
059 (002 [16994012020  |COVER, STEERING 1 1
059|004 [Vv3232600100 |NUT, HEX SLOT & CAS M10 1 1
059|005 [V5001920020  |PIN, SPLIT 2X20 1 1
059 |006 [V4111600100 |WASHER, PLAIN M10 1 1
059|007 (16504010020  |COVER, FR COLUMN 1 1
059|009 [16504010060 |COVER, RR COLUMN 1 1
059 |010 (V1222608020 |SCREW, C/IR PAN/SP M8X20 5 5
059|020 [16754043204DG |COLUMN ASSY , STEERING 1 1 ~2004.04.18
059|020 [16754043205DG |COLUMN ASSY , STEERING 1 1 2004.04.19~
059 |021 (36461020111  |BUSH , 14X16X20 2 2
059|025 [15604042101DG |PIN COMP , 16X25 1 1
059|026 [V2173608016  |BOLT, HEX/S M8X16 2 2
059|027 [15604040010DG |PLATE 1 1
059|028 [15184060080DG |PLATE , GUIDE 1 1
059 (029 |V2173608025 |BOLT, HEX/S M8X25 2 2
059|032 [16754042201DG |PEDAL COMP 1 1
059|033 [15184060060 |COVER, PEDAL 1 1
059 |034 [16001200080 |RETURN SPRING , CLUTCH 1 1
059|035 [16754042100DG |PIN COMP , LH 16X21 1 1
NOTE
hito o Afer

LAy Lwae_tefmaﬁ_u_alnnl-&' H
YO /TVVVV V.U MUl

221




Month/Year h
FIG 062 | STEERING VALVE & CYLINDER | p, ‘Ifé

(3
05 /2004

. .,.-'"'--_ " _--H"\._
&S: L ab8- 20,/

16 ﬁ} ¥
s e - -
Ly iy

] 9 110

1
L] R} [T]

NOTE




Month / Year !
FIG 062 STEERING VALVE & CYLINDER | = d f"’”o
05/2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
062 |001 |16004072000 VALVE ASSY , STEERING 1 1 C
062 002 |P1177012600 ELBOW ASS, 45 4 4
062 |004 15004073501 HOSE ASSY , HYD 90/6 1 1 C
062 005 |15004072602 HOSE ASSY , HYD 82/4 1 1 C
062 |006 |16724072800 HOSE ASSY , HYD 1050 1 1 C
062 |007 |16754072700 HOSE ASSY , HYD 700 1 1 C
062 008 |16754070010 LABEL , PORT LH 1 1
062 009 |16754070020 LABEL , R PORT 1 1
062 010 |16754070030 LABEL , T PORT 1 1
062 011 |16704070080 CYLINDER COMP 1 1 C
062 016 |V2183610025 BOLT , HEX/SP M10X25 2 2
062 017 |V2513410020 BOLT, STUD/2 M10X20 2 2
062|018 |Vv4011600100 WASHER , SPRING M10 2 2
062 |019 |V3043600100 NUT , HEX/2 M10 2 2
062 022 |14614072700 HOSE ASSY , HYD 850 1 1 C
062 023 |14614072501 HOSE ASSY , HYD 90/4 1 1 C
062 |024 (14614072600 HOSE ASSY , HYD 82/4 1 1 C
062 031 |Vv5201010020 PIN , PARALLEL/A 10X20 1 1
062 032 |V2034612090 BOLT , HEX FINE M12X90 4 4
062 |033 |Vv4011600120 WASHER , SPRING M12 4 4
NOTE
hitaeiwan-teaatormanualadt Lafo!
||LLPD.IIVVVVVV.L| I}JUI.I 1 li

223




Month/Year . p’ﬂ
FIG 068 FRONT WHEEL MOUNTING | ,, et o

E'l
05 /2004

NOTE

Option

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI
224



Month / Year !
FIG 068 FRONT WHEEL MOUNTING P1 el f"’”o
05 /2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

068 001 [14614172000 |TIREASSY,LH8-16 1 1 Option
068 |002 [14614172300 |TIRE ASSY, RH 8-16 1 1 Option
068|011 [14614172200SW|RIM , W8X16 2 2 Option
068 (012 [15004172100 |TIRE, 8-16 2 B Option
068 |013 |15004170010  [TUBE, 8-16 2 B Option
068|014 [V9993000010  |CAP, VALVEITIRE 2 2 Option
068 |015 [V2013616030 |BOLT, HEX M16X30 8 8

068 |016 |V4011600160 [WASHER , SPRING M16 12 12

068|017 [15603200010  |BOLT, STUD M16X30 4 4

068 [018 [V3043600160  [NUT, HEX/2 M16 4 4

068 |001 [15904372800 |TIREASSY,LH9.5-16 1 PTA
068 |002 [15904372900  |TIRE ASSY, RH 9.5-16 1 PTA
068|011 [16004372600SW|RIM , W6-16 2 PTA
068 [012 [15904192110  |TIRE, 9.5-16 2 2 B PTA
068 |013 [15904370010  |TUBE, 9.5-16 2 2 B PTA
068|014 [V9993000010 |CAP, VALVEITIRE 2 PTA
068 |015 [V2013616030 |BOLT, HEX M16X30 8 PTA
068 |016 |V4011600160 [WASHER , SPRING M16 12 PTA
068|017 [15603200010  |BOLT, STUD M16X30 4 PTA
068 [018 [V3043600160  [NUT, HEX/2 M16 4 PTA
NOTE Option

hito o Afer

LAy Lwae_tefmaﬁ_u_alnnl-&' H
YO /TVVVV V.U MUl

225




CHASSIS

7 | FRONT AXLE

FIG 063 FRONT AXLE BRACKET == m oo oo oo e 230
FIG 064 FRONT DIFFERENTIAL GEARS & SHAFT————— o oo oo 232
FIG 065 FRONT AXLE HOUSING ——————mmmm oo 234
FIG 066 FRONT GEAR CASE (1)==———= === m oo oo mm oo 236
FIG 067 FRONT GEAR CASE (2)=————= === mmmm o mmmm e 238

https://www.tractormanualpdf.info/



FIG 063 FRONT AXLE BRACKET p1

Month/Year

05 /2004

=ANM.1 1.

=212

NOTE

230




Month / Year
I
FIG 063 FRONT AXLE BRACKET Pl =nir A
-' b "—!- i
05/2004 e
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
063|001 |16734102201DG |BRACKET COMP , AXLE 1 1
063|002 [V2023612050 BOLT, HEX FINE M12X50 6 6
063|004 [Vv4011600120 WASHER , SPRING M12 18 18
063|009 [V2024612035 BOLT, HEX FINE M12X35 12 12
063|012 |16504100010DG [BRACKET COMP 1 1 ~2004.11.29 USM,USD,AUZ, TNF
063 [012A]12704102600DG |BRACKET COMP 1 1 ~2004.11.29 GBC,PTA
063|012 |12754101000DG |[BRACKET COMP 1 1 2004.11.30~
063 |013 |V2013614035 BOLT, HEX M14X35 6 6
063|014 [Vv4011600140 WASHER , SPRING M14 6 6
063|015 [Vv5502040093 RIVET , BLIND 4X9.3 4 4
063 |030 |16744100050 SHIM SET , A 2 2
063|031 |16744100060 SHIM SET , B 2 2
NOTE
e s<Hwnw-tractermanastpdiinfer
TP S TTVW IV Vvt PUTITITO7

231




FIG 064 P1

FRONT DIFFRENTIAL GEARS & MonthiYear —
SHAFT €

05 /2004

14
LA
4.5.6.7.8.0.10

g — 41-0G — 1%

O8N

] J:wi
=
- 41-08  E—41-06

#NOT SERVICED SEPARATELY

NOTE

=n
]

httosHAwww-tractormeantatpdf-in
III.I.P - N IIJUI.I 1

232



Month / Year

FRONT DIFFRENTIALGEARS & >

FIG 064 P1 =l

SHAFT .| [T

05 /2004
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
064 |000 |16734002000DG |AXLE ASSY , FR 1 1
064 (001 |16724310010 SHAFT 1 1
064 |002 |V7041400250 C-RING , SHAFT 25 2 2
064 |003 |14251320150 COUPLING 2 2
064 |004 [16734312000DG [TUBE COMP 1 1
064 |005 |15644312003DG |TUBE COMP 1 1
064 |006 |V7201035038 O-RING, P P38 1 1
064|007 [V7201035041 O-RING, P P41 1 1
064 |008 |14884100031DG (CLAMP 1 1
064 |009 |V2173608040 BOLT , HEX/S M8X40 1 1
064|010 [V3042600080 NUT , HEX/2 M8 1 1
064 |011 |V2113606010 BOLT, HEX /S M6X10 1 1
064 (014 |16734313000 PIPE SUB 1 1
064 {018 [V7441256210 SEAL , OIL/D D256210 1 1
064 |041 |16704112000 DIFF ASSY , FF 1 1
064 |04101|16704112010 PINION , BEVEL 8T 1 1
064 |04102|16704112110 GEAR, BEVEL 35T 1 1
064 |04103|16704310030 CASE, FR DIFF 1 1
064 |04105|16704320020 PINION , DIFF(12) 2 2
064 |04106|14273010050 COLLAR, THRUST 2 2
064 |04107|16704310160 GEAR , DIFF SIDE(20) 2 2
064 |04108|16704320050 WASHER , THRUST 2 2
064 |04109| V5801405025 PIN, SPRING 5X25 1 1
064 |04111|16704110060 SHAFT , DIFF PINION 1 1
064 |04112|V5801403025 PIN, SPRING 3X25 1 1
064 |04113| V6001106212 BEARING , BALL 6212 1 1
064 |04114|17994420060 SNAP RING , C TYPE 1 1
064 |043 |V7051400620 C-RING , HOLE 62 1 1
064 |045 |14254310080 SHIM |, A 1 1
064 {046 |14152050160 SHIM , B 1 1
064 {047 |15024320020 BEARING , TAPER ROLLER 32206J 2 2
064 (048 |16704112120 COLLAR 1 1
064 {051 |14884110090 NUT , M30 1 1
064 |065 |V6001106211 BEARING , BALL 6211 1 1
064 |066 |16704110121 SHIM 2 2
NOTE
e s<Hwnw-tractermanastpdiinfer
TP S TTVW IV Vvt PUTITITO7

233




FIG 065 FRONT AXLE HOUSING

P1

Month/Year

05 /2004

: 'l “-.:
(e

o B
5y
v 14 /%@—34
| 13 &6 ;_2,!_
12 "

sNOT SERVICED SEPARATELY

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

2?A




Month / Year 1 T
FIG 065 FRONT AXLE HOUSING P1 | T
05 /2004
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

065|001 |16704320011M |[HOUSING , FRONT AXLE 1 1
065 |003 |V7811600008 PLUG , SQUARE R1/2 1 1
065 |004 |17994360221 CONNECTOR 1 1
065 |005 |16991024200 HOSE ASSY , 820 1 1
065|006 |14501410050 CLAMP , WORM 14.5 1 1
065 |008 |16704332100 METAL ASSY , PIVOT 1 1 ~2004.03.21
065 |008 |16704332101 METAL ASSY , PIVOT 1 1 2004.03.22~
065 |00801|16704332110M [METAL , PIVOT(F) 1 1 ~2004.03.21
065 |00801|16704332111M [METAL , PIVOT(F) 1 1 2004.03.22~
065 |009 |16704332220 BUSH , 50X55X20 1 1 C
065 {010 |16704020020 SPACER (F) 1 1
065|011 |V7211031055 O-RING , G G55 1 1 B
065|012 |V2014616050 BOLT, HEX M16X50 1 1
065|013 |V3052600160 NUT , HEX/3 M16 1 1
065 (014 |14444120090 WASHER , SEAL 1 1
065 {023 |V2013612040 BOLT, HEX M12X40 4 4
065 |024 |Vv4011600120 WASHER , SPRING M12 4 4
065 |031 |16704362200 METAL ASSY , PIVOT 1 1 ~2004.03.21
065|031 |16704362201 METAL ASSY , PIVOT 1 1 2004.03.22~
065 |03101|16704362210M |[METAL , PIVOT(R) 1 1 ~2004.03.21
065 |03101|16704362211M |[METAL , PIVOT(R) 1 1 2004.03.22~
065|032 |16704362220 BUSH , 75X80X30 1 1 C ~2003.11.14
065 |032 |16704362221 BUSH , 75X80X30 1 1 C |2003.11.15~
065 |034 |V2004616040 BOLT, HEX M16X40 2 2
065|035 [Vv4011600160 WASHER , SPRING M16 2 2
065 |037 |14051060030 WASHER 2 2
065 |050 |15184072401 CAP ASSY , OIL 1 1
065 |054 |V7201035040 O-RING, P P40 1 1 B
065 |064 |V7211031080 O-RING G G80 1 1 B
065|065 |16704310040 SPACER, R 1 1
065 |066 |V7631500000 NIPPLE , GREASE/B-PT 2 2
065 |067 |V7211031075 O-RING G 1 1 B
NOTE

afal

T

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

235




FIG 066 FRONT GEAR CASE (1) oy L &41

05 /2004

NOTE




Month / Year 1 T
FIG 066 FRONT GEAR CASE (1) P1 pi&| e
05 /2004
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
066 |001 |16704340010M [CASE, FINAL DRIVE 2 2
066 {002 |16704340020 GEAR , BEVEL 9 2 2
066 |003 |V6041106208 BEARING , BALL/HL1 6208HL1 2 2
066 |004 |Vv5201012020 PIN, PARALLEL/A 12X20 8 8
066 {005 [V2024614090 BOLT , HEX FINE M14X90 10 10
066 |006 |V4011600140 WASHER , SPRING M14 10 10
066 |007 |16704340030 GEAR , BEVEL 16 2 2
066 {008 [V6001106207 BEARING , BALL 6207 2 2
066 |011 |16734342000M |[CASE, LH FINAL DRIVE 1 1
066 |013 |16734342100M [CASE, RH FINAL DRIVE 1 1
066 {014 |16704130080 HOUSING , SEAL 2 2
066 |015 |16704340040 SEAL ASSY 2 2 B
066 |016 |Vv6001106014 BEARING , BALL 6014 2 2
066 |017 |16734340050 SHAFT 2 2
066 (018 |16734130080 GEAR , BEVEL 11T 2 2
066 {019 |V6001106308 BEARING , BALL 6308 2 2
066 {020 |V7231020115 O-RING S115 2 2
066 {023 |16704330180 CAP, 90 2 2 C
066 {025 |16734350010 SHAFT , 528 1 1
066 {026 |16734350020 SHAFT , 344 1 1
066 |030 |V7051400800 C-RING , HOLE 80 2 2
066 {031 |16704320030 COLLAR , 68X80X2 2 2
066 |035 |16734340060 SPACER, 47.5 2 2
066 |036 |V7231020110 O-RING, S S110 4 4
066 {040 [V7051400950 C-RING , HOLE 95 2 2
066 |041 |Vv6001106012 BEARING , BALL 6012 2 2
066 {042 |V7041400600 C-RING , SHAFT 60 2 2
066 |043 |V7811600006 PLUG , SQUARE R3/8 4 4
066 {045 |16704130060 SHIM , 75X90X2 2 2
066 {046 [V7051400900 C-RING , HOLE 90 2 2
066 |048 |V2014608025 BOLT, HEX M8X25 2 2
066 {049 |V3042600080 NUT , HEX/2 M8 2 2
NOTE
e s<Hwnw-tractermanastpdiinfer
TP S TTVW IV Vvt PUTITITO7

237




Month/Year

FIG 067 FRONT GEAR CASE (2) o1 E%{

05 /2004

fhss L+t

1 1 1
d6 41 45 66 36 44 45 66

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI
238



Month / Year
| T
FIG 067 FRONT GEAR CASE (2) P1 BL iy L R
05/ 2004 "
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
067 |014 |16734340080 GEAR , BEVEL 38T 2 2
067 |015 |V7041400500 C-RING , SHAFT 50 2 2
067|017 |16004340040 SEAL 2 2 B
067 |018 |Vv6041106208 BEARING , BALL/HL1 6208HL1 2 2
067 |019 |Vv6001106210 BEARING , BALL 6210 2 2
067 {020 |16704340130M |COVER , WHEEL SHAFT 2 2
067 |030 |16704340150 ORING 2 2 B
067|031 [V2173608025 BOLT , HEX/S M8X25 20 20
067 |034 |16704340070 SHAFT , WHEEL 2 2
067 |035 |16709510080 WASHER , 50X60X2 2 2
067 |036 |16734074000 JOINT ASSY , BALL 2 2 C
067 |037 |Vv5001932030 PIN, SPLIT 3.2X30 2 2
067 |038 |V3232600140 NUT , HEX SLOT & CAS M14 2 2
067 |041 |15264362200 JOINT ASSY, LH 1 1 C
067 |044 ]15264363200 JOINT ASSY, RH 1 1 C
067 |045 |V4111600140 |[WASHER, PLAIN M14 4 4
067 |066 |V3343600160 NUT , HEX FINE/2 M16 4 4
067 |068 |16734074101 JOINT SET, LH BALL 1 1 C
067 |069 |16734074201 JOINT SET , RH BALL 1 1 C
NOTE
bttt o/l f,\ L

sl ananas b
YO /TVVVV V.U

239

aetermartatodte
I}Jul.l




CHASSIS

8 | HYDRAULIC
FIG 061 GEAR PUMP————— oo 244
FIG 069 CYLINDER CASE——————— oo 246
FIG 070 LIFT ARMommmmmmmm oo 248
FIG 071 CYLINDER———— = —— — oo 250
FIG 073 POSITION LINK————— —m oo e 252
FIG 075 CONTROL VALVE——————— oo 254
FIG 076 DRAFT LINK——mmmmmmmmm oo 256
FIG 077 POSITION & DRAFT LEVER= = —m— - m oo oo o e 258
FIG 081 HYDRAULIC PIPE(1)==—= === mmmmmmm oo o mmmm oo 260
FIG 082 HYDRAULIC PIPE(2)==—====mmmmmmmmmmmmmmm oo 262
FIG 082A HYDRAULIC PIPE(2)=——== === ——— o oo oo 264
FIG 083 P. T.O VALVE & RELIEF VALVE=———m oo oo mm e e 266
FIG 128 EXTERIOR HYD.VALVE == o o oo oo e 268

https://www.tractormanualpdf.info/



Month/Year

P1

GEAR PUMP

FIG 061

waafal

IlJuI.III

Laalf.

244

it

NOTE




Month / Year .
FIG 061 GEAR PUMP P1 L ay
05/ 2004 - p
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

061|001 [14553403611M |HOLDER , PUMP 1 1
061 {002 |15003701000 COLLAR 1 1
061|004 [V6061105205 BEARING , BALL 5205 1 1
061|005 [V7041400250 C-RING , SHAFT 25 1 1
061|006 [V7231020085 |O-RING,S S85 1 1 B
061|007 [V7231020080 O-RING, S S80 1 1 B
061|008 [V2013608045 BOLT, HEX M8X45 2 2
061 (009 [V2173608020 |BOLT, HEX/S M8X20 1 1
061|010 [Vv2513408025 BOLT, STUD/2 M8X25 1 1
061|011 [V3043600080 NUT , HEX/2 M8 1 1
061 (012 |Vv4011600080 |WASHER, SPRING M8 1 1
061|014 [V2024610030 BOLT, HEX FINE M10X30 2 2
061|015 |16303910020 GEAR , PUMP DRIVE 17 1 1
061 (016 [14553910010 |GEAR, PUMP DRIVE 34 1 1
061|017 |14554071003 PUMP ASSY . GEAR 12X4.8CC 1 1 C GBC,TNF,AUZ,PTA
061 |{017A[14614075002 PUMP ASSY . GEAR 14X6.5CC 1 C USD,USM
061|018 |36313530081 ADAPTER , HIGH-PRESS 1 1
NOTE

dtrma: [ fiananas tractermant lal.\,u afal

IILL}JD.IIVVVVVV.LI IPUI.I 1907

245




FIG 069

CYLINDER CASE

P1

Month/Year

05 /2004

NOTE

httosAwww-tractormeantatpaf-infer
III.LP - . IIJUI.IIIIUI

246




Month / Year .
FIG 069 CYLINDER CASE P1 L ay
05 /2004 - o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | T450

0691000 [12505009100 [CYLINDER ASSY 1 1
069|001 [17995010011M |CASE, CYLINDER 1 1 ~2004.03.24
069|001 |17995010013M |CASE , CYLINDER 1 1 2004.03.25~
069002 [v2173608040 [BOLT, HEX/S M8X40 6 6
069 |003 [Vv4011600100 WASHER , SPRING M10 4 4
069|004 |v2013610070  |BOLT, HEX M10X70 4 4
069005 V2173610035 [BOLT, HEX/S M10X35 9 9
069|008 [17995010081M |COVER , MAIN CONTROL 1 1
069|009 17995050090  |BUSH , 50X55X40 2 2 C
069010 V7212031055 [O-RING, G G55 2 2 B
069|011 [17995010110 |RING 2 2 B
069012 17994360221 [CONNECTOR 1 1
069|013 [14501410050  |[CLAMP, WORM 14.5 1 1
069|015 [17995010150  |[HOSE . 500 1 1
069|016 [15184322500 [cAP ASSY, OIL 1 1
069017 [15975010011M [COLLAR, 24X38X45 1 1
069|018 |V7801000004 |PLUG , HEX-SOCKET R1/4 5 5
069019 V2173610065 [BOLT, HEX/S M10X65 1 1
069 {020 |12305180020 FILTER, 80 MESH 1 1 B
069|021 [17995010210  |SPRING 1 1
069022 17995010220  |PLUG, PT1/2 1 1
NOTE

hitesHwwnw-iractormanaatodiinfert

IILLPD.IIVVVVVV.LI I}Jul.l 1/

247




FIG 070

LIFT ARM P1

Month/Year

05 /2004

NOTE

=n
]

httosHAwww-tractormeantatpdf-in
III.LP - . IIJUI.I 1

248




Month / Year
e
FIG 070 LIET ARM P1 A gl
05 / 2004 - R
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
070|001 |17685040010M |[BAR 1 1
070 {002 [17995020020M |LIFT , CRANK 1 1 ~2004.03.24
070 {002 ]|17995020021M |LIFT , CRANK 1 1 2004.03.25~
070|003 |17995020030 PLATE 1 1
070|004 [V2173608016 |BOLT, HEX/S M8X16 1 1
070 {005 ]|17995020201M |ARM ASSY , LIFT 1 1
070|006 |17995020201M |ARM ASSY , LIFT 1 1
070|009 [V7041400480 C-RING , SHAFT 48 2 2
NOTE
itoa:llbananas "aetermaﬁl lal.\,u HY
IILL}JD.IIVVVVVV.LI IPUI.I 1/

249




FIG 071 CYLINDER

P1

Month/Year

05 /2004

Fig.069-01

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI

250




Month / Year .
FIG 071 CYLINDER P1 L ay
05/ 2004 - p
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450

071|001 |17995030010M |CYLINDER COMP 1 1
071|002 [V7201124014 O-RING, P P14 1 1
071|003 |17995030030 O-RING 2 2 B
071|004 |17995030040 RING 2 2 B
071 (005 [17995030050M |PISTON , HYD 1 1 C
071|006 |17995030060M |ROD, PISTON 1 1
071|007 |17995030070 BUSH 1 1
071|008 |V2024612050 BOLT , HEX FINE M12X50 3 3
071|009 [Vv4011600120 WASHER , SPRING M12 3 3
071|014 [Vv2173608016 BOLT, HEX/S M8X16 1 1
071|015 |17995031500 PIN COMP , HYD 1 1
071|017 |15640040000 VALVE , SUB FLOW CON 1 1 C ~2004.02.09
071|017 |15640040001 VALVE , SUB FLOW CON 1 1 C ]2004.02.10~
071|018 [K2310040070 SEAL , DUST 1 1
071|019 [V7201124022 O-RING, P P22 1 1
071|020 |V7201124016 O-RING, P P16 1 1
071 (021 |17405070130 SHAFT . SLOW RETURN 1 1
071]022 [V1112606040 SCREW , C/R PAN M6X40 1 1
071|023 |V4011600060 WASHER , SPRING M6 1 1
071|024 [V3042600100 NUT M8 1 1
071|025 |15605070070 KNOB , SLOW RETURN 1 1
NOTE

bttoa: ] "‘f"’

sl ananas b
YO /TVVVV V.U

251

aetorrantatpai
I}Jul.l




FIG 073

POSITION LINK

P1

Month/Year

05 /2004

NOTE

httosAwww-tractormeantatpaf-infer
III.LP - . IIJUI.IIIIUI

259




Month / Year

e gL

FIG 073 POSITION LINK P1 A e
05 / 2004 - R
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

073]005 |17995040011  |CLEVIS COMP

073|006 [V2013608050 |BOLT, HEX M8X50

073|007 [V3043600080 |NUT, HEX/2 M8

073]010 [V7081400060 |E-RING 6

073|011 [17995041100 LINK COMP , VALVE

073|012 |17995040121 SPRING

073|013 [17995040130 ROLLER

073|014 [17995041400 ARM , COMP, LINK

073|015 |17995040150 LINK, CRANK LIFT

073|016 (17995040160 PIN, LINK

073|017 [17995040170 WASHER , LOCK

RlRrlRr R RN R RO w| R~
RlRr R R RN R R oW R~

073|018 (17995040140 ROLLER

NOTE

bt o [ anana Lwae_tefmaﬁu_alnnl&' wafal
YO /TVVVV V.U TMUL. o7
253



FIG 075

CONTROL VALVE

P1

Month/Year

05 /2004

NOTE




Month / Year

S Ly

FIG 075 CONTROL VALVE P1 A e
05 / 2004 - R
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

075]001 |17995050100  |VALVE ASSY , MAIN CONTROL C

075|002 [17990070000 |VALVE ASSY . RELIEF C ~2003.10.31

075|002 [17680070000  |VALVE ASSY . RELIEF Cc |2003.11.01~

075|003 (17995050030 GUIDE OIL

075|004 [V2173608045 |BOLT, HEX/S M8X45

075|005 |16995304100 ELBOW, 90

075|006 (16735050601 PIPE , CYLINDER

075|008 [V2173608016 |BOLT, HEX/S M8X16

RPlRrlRrNRNW R R R e
RlRrlRrNRNW R R R e

075|009 [V7811600006 [PLUG, SQUARE 2004.03.19~
075|010 [V7201024011 [O-RING,P 2003.08.30~
075|011 [76500800100 PLUG , HEX 2003.08.30~

NOTE

bt o [ anana Lwae_tefm_a_ﬁu_alnnl-‘ wafal
PSS Wvw TP CTTTO7
255



__-n.w_
1

_,.I__.:,.Hl
§| =
z S
< ~
gl s
-
o
X
P
-l
T
LL
<
o
)]
(o)
N~
o
S
LL

117

waafal
LAY/

Laalf.
IIJUI.II 1

2956

bitoao:
1

NOTE




Month / Year

g Ly

FIG 076 DRAFT LINK P1 L ay
05 /2004 . e
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

076|001 |17995041500  |SHAFT COMP , POSITION 1 1

076|002 |V7201019009 |O-RING, P P9 1 1

076|003 |17995041200  |SHAFT COMP , DRAFT 1 1

076|004 |V7201024016 |O-RING, P P16 1 1

076|005 [17995060050  |LINK COMP, B 2 2

076|007 |V7081400060 |E-RING 6 6 6

076|009 [17995061300 |ARM, COMP, IN,, LIFT 1 1

076|010 |V7081400090 |E-RING 9 1 1

076|011 [17995060060  |LINK 2 2

076|012 [17995060120  |ARM , OUT , LINK 1 1

076|013 [V5801404018 |PIN , SPRING 4X18 1 1

076|014 |16735061400 |ROD, A 1 1

076|015 [17995060150  |SPRING 1 1

076|016 |17995060160  |LINK , A 1 1

076|018 [17995061800  |LINK COMP, B 1 1

076|019 [V3043600080 |NUT, HEX/2 M8 2 2

076|020 |V7081400080 |E-RING 8 2 2

NOTE

bt o [ anana Lwae_tefmaﬁu_alnnl&' wafal
YO /TVVVV V.U TMUL. o7
257



Month/Year

P1

POSITION & DRAFT LEVER

FIG 077

—
=
|
o
=
=

¥
=
f

badf infa/

it

NOTE

IlJuI.III

28Q



Month / Year .
FIG 077 POSITION & DRAFT LEVER P2 S =)
05 / 2004 - N
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
077|001 |15605110054 GRIP, 3X17X97 2 2
077|002 |12405120034DG |LEVER, PLATE 1 1
077 |003 |15645120032DG |LEVER, PLATE 1 1
077|004 |V7081400120 E-RING 12 1 1
077|005 |V4111600160 |WASHER, PLAIN M16 2 2
077|006 |V7081400080 E-RING 8 4 4
077|007 |V4111600100 [WASHER, PLAIN M10 4 4
077|008 |16735070080 LINK COMP, LIFT 1 1 1
077|009 |16735070090 LINK COMP , LIFT 2 1 1
077|010 |V2173608050 BOLT . HEX/S M8X50 1 1
077|011 |16735071100 PIN COMP, LINK 1 1 ~2004.09.30
077|011 |16735071101 PIN COMP, LINK 1 1 2004.10.01~
077|012 |16735070120 LINK , CONNECT 2 2
077|013 [V3043600100 NUT , HEX/2 M10 4 4
077|014 |17995070140 PLATE, C 1 1
077|015 |17995070150 BOLT , SUPPORT 1 1
077 |016 |Vv4011600100 |WASHER, SPRING M10 3 3
077|017 |17995070170 PLATE, D 1 1
077|018 |17995070180 SPRING 1 1
077|019 |V7081400120 E-RING 12 1 1
077|020 |17995070200 PLATE , A 2 2
077|021 |17995070211 PLATE , FRICTION 3 3
077|022 |17995070220 ARM , COMP , POSITION 1 1
077|023 |17995072300 ARM , COMP , DRAFT 1 1
077 {024 |17995070241 PLATE , FRICTION 1 1
077|026 |V2033608110 BOLT , HEX FINE M8X110 1 1
077|027 |17995070270 BUSH , 16X18X33 2 2
077 {029 |V2173608020 BOLT , HEX/S M8X20 2 2
077|030 |V1122605012 SCREW, CIR FLAT M5X12 2 2
077|031 |V2173608012 BOLT , HEX/S M8X12 2 2
077|032 |Vv4011600080 |WASHER, SPRING M8 1 1
077|033 |15603160025 TUBE , STRAIGHT 80 2 2
077 {034 |17995070340 BOLT , SUPPORT 1 1
077|080 |17995070800 BOLT, STOP 1 1 ~2004.03.14
077|080 |17995070801 BOLT, STOP 1 1 2004.03.15~
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

259




Month/Year

FIG 081 HYDRAULIC PIPE (1) o1

05 /2004

- - _,r' > :'_ i

| ﬁ""
FIGOGL-17D | .~ o |
\':"'-""_,.:\-:H"F' . ..-..__..-:..___-' T

i

E_th- —(~2005.05.31)7

= . » :-\.‘D;} -RIHI.
e gl g
A "’h':# ?? :_;__,-' _-23 \ \T'.m |
'ﬂ'@?ﬁ“ﬁ‘- e o
AP L=

NOTE

260




Month / Year .
FIG 081 HYDRAULIC PIPE (1) P1 S Sl
05 / 2004 - N

T430NC/T450NC

KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
081|006 |15645153000 FILTER , SUCTION HYD 1 1 B
081|007 [V7211031045 |O-RING, G G45 1 1
081|008 [V2183610025 [BOLT, HEX/SP M10X25 1 1
081|009 |12405152500DG |PIPE COMP , INLET 1 - ~2005.05.31 TNF
081 |009A|16582632601DG |PIPE COMP , INLET 1 1 ~2005.05.31]| USD,USM,GBC,PTA,AUZ,
081 |009A[16582632602DG |PIPE COMP , INLET 1 1 2005.06.01~
081 {023 [12405152200DG [PIPE COMP , FR 1 1 ~2005.03.30
081|023 [16735100070 HOSE , HYD 840 1 1 2005.03.31~
081|024 |16735100010 FLANGE 1 1 2005.03.31~
081|025 |13267060022 PLUG , DRAIN 2 2
081|026 [16735100020 |ADAPTER.PF 1/2 1 1 2005.03.31~
081|038 |V7201124020 [O-RING, P P20 1 1 B
081|040 |V2173608040 [BOLT, HEX/S M8X40 3 3 ~2005.03.30
081|040 [V2173608045 |BOLT, HEX/S M8X45 3 3 2005.03.31~
081|041 |14445100080 CLAMP . 38 1 - 2005.02.25~2005.05.31 TNF *
081 |041A|14801020070 CLAMP . 40 2 2 2005.02.25~2005.05.31 | USD,USM,GBC,PTA,AUZ *
081 {041A|14801020070 CLAMP . 40 2 2 2005.06.01~
081|043 |V2173608055 [BOLT, HEX/S M8X55 2 2
081|044 |V7201124022 [O-RING,P P22 1 1 B
NOTE | * GBC,PTA (~2005.02.24), *USD,USM,TNF,AUZ ( ~2005.02.24)
hitesHwwnw-iractormanaatodiinfert
P S TTwwvvv -t TGO

261



FIG 082

HYDRAULIC PIPE (2)-DRUM TYPE

Month/Year _ ﬂ_

P1 £, |
05/2004 L "

CFIG u:m-_:i;/ 1 |

{_'flf.‘ u:m?;_s_ i

&— Tl _-2005.02.30
— 30

o

P9 P FIG oRa- 1]
e

% Al
2
A

el

NOTE

262




Month / Year .
FIG 082 | yypRAULIC PIPE (2)-DRUM TYPE | #t L ay
05 / 2004 - N
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 7450
082 {002 |15685152603 PIPE COMP , DELIVERY 1 - ~2005.03.30 TNF *
082|002 |16735102200 FLANGE COMP 1 - 2005.03.31~2005.05.31 TNF *
082|004 |15605150015 CONNECTOR 1 - ~2005.05.31 TNF *
082|005 |V7201124020 [O-RING, P P20 1 - ~2005.05.31 TNF *
082|006 [V2113606035 |BOLT,HEX/S M6X35 4 - ~2005.03.30 TNF *
082|006 [V2113606040 BOLT, HEX /S M6X40 4 - 2005.03.31~2005.05.31 TNF *
082 {008 |17995152330 HOSE ASSY , HYD 1600 1 - C ~2005.05.31 TNF *
082|014 [V2113606035 |BOLT,HEX/S M6X35 4 - ~2005.05.31 TNF *
082 {020 |15265152301 PIPE COMP, RR SUCTION 1 - ~2005.05.31 TNF *
082|021 [V7211031035 |[O-RING, G G35 1 - B ~2005.05.31 TNF *
082|022 |V7211031045 O-RING, G G45 1 - B ~2005.05.31 TNF *
082|023 |V2173610020 [BOLT, HEX/S M10X20 1 - ~2005.05.31 TNF *
082|030 |V7201124014 [O-RING,P P14 1 - ~2005.03.30 TNF *
082|030 [V7201124020 O-RING, P P20 1 - 2005.03.31~2005.05.31 TNF *
082 {035 |14801020070 CLAMP , 40 1 - ~2005.05.31 TNF *
082|036 [15265152002DG [BRACKET COMP , FILTER 1 - ~2005.05.31 TNF *
082 |047 (15004070010 HOSE ASSY , HYD 470 1 - C ~2005.05.31 TNF *
082 {048 |15005152380 UNION PT1/2,PF1/2 1 - ~2005.05.31 TNF *
082 |051 (15265150020 HOSE 1 - ~2005.05.31 TNF *
082|052 |14241010050 CLIP, 42 2 - ~2005.05.31 TNF *
082|054 |V2173608025 [BOLT, HEX/S M8X25 4 - ~2005.05.31 TNF *
082 |055 |15005153000DG [FILTER ASSY , SUCTIO 1 - ~2005.05.31 TNF *
082 |056 (15015082412 CASE COMP 1 - ~2005.05.31 TNF *
082|057 |15015082422 COVER 1 - ~2005.05.31 TNF *
082 |058 |15005153010 ELEMENT 1 - A ~2005.05.31 TNF *
082 {059 14869352050 PLUG, DRAIN 1 - ~2005.05.31 TNF *
082|060 [V7211031140 |[O-RING, G G140 1 - B ~2005.05.31 TNF *
082|061 [Vv4011600100 WASHER , SPRING M10 6 - ~2005.05.31 TNF *
082|062 [V2012610025 |BOLT, HEX M10X25 6 - ~2005.05.31 TNF *
082|063 [V7201019008 [O-RING, P P8 1 - B ~2005.05.31 TNF *
082 |066 (16495100010 HOSE 1 - ~2005.05.31 TNF *
082|071 |35602010150  |WASHER, BIND SHAFT 4 - ~2005.05.31 TNF *
NOTE | * GBC,PTA,AUZ. (~2005.02.24 ), TNF (~2005.05.31)
hitosHwrn-tractormangatodf-infor
P S TTwwvvv -t TGO

263




FIG 082A

HYDRAULIC PIPE (2)-SPIN ON TYPE

Month/Year L L,
P1 { &
{.T 01

05/2004 L e

U= 20, 3 RN
—30

NOTE

264




Month / Year
e
FIG 082A |{yDRAULIC PIPE (2)-SPIN ON TYPE| »1 B ol
05/ 2004 - p
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 7450
082A|002 [15685152603 PIPE COMP , DELIVERY 1 1 ~2005.03.30| USD,USM,GBC,PTA,AUZ|
082A/002 |16735102200 FLANGE COMP 1 1 2005.03.31~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|004 [12305180010 FLANGE 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A[005 |V7201124020 O-RING, P P20 1 1 ~2005.05.31]| USD,USM,GBC,PTA,AUZ|
082A/006 [V2113606035 BOLT, HEX /S M6X36 4 4 ~2005.03.30] USD,USM,GBC,PTA,AUZ
082A|006 |V2113606040 BOLT, HEX /S M6X40 4 4 2005.03.31~2005.05.31] USD,USM,GBC,PTA,AUZ
082A(008 [17995152330 HOSE ASSY , HYD 1600 1 1 C ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|014 [V2053606050 [BOLT, HEX C/R 4 4 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|015 |V4011600060 |WASHER, SPRING M6 4 4 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A(020 |15265152301 PIPE COMP , RR SUCTION 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|021 [V7211031035 |[O-RING, G G35 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|022 [V7211031045 |[O-RING,G G45 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|023 |V2173610020 |BOLT, HEX/S M10X20 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A/030 |V7201124014 O-RING, P P14 1 1 ~2005.03.30| USD,USM,GBC,PTA,AUZ|
082A/030 |V7201124020 O-RING, P P20 1 1 2005.03.31~2005.05.31] USD,USM,GBC,PTA,AUZ
082A|035 [14801020070 CLAMP , 40 4 4 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|047 (15004070010 HOSE ASSY , HYD 470 1 1 C ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A(048 |15006252220 UNION , PF1/2 3 3 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A[049 |12305180020 FILTER, 80 MESH 1 1 C ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|055 [12305152000 FILTER ASSY , SUCTION 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|05501|12305152100 CARTRIDGE , HYD 1 1 A ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|064 |16582630640DG [BRACKET , FILTER 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|066 [16582630660 HOSE 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A(070 |15605150031 HOSE , 100 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|074 16582633500 PIPE COMP , SUCTION 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|075 [16582633600 PIPE COMP , SUCTION 1 1 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A|080 [V2173610030 |BOLT, HEX/S M10X30 2 2 ~2005.05.31| USD,USM,GBC,PTA,AUZ
082A|081 [V7211031030 [O-RING,G G30 2 2 ~2005.05.31| USD,USM,GBC,PTA,AUZ|
082A(082 |V2173608016 BOLT , HEX/S 2 2 ~2005.05.31| USD,USM,GBC,PTA,AUZ
NOTE | * GBC,PTA,AUZ (2005.02.25~) USD,USM,GBC,PTA,AUZ ( ~2005.05.31)
Itdoa: [/ "‘f"l

sl ananas b
YO /TVVVV V.U

265

aetorrantatpai
I}Jul.l



FIG 082B

HYDRAULIC PIPE (2)-SPIN ON TYPE

P1

Month/Year

05 /2004

—{~2005.03.30)
=30

i-6
2

NOTE MODEL;3510 ONLY

/

265-1

httpsfwww-tractormantatpdfinfe
1 N N ML

V7




Month / Year

o b,
FIG 082B [ypRAULIC PIPE (2)-SPIN ON TYPE| * B ol
05 /2004 . e
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 7450
0828002 |15685152603  |PIPE COMP , DELIVERY 1 1 ~2005.03.30
0828|002 16735102200  |FLANGE COMP 1 1 2005.06.01~
0828|004 [12305180010 |FLANGE 1 1 2005.06.01~
0828|005 [V7201124020 |O-RING, P P20 1 1 2005.06.01~
0828|006 [V2113606035 |BOLT, HEX /S M6X36 4 4 ~2005.03.30
082B|006 |V2113606040 BOLT, HEX /S M6X40 4 4 2005.06.01~
0828|008 [17995152330  |HOSE ASSY , HYD 1600 1 1 C |2005.06.01~
0828014 [V2053606050 |BOLT , HEX C/R 4 4 2005.06.01~
0828|015 [V4011600060 |WASHER , SPRING M6 4 4 2005.06.01~
082B/020 [12305152300  |PIPE COMP , RR SUCTION 1 1 2005.06.01~
0828|021 |V7211031035 |ORING, G G35 1 1 2005.06.01~
0828022 [V7211031045 |ORING,G G45 1 1 2005.06.01~
082B(023 [V2173610020 |BOLT , HEX/S M10X20 1 1 2005.06.01~
082B|030 |V7201124014 O-RING, P P14 1 1 ~2005.03.30
082B(030 [V7201124020 |O-RING, P P20 1 1 2005.06.01~
0828|035 14801020070  |CLAMP , 40 2 2 2005.06.01~
082B|047 |15004070010 HOSE ASSY , HYD 470 1 1 C 2005.06.01~
0828|048 [15006252220 |UNION, PF1/2 3 3 2005.06.01~
0828|049 12305180020  |FILTER , 80 MESH 1 1 C |2005.06.01~
082B|055 |12305152000 FILTER ASSY , SUCTION 1 1 2005.06.01~
082B]05501[ 12305152100 |CARTRIDGE , HYD 1 1 A |2005.06.01~
082B|05502|12305152010M |HEAD, FILTER 1 1 2005.06.01~
0828|064 |12305150010  |BRACKET, FILTER 1 1 2005.06.01~
0828|066 [1560515003L  |HOSE , 100 1 1 2005.06.01~
0828|070 [1560515003L  |HOSE , 100 1 1 2005.06.01~
0828|074 [12305152501  |PIPE COMP, SUCTION/R/IN 1 1 2005.06.01~
0828|075 |12305152601  |PIPE COMP , SUCTION/RIOUT 1 1 2005.06.01~
0828|080 [V2173610030 |BOLT , HEX/S M10X30 2 2 2005.06.01~
082B/081 [V7211031030 |ORING, G G30 2 2 2005.06.01~
0828|082 |V2173608016  |BOLT, HEX/S 2 2 2005.06.01~

NOTE

bt o [ anana Lmae_tefm_aﬁu_alnnl-&' wafal
YO /TVVVV V.U TMUL. o7
265-2



FIG 083

P.T.O VALVE & RELIEF VALVE

P1

Month/Year

05 /2004

||

i
= ol )
R _—

Fig..31-01

—_—

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

=Ih

266




Month / Year

g
FIG 083 P.T.O VALVE & RELIEF VALVE P1 & jﬁﬁ;-
05 / 2004 - S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
083|012 |15606300310 CAP, 35 1 1
083|013 |15615182016M [FLANGE 1 1
083 |015 |13267060022 PLUG, DRAIN 1 1
083|016 |15615182301 VALVE ASSY , FLASHER 1 1 C
083|017 |16605182000 VALVE ASSY , PTO 1 1 C
083|027 |V7201119009 O-RING, P P9 1 1
083|028 |V7201124020 O-RING, P P20 1 1
083|029 |V7201124014 |O-RING,P P14 3 3
083 |030 |V2013608085 BOLT, HEX M8X85 3 3
083|031 |V4011600080 |WASHER, SPRING M8 3 3
083|032 |14444080062 CONNECTOR 1 1
083|033 |15615180013 CONNECTOR 1 1
083|034 |15645152904 PIPE COMP , DELIVERY 1 1
083 |035 |13267060022 PLUG, DRAIN 1 1
083|036 |15640090001 VALVE ASSY , RELIEF 1 1 C

NOTE

bt o [ anana Lwae_tefmaﬁu_alnnl&' wafal
YO /TVVVV V.U TMUL. o7
267



Month/Year

05 /2004

P1

EXTERIOR HYD. VALVE

FIG 128

T390-K-128A

wafal
FLLILLAY//

268

NOTE




Month / Year .
FIG 128 EXTERIOR HYD. VALVE P1 Sl
05 / 2004 - N
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
128001 (14322420040 CLIP 2 2
128|004 |Vv7081400120 E-RING 12 1 1
128005 |v4111600160 |WASHER, PLAIN M16 2 2
128006 (16735082100 ARM COMP , EXTERIOR,1 1 1 ~2004.09.30
128|006 (16735082101 ARM COMP , EXTERIOR,1 1 1 2004.10.01~
1281007 (16735082200 ARM COMP , EXTERIOR,2 1 1 ~2004.09.30
128007 16735082201 ARM COMP , EXTERIOR,2 1 1 2004.10.01~
128|009 17995080091 SPRING , LOCK 4 4
128010 |16735122100DG [LEVER COMP , EXTERIOR 1 1
128|011 |16735122200DG [LEVER COMP , EXTERIOR 1 1
1281012 |V2113606012 BOLT, HEX /S M6X12 2 2
128014 116735080010 COLLAR 2 2
1281015 (16735080151 VALVE ASSY 4P , AUX EXT 1 1 ~2004.09.30
128015 (16735080152 VALVE ASSY,4P , AUX EXT 1 1 2004.10.01~
1281016 [17407362300 ELBOW , PF3/8 PF1/2 1 1
1281017 (17995080171 JOINT , LINK 2 2
128024 |v4011600100 |WASHER, SPRING M10 2 2
128|026 |V3043600100 NUT , HEX/2 M10 2 2
1281027 (17995070270 BUSH , 16X18X33 2 2
1281081 (16735088100 ROD COMP , EXTERIOR,1 1 1 ~2004.09.30
128081 (16735088101 ROD COMP , EXTERIOR,1 1 1 2004.10.01~
1281082 (16735088201 ROD COMP , EXTERIOR,2 1 1 ~2004.09.30
1281082 116735088202 ROD COMP , EXTERIOR,2 1 1 2004.10.01~
1281089 (16735080890 BOLT, STUD 130 2 2
128|090 16995152360 COUPLING , 1/2 4 4
1281092 (17995080201 UNION, 1/2 2 2
1281094 117995080931 UNION , 1/2 L60 2 2
1281096 (17995080960 VALVE , AUX EXTERIOR 2 2 C ~2004.09.30
1281096 (17995080961 VALVE , AUX EXTERIOR 2 2 C |2004.10.01~
1281097 [17995080970M |COVER , EXTERIOR HYD. 1 1
NOTE
bttt o/l f,\ L

sl ananas b
YO /TVVVV V.U

269

aetermartatodte
I}Jul.l




CHASSIS

9 | 3-PLINK

FIG 084 3—P LINK BRACKET ——mm——m oo
FIG 085 HITCH & 3-POINT LINK ———m oo mmm e
FIG 086 LOWER LINK & LIFT ROD===—= == — = m oo oo e

https://www.tractormanualpdf.info/



Month/Year

05 /2004

P1

3-P LINK BRACKET

FIG 084

waafal

Laalf.
IIJUI.II 1

274

it

NOTE




W
Month / Year P
_ ALY
FIG 084 3-P LINK BRACKET P1 i
05/ 2004 o el
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450

084010 V2013616035  |BOLT , HEX M16X35 3 3

084|011 V4011600160 |WASHER , SPRING M16 5 5

084|012 V2513416035 |BOLT, STUD/2 M16X35 2 2

084|013 V3043600160  |NUT, HEX/2 M16 2 2

084 {021 |12755222000DG |[BRACKET COMP 1 1

084 [024 [16735222101DG |LINK COMP 1 1

084025 [15645250010  |PIN, 10X122 1 1

084|027 [15645220020  |PIN , 19%95 1 1

084|028 [14445140051  |PIN, 19 3 3

084|060 [15645250010  |PIN, 10X122 1 1

084 098 |15685100020DG |SPRING , HC 067 1 1

084|099 [17995220990  |RUBBER , GUIDE 1 1

NOTE

htes-Hnww-tractormangatodi-infort
||LLPD.IIVVVVVV.L| IrJUI.I 1907

275




FIG 085

HITCH & 3-POINT LINK P1

Month/Year

05 /2004

437

Fig86-02>  5a/53A

=004, 12,24
AR
L,

NOTE

276




il
Month / Year e
o Tl
FIG 085 HITCH & 3-POINT LINK P1 ERR
05/ 2004 W wr el
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 7450
085|001 [12705202000DG [BRACKET COMP 1 1
085|002 [V2013616035 [BOLT, HEX M16X35 4 4
085 |003 [V4011600160 |WASHER, SPRING M16 4 4
085|017 [15645252002DG |BRACKET COMP , LH 1 1 ~2004.12.31
085 |017 [15645252003DG |BRACKET COMP , LH 1 1 2005.01.01~
085|018 |15645252102DG |BRACKET COMP , RH 1 1 ~2004.12.31
085|018 [15645252103DG [BRACKET COMP , RH 1 1 2005.01.01~
085|019 [V2013612170 [BOLT, HEX M12X170 8 8
085|020 [V3043600120  [NUT, HEX/2 M12 8 8
085|021 [Vv4011600120 |WASHER, SPRING M12 8 8
085|022 |15685252204 PIN COMP, LH 1 1
085 |023 [15685252801 PIN COMP, RH 1 1
085|024 [V2013614040 [BOLT, HEX M14X40 4 4
085|026 [Vv2013614040 BOLT , HEX M14X40 2 2
085|027 [V4011600140 |WASHER, SPRING M14 6 6
085|028 [V3043600180  [NUT, HEX/2 M18 2 2
085|029 [V4011600160 |WASHER, SPRING M16 2 2
085|030 [V4111600160 |WASHER, PLAIN M16 2 2
085|031 |16505244500 CHAIN ASSY , CHECK 2 2 C ~2005.01.12
085|031 [16505244501  |CHAIN ASSY, CHECK 2 2 C |2005.01.13~
085 |03101/16505244100  [CHAIN , CHECK 2 2
085 [03102|16505244200 CHAIN , CHECK 2 2
085 |03103/16505244300  |[TURNBUCKLE 2 2
085 |03104/V3042600160  [NUT , HEX/2 M16 2 2
085 |03105| 16505244400 SHACKLE , CHECK CHAIN 2 2
085 |037 [79636110030 PIN (12X48) 2 2 ~2005.01.12
085 |037 [16736110030 PIN (12X48) 2 2 2005.01.13~
085|038 [V5001930020  |PIN, SPLIT 3X20 2 2
085 |043 (15665251010 HOOK , TOP LINK 1 1 ~2004.12.23
085 |043 (12605251001 HOOK , TOP LINK 1 1 2004.12.24~
085 |044 (15645220011 PIN (19X86) 1 1 GBC,USD,USM,TNF,PTA
085|045 |14445140051 PIN (19) 1 1 GBC,USD,USM,TNF,PTA
085 |047 (14215020020 PIN, LINK 2 2
085 |053 [16505245500DG [LINK ASSY , TOP LINK 1 1
085 |05301|16505245510 LINK COMP , RH TOP LINK 1 1 GBC,USD,USM,TNF,PTA
085 |05302/16505245520 LINK COMP, LH TOP LINK 1 1 GBC,USD,USM,TNF,PTA
085 |05303/14885142300  [TURNBUCKLE COMP 1 1 GBC,USD,USM,TNF,PTA
085 |05304|16505245530 NUT , HEX 1 1 GBC,USD,USM,TNF,PTA
085 |053A]16995201000DG [LINK ASSY, TOP LINK 1 AUZ
085 |053014[16995201100 ROD COMP, LH 1 AUZ
085 |053024[16995201300 ROD COMP , RH 1 AUZ
085 |053034{ 16995201200 SLEEVE COMP 1 AUZ
085 |053044[S7215216300  [NUT COMP , LOCK 1 AUZ
085 |054 [13605200011DG [COVER , SHIELD 1 1
085 |055 [V2183608016 [BOLT, HEX/SP M8X16 4 4
085|060 [V2013614035 [BOLT, HEX M14X35 4 4
085|061 |V4011600140 WASHER , SPRING M14 4 4
085|062 [V3043600160 [NUT, HEX/2 M16 2 2
NOTE
Itdoa: [/ f"l

sl ananas b
YO /TVVVV V.U

277

aetermartatodte
I}Jul.l 1




FIG 085

HITCH & 3-POINT LINK

P2

Month/Year

05 /2004

NOTE

27Q




Month / Year .

T Fegter)

e T

FIG 085 HITCH & 3-POINT LINK P2 o, o
. |
05 /2004 i
T430NC/T450NC
'TY
KEY NO PART NO PART NAME SPEC Q REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
085 [063 ]13602470010DG |LINK , DRAW BAR 1 1
085 [064 ]|13602470020DG |LINK , HITCH 1 1
085 (065 |V2003616070 BOLT , HEX M16X70 2 2
085 [066 |15189240010 NUT , U M16 2 2
085 (067 |Vv4011600160 |WASHER, SPRING M16 2 2
085 (068 |S0973063031 PIN ASSY 1 1
085 (069 |15062470050 PIN , DRAW BAR 1 1
085 (070 [15252470010  |RUBBER , CUSHION 1 1
085 (071 |14215020020 PIN, LINK 1 1
085 (072 |Vv2013610030 BOLT , HEX M10X30 1 1
085|073 [V3043600100 NUT , HEX/2 M10 1 1
NOTE
btbtea:llananas ;..aeiermaﬁ”aln.lc afal
IILL}JD.IIVVVVVV.LI I}Jul.l 1/

279




FIG 086

LOWER LINK & LIFT ROD

P1

Month/Year

05 /2004

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

290

=Ih




Month / Year

A
FIG 086 LOWER LINK & LIFT ROD P1 W1 s,
05/ 2004 H "
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
086 |001 |16505242000DG [LINK ASSY , LH LOWER 1 1 GBC,USD,USM,TNF,PTA
086 |001A|12805242000DG [LINK ASSY , LH LOWER 1 AUZ
086 {002 |16505245000DG [LINK ASSY , RH LOWER 1 1 GBC,USD,USM,TNF,PTA
086 |002A|12805245000DG [LINK ASSY , RH LOWER 1 AUZ
086 {003 [12505243000DG [ROD ASSY , LIFT 1 1
086 {004 |15605260014 PIN, 16X51 2 2
086 |005 |V4111600160 |WASHER, PLAIN M16 2 2
086 {006 [V5601600016 PIN , SNAP 2 2
086 |007 |12505243500 PIN 2 2
086 |008 |12505240060 Spring 1 1
086 {010 [12505245300DG [ROD ASSY , LIFT 2 2
086 |011 |12505245310 ROD, RH 1 1
086 |012 |12505245320 SLEEVE 1 1
086 {013 |12505245330 HANDLE 1 1
086 |014 |12505245340 ROD, LH 1 1
086 |015 |12505245350 NIPPLE 1 1
086 {038 |15605250030 BAND, 470 1 1 C
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

281




CHASSIS

10 | SHEET METAL, CAB MOUNTING & SEAT

FIG 090 BONNET(1)= === == ——m m o oo o e e e 286
FIG 091 BONNET(2)=——= = === mmm m o oo o e e e 290
FIG 092 SIDE COVER=— = —m m o o oo oo e e 292
FIG 093 FENDER & MUDGUARD === === == m m o oo o e e 294
FIG 095 SEAT——————— oo 296
FIG 095A SEAT —— = m o m o oo e 298
FIG 096 FRONT & REAR MOUNTING—=————— === oo oo e 300
FIG 097 FLOOR= === = m o o o o e 302
FIG 098 FRONT GLASS & MIRROR= === == = — m o oo o o 304

https://www.tractormanualpdf.info/



FIG 090

BONNET (1)

_|!
Month/Year T
& y

P1 "'"l' [ =
05/ 2004 AN

=0

RADIATOR

20

22,23,24,25,26  24,20,26,62

30A
24,95, 26,6 2A
NOTE
httpswww-tractormantatpafinfor
1 N N LAY/

286




Month / Year [ i
FIG 090 BONNET (1) P1 N i
05 /2004 s
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
090 {001 [16506201002DR |HOOD COMP 1 1
090|004 |16506010140 SPONGE 2 2
090|005 [12706011000DG |FRAME COMP , FR HOOD 1 1
090|012 [Vv2183608035 BOLT, HEX/SP M8X35 4 4
090|013 [16506022006DG |FRAME COMP , HOOD 1 1
090|015 [V2173608025 BOLT, HEX/S M8X25 4 4
090 {016 |16006022000DG |STAY COMP , RH PLATE 1 1
090 |018 |V2013612025 BOLT, HEX M12X25 4 4
090|019 [Vv4011600120 WASHER , SPRING M12 4 4
090 {020 [16506023000DG |STAY ASSY , LOW BAR 1 1
090|021 [12306023701DG |STAY COMP , PLATE 1 1
090 {022 |14616022100 STAY COMP , UNDER 1 1
090 {023 |16506024200 STAY COMP , UPR BAR 1 1
090 {024 |36401090020 ADJUSTER 2 2
090 {025 [V3042600100 NUT , HEX/2 M10 2 2
090 {026 |36252120070 NUT, L M10 2 2
090 {027 [V2173608020 BOLT, HEX/S M8X20 2 2
090|028 [16506030023DG |COVER , DASH 1 1
090 {030 |16506012001DG [BRACKET ASSY , HOOD 1 1 TNF,AUZ
090 |030A}12206012000DG |BRACKET ASSY , HOOD 1 1 USD,USM,GBC,PTA
090 {032 [12706301040 INSULATOR 1 1 GBC,PTA
090 |032A]16506301042 INSULATOR 1 1 USM,USD,AUZ, TNF
090 {033 [V2103606016 BOLT, HEX /P M6X16 8 8
090 {034 |15606060100 CAP, 11 1 1
090|037 [16003302100 |TANK ASSY , RESERVE 1 1
090 {038 |36753302201DG |[HOLDER COMP , TANK/R 1 1
090 {039 [15003300012 HOSE , 420/7.5X13.5 1 1
090 {040 |36423600080 CLIP, HOSE D=12.5 2 2
090|041 [Vv2183608025 BOLT, HEX/SP M8X25 2 2
090 |042 [16506054500DG |BRACKET COMP , HOOD 1 1
090 {043 |16506024550 PIN 1 1
090 |044 [Vv2183608020 BOLT, HEX/SP M8X20 2 2
090|045 [16991600080  |WASHER , HOOD FRAME 2 2
090|046 [Vv5001925020 PIN, SPLIT 2.5X20 2 2
090|047 |16996015511 RUBBER , GUARD 4 4
090 |048 [16796024601DG |BRACKET COMP , FUSE 1 1
090 {049 [Vv2183608020 BOLT, HEX/SP M8X20 2 2
090 |055 |16506010350DG |PLATE , A 2 2
090|056 [16506010360DG |PLATE , B 2 2
090|060 |16506014201 GUIDE COMP , HOOD LOCK 1 1
090|061 [V1222608020 SCREW , C/R PAN/SP M8X20 2 2
090 |062 |16506014304 BRACKET COMP , HOOD 1 1 TNF,AUZ
090 |062A(12206014300 BRACKET COMP , HOOD 1 1 USD,USM,GBC,PTA
090|063 [16506014401  |PLATE COMP , HOOD LOCK 1 1
090 |064 |16506014501 PIN , HOOD LOCK 1 1
090 |065 [16506022102 STAY COMP , UPR BAR 1 1
NOTE
it a f"’

LAy Lmae_tefm_aﬁu_alnnl-&' H™
YO /TVVVV V.U TMUT. I

287




FIG 090

BONNET (1)

Month/Year

P2
05 /2004

RADIATOR

210 :
U T
22 .28,24,25,26  24,25,26.62
30A
=k
24,95, 26,62 A
NOTE
httpswww-tractormantatpafinfor
1 N N LAY/

288




Month / Year [ i
FIG 090 BONNET (1) P2 ,_m__ : A
05 /2004 s
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
090|066 |39081700200 PIN, SNAP/8 1 1
090 |068 [Vv2183608025 BOLT , HEX/SP M8X25 2 2
090 {069 [Vv2183608020 BOLT , HEX/SP M8X20 2 2
090|074 |14601162230 SPRING 1 1
090 |075 |Vv3003600100 NUT , HEX/1 M10 2 2
090|076 |Vv2183608020 BOLT , HEX/SP M8X20 2 2
090|077 |16501020070 TUBE , CORRUGATE 210 1 1
090 |075 |Vv3003600100 NUT , HEX/1 M10 2 2
090|076 |Vv2183608020 BOLT, HEX/SP M8X20 2 2
090|077 |16501020070 TUBE , CORRUGATE 210 1 1
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

289




T:
Month/Year
FIG 091 BONNET (2) ‘.‘f'L

P1 A —
05 / 2004 M

CFIG 090-01 H_,;‘,f — ﬁ'_%'j};@%é

T‘ﬁ ; | __H_;;%?ﬁu *

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !
200



Month / Year [ i
FIG 091 BONNET (2) P1 N i
05 /2004 A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
091 {004 |13206013201DG |PIN COMP 1 1
091 {009 [12756012010DR |GRILLE 1 1 GBC,PTA
091 |009A|16406012010DR |GRILLE 1 1 USM,USD,AUZ,TNF
091|010 [16506010010DG |NET 1 1
091|019 [16506010260  |LABEL 1 1
091 (020 |14446010150 WASHER , NET 8 8
091|021 [Vv3501100060 NUT , PUSH-ON SPRING M6 8 8
091|023 [13206014200DG |STAY COMP , PLATE 1 1
091|036 [Vv2183608025 BOLT, HEX/SP M8X25 2 2
091|037 |14143120020 SPRING , TENSION 53 1 1
091|039 [V2193606016 |BOLT, HEX/SPL M6X16 6 6
091 {040 |35605033020 WASHER , WIRE WITHDR 4 4
091|042 [Vv2183608030 BOLT, HEX/SP M8X30 2 2
091|043 [V2123606012 BOLT, HEX /SP M6X12 3 3
091|044 [16506011950DG |PLATE 1 1
091 {045 [16506010023DG |PLATE 1 1
091|046 |16506010031 SPRING 2 2
091 {050 [16506020050 PIN 2 2
091 |052 |16506014700DG |PLATE COMP 2 2
091|053 [Vv4111600080 WASHER , PLAIN M8 2 2
091|054 [V5001925020 PIN, SPLIT 2.5X20 2 2
091|055 [V2183608025 |BOLT, HEX/SP M8X25 4 4
091|056 |13206014800 LOCK COMP , HOOD 1 1
091|057 [V2053606035 BOLT, HEX C/R M6X35 2 2
091 |058 |V4111600060 WASHER , PLAIN M6 2 2
091 {059 [V3002600060 NUT , HEX/1 M6 2 2
091|060 [Vv4011600060 WASHER , SPRING M6 2 2
NOTE
dtrma: [ fiananas ‘“aetermaﬁua'“'“ afal
IILL}JD.IIVVVVVV.LI IPUI.I 1907

291




rl
FIG 092 SIDE COVER P ‘?‘L

05 /2004 M

~2005.01.19

=2005.001.1%

80

o — e

.. 64
Fig.00-050 |
@

NOTE




Month / Year [ i
FIG 092 SIDE COVER P1 Y i
05 /2004 s
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 7450
092|001 |16506202102DG |COVER COMP, LH SIDE 1 1 ~2005.05.31
092 |001 |16506202103DG [COVER COMP , LH SIDE 1 1 2005.06.01~
092|005 [16506203102DG |COVER COMP , RH SIDE 1 1 ~2005.05.31
092|005 [16506203103DG |COVER COMP , RH SIDE 1 1 2005.06.01~
092|006 [16506010080DG |PLATE , ADJUSTER 2 2
092|052 [16506202030DG |NET , UPR LH SIDE 1 1
092 {053 |16506202040DG |NET , LOW LH SIDE 1 1
092|054 [16506203030DG |NET , UPR RH SIDE 1 1
092|055 |16506203040DG |NET , LOW RH SIDE 1 1
092|056 [V5502040093 RIVET , BLIND 4X9.3 32 32
092 |057 |V4111600040 WASHER , PLAIN M4 32 32
092|059 [V2193606016 BOLT , HEX/SPL M6X16 4 4
092|060 [16506013500DG |PLATE COMP, LH 1 1
092|061 |16506013600DG |PLATE COMP , RH 1 1
092|063 |16506200070 BOLT, ADJUSTER 4 4
092 |064 ]16996013431 RUBBER , CUSHION 2 2
092|070 [V2053606035 BOLT, HEX C/R M6X35 2 2
092|071 [V3002600060 NUT , HEX/1 M6 2 2
092|072 [V2183608020 |BOLT, HEX/SP M8X20 4 4
092|078 |16506040431 INSULATOR 4 4 ~2005.01.19
092|079 |14726010100 INSULATOR , A 2 2 2005.01.20~
092 |080 |14726010200 INSULATOR , B 2 2 ~2005.02.28
092|080 |16506010200 INSULATOR , B 2 2 2005.03.01~
NOTE
dtrma: [ fiananas tractermant lal.\,u afal
IILL}JD.IIVVVVVV.LI I}Jul.l 1907

293




FIG 093

FENDER & MUDGUARD

Month/Year .E J||
Pl & i

05/2004 oy

=AHG.00. 1K

i ~2005.04.31~2003.12.27H

) ,
" TS —5
b
1 -"----
o

NOTE




Month / Year [ i
FIG 093 FENDER & MUDGUARD P1 Y i
05 / 2004 y

T430NC/T450NC

KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
093]001 |16506063501DR |FENDER COMP , LH 1 1
093 |003 |16506063602DR |FENDER COMP , RH 1 1
093005 |15606063401DR |PLATE , 113X230 1 1
093006 [V5502032088 |RIVET, BLIND 3.2X8.8 2 2
093007 |V2183608020 |BOLT , HEX/SP M8X20 20 20
093008 14726071100 |GRIP COMP 2 2
093009 [35602010150 |WASHER , BIND SHAFT 4 4
093010 [V4011600080 |WASHER , SPRING M8 4 4
093011 [V3042600080 |NUT, HEX/2 M8 4 4
093|013 [15606060130DG [COVER 2 2
093|014 |V2183608016 |BOLT, HEX/SP MB8X16 6 6
093|016 |16606062601DG |STEP COMP 2 2 ~2003.12.27
093|016 |16606062602DG [STEP COMP 2 2 ~2005.04.31
093016 |16606062603DG |STEP COMP 2 2 2005.05.01~
093|017 [V2173608025 |BOLT, HEX/S M8X25 8 8
093|018 |15646082301DG |GUIDE COMP . LH 1 1
093020 [15606082203  |BOOT 2 2
093021 |15646082405DG [GUIDE COMP . RH 1 1 ~2004.09.30
093 [021 |15646082406DG |GUIDE COMP . RH 1 1 2004.10.01~
093022 [V2183608016 |BOLT, HEX/SP MB8X16 4 4
093025 [15196040050 |RUBBER , HOOK 2 2
093029 [15606092013 |PLATE 2 2
093030 [15606092103 |PLATE COMP 2 2
093031 [15616092003DG [STAY COMP , PLATE 1 1
093032 15186070020  |BOLT , KNOB M8X31 2 2
093033 [V5001920020 |PIN, SPLIT 2X20 2 2
093034 [V1222606016 |SCREW , CIR PAN/SP M6X16 2 2 ~2005.01.18
093034 |V2193606016 |BOLT, HEX/SPL M6X16 2 2 2005.01.19~
093|035 [16606070031 |CAP, 9 8 8
093037 [13606060020 |GUARD, LH 1 1 GBC,PTA
093 [037A15646060021  |GUARD , LH 1 1 ~2004.10.31| USM,USD,AUZ, TNF
093 |037A| 15646060022  |GUARD, LH 1 1 2004.11.01~ | USM,USD,AUZ,TNF
093038 [13606060030 |GUARD , RH 1 1 GBC,PTA
093 |038A| 15646060031  |GUARD , RH 1 1 ~2004.10.31| USM,USD,AUZ, TNF
093 |038A| 15646060032 |GUARD , RH 1 1 2004.11.01~ | USM,USD,AUZ,TNF
093|043 [V2193606020 |BOLT , HEX/SPL M6X20 8 8
093|044 [V4011600060 |WASHER, SPRING M6 8 8
093|045 [35605033020 |WASHER , WIRE WITHDR 8 8
093046 [V3002600060 |NUT , HEX/L M6 8 8
093|047 [15006060050DG |PLATE , LH MUD GUARD 1 1
093048 |15006060060DG |PLATE , RH MUD GUARD 1 1
093049 [12706060010  |FENDER, LH 1 1 GBC,PTA
093 |049A| 16506060010  |FENDER, LH 1 1 USM,USD,AUZ,TNF
093050 [12706060020 |FENDER , RH 1 1 GBC,PTA
093 |050A| 16506060020  |FENDER , RH 1 1 USM,USD,AUZ,TNF
093|051 [V2193606016 |BOLT, HEX/SPL M6X16 18 18
093|055 [16736080030  |SEAL 1 1 ~2005.02.28
093055 [16736080031  |SEAL 1 2005.03.01~
NOTE
it a-ll f,\l

sl ananas b
YO /TVVVV V.U

295

aetermartatodte
I}Jul.l




FIG 095

SEAT

P1

Month/Year

05 /2004

~2004.11.30

2004.12.01~

NOTE




Month / Year [ i
FIG 095 SEAT P1 ,_m__ : A
05 /2004 A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
095|001 |12706212000 SEAT ASSY 1 1 GBC,PTA
095|001 |13246112000 SEAT ASSY 1 1 2004.12.01~ GBC,PTA
095 |001A]16996122002 SEAT ASSY 1 USD,USM
095|002 [Vv2183608020 BOLT, HEX/SP M8X20 4 4 GBC,PTA
095 |002A|V2183608025 BOLT , HEX/SP 4 USD,USM
095|003 [Vv2183608016 BOLT , HEX/SP M8X16 4 4 2004.12.01~ GBC,PTA
095|004 [V3043600080 NUT , HEX/2 M8 4 4 2004.12.01~ GBC,PTA
095|005 [13246110011DG |PLATE , SEAT ADAPTOR 1 1 2004.12.01~ GBC,PTA
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

297




FIG 095A

SEAT

P1

Month/Year

05 /2004

(2

—(~2003.12.31}

NOTE




Month / Year [ i
FIG 095A SEAT P1 N il
05 /2004 A
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450

095A/001 [15606112007 SEAT 1 1 ~2003.12.31 TNF,AUZ
095A]001a|15606112600 SEAT 1 1 2004.01.01~ TNF,AUZ
095A/002 [V2183608020 BOLT , HEX/SP 4 4 2004.01.01~ TNF,AUZ
095A/008 [16736112500DG |BRACKET COMP 1 1 ~2003.12.31 TNF,AUZ
095A/009 [V3042600080 NUT , HEX/2 M8 4 4 ~2003.12.31 TNF,AUZ
095A/010 [V4011600080 |WASHER, SPRING M8 4 4 ~2003.12.31 TNF,AUZ
095A/011 [14886110010 RUBBER , CUSHION 2 2 ~2003.12.31 TNF,AUZ
095A|012 [14886110031 PIN 1 1 ~2003.12.31 TNF,AUZ
095A|013 [13052410010 PIN 1 1 ~2003.12.31 TNF,AUZ
095A|014 [14886112100DG [ADJUSTER SET , LH 1 1 ~2003.12.31 TNF,AUZ
095A|015 [14886112202DG [ADJUSTER SET , RH 1 1 ~2003.12.31 TNF,AUZ
095A/016 [15686110030DG |PLATE, 38X33 2 2 ~2003.12.31 TNF,AUZ
095A/017 [V3042600080 NUT , HEX/2 M8 4 4 ~2003.12.31 TNF,AUZ
095A|018 [V4011600080 |WASHER, SPRING M8 4 4 ~2003.12.31 TNF,AUZ
095A/019 [V4111600080 [WASHER, PLAIN M8 2 2 ~2003.12.31 TNF,AUZ
095A/020 [15646110034DG [BRACKET 1 1 ~2003.12.31 TNF,AUZ
095A|021 [15646110045DG |PLATE , 50X50 2 2 ~2003.12.31 TNF,AUZ
095A/022 [V2512608035 BOLT, STUD/2 M8X35 6 6 ~2003.12.31 TNF,AUZ
095A]023 [15686110020 INSULATOR , SEAT 12 12 ~2003.12.31 TNF,AUZ
095A]024 35602010150 WASHER , BIND SHAFT 6 6 ~2003.12.31 TNF,AUZ
095A/025 [V3042600080 NUT , HEX/2 M8 6 6 ~2003.12.31 TNF,AUZ
095A/026 [V3052600080 NUT , HEX/3 M8 6 6 ~2003.12.31 TNF,AUZ
095A/027 [15606110080DG [BRACKET 1 1 ~2003.12.31 TNF,AUZ
095A]028 [14261570010 RUBBER 2 2 ~2003.12.31 TNF,AUZ

NOTE

bt o [ hanana, £ Laglf iaf/
|||.Lpo./lvvvvvv.ua'e'te'|°ma'ﬁt|ﬂ|pu|.| TO7

299




FIG 096

FRONT & REAR MOUNTING

Month/Year

05 /2004

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.IIIIUI




Month / Year [ i
FIG 096 FRONT & REAR MOUNTING P1 Y il
05 /2004 s
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
096 [001 |16496252202DG |BRACKET COMP , FRILH 1 1
096 002 |16496252003DG [BRACKET COMP , FR/RH 1 1
096 (003 V2013616035  |BOLT , HEX M16X35 4 4
096 (004 V4011600160 |WASHER , SPRING M16 4 4
096 005 [14326210110 |CAP, M16 4 4
096 (006 |15966250010  |INSULATOR 1 1
096 (007 [V2013612030 |BOLT , HEX M12X30 2 2
096 (008 V2004612085  [BOLT , HEX M12X85 2 2
096 (009 V4011600120 |WASHER , SPRING M12 2 2
096 010 |16506253101DG |PLATE COMP 2 2
096 011 |15966250020DG [PLATE 2 2
096 012 |12106265000DG [BRACKET COMP , LH FE 1 1
096 013 |12106265100DG [BRACKET COMP , RH FE 1 1
096 (014 |12106265400DG |BRACKET COMP , RR LH 1 1
096 015 |12106265500DG [BRACKET COMP , RR RH 1 1
096 016 |15966250010  |INSULATOR 2 2
096 017 V2013612025 |BOLT , HEX M12X25 4 4
096 018 V2014612075  |BOLT , HEX M12X75 2 2
096 {019 [Vv4011600120 WASHER , SPRING M12 6 6
096 020 |15966250020DG [PLATE 4 4
096 021 |15966250030DG |PLATE , 85X6T 2 2
096 (022 V3043600120 |NUT, HEX/2 M12 2 2
096 (024 V4111600120 |WASHER , PLAIN M12 8 8
096 025 12106260010  |INSULATOR 8 8
096 026 [36217020030 |WASHER , PULLEY 8 8
096 027 16734612050  |BOLT , HEX 8 8
096|028 V3043600120 |NUT, HEX/2 M12 8 8
096 029 V4011600120 |WASHER , SPRING M12 8 8
096 030 V2513416035 |BOLT, STUDI2 M16X35 4 4 2003.12.28~
096 031 V3043600160 |NUT, HEX/2 M16 4 4 2003.12.28~
NOTE
bito o/l f,\l

sl ananas b
YO /TVVVV V.U

301

aetermartatodte
I}Jul.l




Month/Year

05 /2004

P1

FLOOR

FIG 097

LLILLAY/J

waafal

202

NOTE




Month / Year [ i
FIG 097 FLOOR o1 e i
05 /2004 s
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
097|001 |16506303203DG |PANEL COMP , DASH 1 1 ~2004.04.18
097 {001 |16506303204DG |PANEL COMP , DASH 1 1 2004.04.19~
097|002 |15187221070 CAP , RUBBER 40 1 1
097|003 [16996300200 INSULATOR 1 1
097|004 |16996300210  |INSULATOR 1 1
097|005 |16506300030 INSULATOR 2 2
097|006 |15646300120 INSULATOR 2 2
097|007 [V2183608016 |BOLT, HEX/SP M8X16 10 10
097 {010 |15645303807DG |PANEL COMP , BACK 1 1
097|012 [Vv2183608016 BOLT, HEX/SP M8X16 5 5
097|013 [Vv2183608050 |BOLT, HEX/SP M8X50 2 2
097|014 |16736303100DG |PANEL COMP , FLOOR 1 1
097|015 [Vv2183608020 BOLT, HEX/SP M8X20 10 10
097|016 |15666305202DR |COVER COMP , TANK 1 1
097|017 |Vv2183608020 BOLT, HEX/SP M8X20 7 7
097 {018 |12306305002DR | COVER COMP , TANK 1 1
097|019 [Vv2323606016 BOLT, C/R HEX/SP M6X16 4 4
097 {020 |14256210040 CLAMP , HARNESS 1 1
097 |021 |V2123606012 BOLT, HEX /SP M6X12 1 1
097|024 |15666301022 MAT 1 1
097|025 |16756300072 INSULATOR , DASH PAN 1 1
097|026 |15646300083  |INSULATOR 1 1
097|027 |14216020051 RUBBER , CUSHION B 2 2
097|028 |14326160020 RUBBER , CUSHION 3 3
097|029 [V3042600080  |NUT, HEX/2 M8 2 2
097 {030 |14326510210 CAP , RUBBER 20 4 4
097|031 [Vv2183608016 BOLT, HEX/SP M8X16 2 2
097|032 |16606510210 CAP , RUBBER 30 2 2
097|033 |16736300010 BOOT , SLOW RETURN 1 1 USD,TNF,AUZ,GBC,PTA
097 |033A]16606300010 BOOT , SLOW RETURN 1 USM
097|034 |16606300021 CAP, 4WD 1 1
097 {035 |16606300030 BOOT , DIFF LOCK 1 1
097|036 [16736300041  |INSULATOR . P/D LEVE 1 1
097|038 |16756300010 BOOT , STEERING HOSE 1 1
097|040 |14346110021 CAP 3 3 USD,TNF,AUZ
097|042 [16996043100  |RIVET 2 2
097|043 |15276040020 CLIP, TRIM 14 14
097|050 |16421040010 INSULATOR 1 1
097|055 [16606510210  |CAP, RUBBER 30 2 2
NOTE
dtrma: [ fiananas tractermant lal.\,u afal
IILL}JD.IIVVVVVV.LI IPUI.I 1907

303




FIG 098

FRONT GLASS & MIRROR

P1

Month/Year lt IH
£ 1

05 / 2004 P AN

1O(RH)
11D

B e

w— |'l;[.; 112- 7_{_‘}

NOTE

httosHAwww-tractormeantatpdf-in
III.LP N . IIJUI.I 1

304

=n
]




Month / Year [ i
FIG 098 FRONT GLASS & MIRROR P1 ,_m__ : A
05 /2004 s
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
098|001 |12707211020 GLASS, FR 2 2
098|002 [16507221021 INSULATOR , 800 2 2
098 |004 |15817421020DG [NUT , GLASS 4 4
098 |005 |15817401130 GROMMET , 13X17X02 8 8
098 |007 |V1222606016 SCREW , C/R PAN/SP M6X16 4 4
098 {008 [16507221050 BOOT 2 2
098 {010 |12706303200DG |STAY COMP , RH MIRRO 1 1 GBC,PTA
098 {011 [12706303100DG |STAY COMP, LH MIRRO 1 1 GBC,PTA
098 {012 [Vv2183608030 BOLT, HEX/SP M8X30 4 4 GBC,PTA
098 {013 |13606312000 MIRROR 2 2 C GBC,PTA
NOTE
e s<Hwnw-tractermanastpdiinfer
TIPS 77w vt Uo7

305




CHASSIS

11 | ELECTRICALS & HARNESS

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

099 BATTERY & MOUNTING=———— === m oo oo oo 310
100 LIGHT === = = = e e e e e e 312
100A LIGHT == == e e e e e e e e e e 314
101 INSTRUMENT PANEL- === === mm m = - oo 316
102 ELECTRIC SYSTEM- === = —— o oo e 318
105 P.T.0 CONTROL SWITCH=mm———m oo mm e 320
106 HARNESS (1)=m==mmmmmmm e e e e e e e e e 322
108 HARNESS (2)=====mmm === m e e e e e e e 324

https://www.tractormanualpdf.info/



FIG 099

BATTERY & MOUNTING

P1

Month/Year

05 /2004

NOTE

bitoao-

1 II.I.P .
310




Month / Year '_;
—=1- -
FIG 099 BATTERY & MOUNTING P1 el
05/ 2004 S R S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
099 [001 [15186214401  |BATTERY ASSY , 130E4 1 1
099 [002 [37681710030  |HARNESS 1 1 ~2004.02.19
099 |002a[16996503001  [HARNESS 1 1 2004.02.20~
099 [003 [15221120010DG |PLATE , BATTERY SET 1 1 ~2004.12.29
099 [003 [15221120011DG |PLATE , BATTERY SET 1 1 2004.12.30~
099|004 17706210021 BOLT . BATTERY SET 2 2
099 [005 [35605033020  |WASHER , WIRE WITHDR 2 2
099 [006 [V3002600060 |NUT , HEX/1 M6 4 4
099 [007 |15646502000  |CABLE ASSY , BATTERY 1 1 ~2003.12.19
099 |007a|15646502001  |CABLE ASSY , BATTERY 1 1 2003.12.20~
099 [008 [15686500040  [BOLT , M8X32 1 1 ~2003.12.19
099 [009 [15686500050  [NUT, M8 1 1 ~2003.12.19
099 [010 [V3042600080  |NUT , HEX/2 M8 1 1
099 [011 [v4011600080 |WASHER, SPRING M8 1 1
099 [012 [16001122002DG |BRACKET COMP , BATTERY 1 1
099 [013 [V2183608020 |BOLT, HEX/SP M8X20 4 4
099 [014 [16001120041  [SEAL 1 1
099 [015 [16601042340 |SPONGE , 495 1 1
NOTE
httesHwww-traetormanruatediinfer
IILL}JD.IIVVVVVV.LI I}Jul.l 1/

311




FIG 100

LIGHTS

P1

Month/Year

05 /2004

= NOT SERVICED SEPARATELY
(EXCEPT BULBS:9,23,24)

NOTE

3312




Month / Year '_;
—
FIG 100 LIGHTS P1 rﬁﬁ«_ir"
05/ 2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
100 |001 13606522000 LIGHT ASSY , HEAD 2 2 GBC,PTA
100|002 (13606522100 BULB, 12V 35W 2 2 B GBC,PTA
100|004 |V1112606025 SCREW , C/R PAN M6X25 6 6 GBC,PTA
100 [005 (36108010080 SPRING 6 6 GBC,PTA
100|006 (15606549105 LAMP ASSY , WORKING 1 1 GBC,PTA
100 |007 [15606549110 LENS 1 1 GBC,PTA
100 |008 [15606549150 GASKET 1 1 GBC,PTA
100|009 (15606549160 BULB, 12V 35W 1 1 B GBC,PTA
100|010 [15606549210 WASHER 2 2 GBC,PTA
100|011 |V1902604020 SCREW , TAPPING C/R M4X20 4 4 GBC,PTA
100|012 |35063013110  |NUT 1 1 GBC,PTA
100|013 |V2113606016 BOLT, HEX /S M6X16 2 2 GBC,PTA
100 |014 15606549220 GASKET 1 1 GBC,PTA
100 |015 [15606549230 COVER 1 1 GBC,PTA
100|016 |V3042600120 NUT , HEX/2 M12 2 2 GBC,PTA
100|017 |Vv4011600120 WASHER , SPRING M12 1 1 GBC,PTA
100|020 13606642010  [LAMP ASSY , COMBINATION 2 2 GBC,PTA
100 [021 |13606640010DR |BRACKET , LH 1 1 ~2003.12.27 GBC,PTA
100|021 [13606640010DG |BRACKET , LH 1 1 2003.12.28~ GBC,PTA
100 |022 |13606640020DR |BRACKET , RH 1 1 ~2003.12.27 GBC,PTA
100 |022 |13606640020DG |BRACKET , RH 1 1 2003.12.28~ GBC,PTA
100|023 |V2014612035 BOLT, HEX M12X35 2 2 GBC,PTA
100|024 |V3043600120 NUT , HEX/2 M12 2 2 GBC,PTA
100|025 |Vv4011600120 WASHER , SPRING M12 2 2 GBC,PTA
100|026 |Vv4111600120 WASHER , PLAIN M12 2 2 GBC,PTA
100 |027 (14256210040 CLAMP , HARNESS 2 2 GBC,PTA
100|028 (13607023301 LAMP ASSY , RR COMBINATION 2 2 GBC,PTA
100 |02801|15646542130 BULB, 12V 21W 2 2 B GBC,PTA
100 |02802|15666562110 BULB, 12V 21W/5W 2 2 B GBC,PTA
100|029 13607024000  [LAMP ASSY , NUMBER 1 1 GBC,PTA
NOTE
bttoa: ] f"/

sl ananas b
YO /TVVVV V.U

313

aetermartatodte
I}Jul.l




Month/Year — fai
FIG 100A LIGHTS p1 sy
05 / 2004 L
o+
I_I_|
T—17
| |
11 12 8B
) :
= 0
D
W, 13
[ 16
=
= 14
5= 13
16

G 09105

22 [
o5 2124 23 #

21 27

= NOT SERVICED SEPARATELY
(EXCEPT BULES)

NOTE

httosAwww-tractormeantatpaf-infer
III.I.P - N IIJUI.I LIL} !

214



Month / Year '_;
—
FIG 100A LIGHTS P1 el
05/ 2004 o
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
100A/001 16506522001 LIGHT , LH HEAD 1 1 USM,USD,AUZ, TNF
100A|002 |16006522040 BULB, 12V 50/40W 2 2 B USM,USD,AUZ, TNF
100A|004 |V1112606025 SCREW , C/R PAN 6 6 USM,USD,AUZ, TNF
100A/005 136108010080 SPRING 6 6 USM,USD,AUZ, TNF
100A/006 (15606549105 LAMP ASSY , WORKING 1 1 USM,USD,AUZ, TNF
100A|007 |15606549110 LENS 1 1 USM,USD,AUZ, TNF
100A/008 |15606549150 GASKET 1 1 USM,USD,AUZ, TNF
100A/009 (15606549160 BULB, 12V 35W 1 1 B USM,USD,AUZ, TNF
100A|010 |15606549210 WASHER 2 2 USM,USD,AUZ, TNF
100A|011 |V1902604020 SCREW , TAPPING C/R M16 4 4 USM,USD,AUZ, TNF
100A/012 [35063013110 NUT 1 1 USM,USD,AUZ, TNF
100A|013 |V2113606016 BOLT, HEX /S M18 2 2 USM,USD,AUZ, TNF
100A|014 |15606549220 GASKET 1 1 USM,USD,AUZ, TNF
100A|015 |15606549230 COVER 1 1 USM,USD,AUZ,TNF
100A|016 |V3042600120 NUT , HEX/2 M12 2 2 USM,USD,AUZ, TNF
100A|017 |Vv4011600120 WASHER , SPRING M12 1 1 USM,USD,AUZ, TNF
100A|020 |15666562003 LAMP ASSY , COMBINATION 2 2 USM,USD,AUZ, TNF
100A|021 |15666562020 LENS 2 2 USM,USD,AUZ, TNF
100A/022 (15666562030 LENS 2 2 USM,USD,AUZ, TNF
100A|023 |15646542130 BULB, 12V 21W 2 2 B USM,USD,AUZ, TNF
100A|024 15666562040 BULB, 12V 5W 2 2 B USM,USD,AUZ, TNF
100A/025 [V1902604020 SCREW , TAPPING C/R 8 8 USM,USD,AUZ, TNF
100A|026 |15666562050 GASKET 2 2 USM,USD,AUZ, TNF
100A|027 |15666562060 COVER 2 2 USM,USD,AUZ, TNF
100A[028 16737023300  [LAMP ASSY , COMBINATION 2 2 USM,USD,AUZ, TNF
100A|02801|15646542130 BULB, 12V 21W 2 2 B USM,USD,AUZ, TNF
100A|02802| 15666562100 BULB, 12V 21/5W 2 2 B USM,USD,AUZ, TNF
100A|080 |16506523001 LIGHT , RH HEAD 1 1 USM,USD,AUZ, TNF
NOTE
bttoa: ] "‘f" /

sl ananas b
YO /TVVVV V.U

315

aetorrantatpai
I}Jul.l




FIG 101

INSTRUMENT PANEL

P1

Month/Year

05/2004 | L ST

OPTION

NOTE

httosAnwww-tractormantatodaf
III.I.P - N IIJUI.I

316

=Ih




Month / Year '_;
—=1- -
FIG 101 INSTRUMENT PANEL P1 el
05/ 2004 S R S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
101[003 12706602000 |PANEL ASSY . METER 1 1 TNF,AUZ,GBC,PTA
101 |003A|12206602000  [PANEL ASSY , METER 1 USD,USM
101027 |16626582400  [SWITCH SET, ROTARY 1 1 ~2003.10.29
101|027 [16626582402  [SWITCH SET, ROTARY 1 1 2003.10.30~
101|036 |15446230010 SWITCH ASSY , COMBIN 1 1 C
101 {043 12206602010 LABEL , CONTROL VISO 1 1
101|048 [15616603100  [SWITCH SET, ROTARY 1 1 C
101|052 [16507021950 SCREW , M5X20 4 4
101|053 [16507020030  |NUT, M5 4 4
101|054 [36142612400 [swiTcCH 1 1 C
NOTE
afal
1

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

317




FIG 102

ELECTRIC SYSTEM p1

Month/Year

05/2004 | L

FIG (87 -1

SPARELSA SPARE LOA

(4]

BSTOMYREVERSE LAMP

LEATTERY

EGLOW RELAY

LEEY STOPRFT0

4. LIGHT/ IR N

L PPANEL

(RTLURMN SMATL
T.HYD.WORRK LIGHT

/.i =
FIG 057-1

NOTE

21K




Month / Year '_;
—=1- -
FIG 102 ELECTRIC SYSTEM P1 rﬁﬁ:ir"
05/ 2004 S R S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
102001 [15606642500 |SWITCH SET, PUSH 1 1 C
102 [002 15606642520  [NUT 1 1
102 |003 [15606642530  [BOOT 1 1
102|004 [13236642300 [GAUGE ASSY , MAIN FUEL 1 1 C
102 |005 [16996210370  [PACKING 1 1
102 |006 |v2053605012 [BOLT, HEX CIR M5X12 5 5
102|007 [15646640030  [INSULATOR 5 5
102 |008 [12406642100 [CASE ASSY , FUSE 1 1 C ~2003.08.30
102 |008 [12406642101 [CASE ASSY , FUSE 1 1 C |2003.09.01~
102|009 [15756230061 [COVER, FUSE 1 1
102|012 [15756230090  [FUSE(32v05A) 2 2 B ~2003.12.17
102|013 [15756230100  [FUSE(32v10A) 5 5 B ~2003.12.17
102|013 [15756230100  [FUSE(32V10A) 7 7 B [2003.12.16~
102 |014 [15756230110  [FUSE(32V15A) 4 4 B ~2003.12.17
102|014 [15756230110  [FUSE(32V15A) 5 5 B [2003.12.16~
102 015 V2323606016 |[BOLT, C/R HEX/SP M6X16 2 2
102 |016 [13606642400 [FLASHER SET 1 1 C GBC,PTA
102 |016A[15606642400  [FLASHER SET 1 1 C USM,USD,AUZ, TNF
102|018 V2113606020 [BOLT, HEX /S M6X20 1 1
102 |019 [13606212000  [HORN 1 1 C GBC,PTA
102 |019A]14166210440  [HORN 1 1 C USM,USD,AUZ,TNF
102 020 V2113606012 [BOLT, HEX/S M6X12 1 1 GBC,PTA
102 |020A|v2113606012  [BOLT, HEX /S M6X12 2 2 USM,USD,AUZ, TNF
102|025 [15186213200 [SWITCH ASSY, STOP LAMP 1 1 C
102|026 [14326210061  [NUT, LOCK M12 2 2
102 |043 [T0070314100  [TIMER 1 1 ~2003.08.31
102 [043 [62819200010  [RELAY , CONTROL/SOL 1 1 2003.09.01~ TNF,AUZ
102 |044 V2193606016 [BOLT, HEX/SPL M6X16 1 1 TNF,AUZ
NOTE
hitoa v\ff\l

LAy Lmae_tefm_aﬁu_alnnl-&' H
YO /TVVVV V.U MUl

319




FIG 105

P.T.O CONTROL SWITCH P1

Month/Year

05 /2004

CFIG 6

NOTE

=n
]

httosHAwww-tractormeantatpdf-in
III.I.P - N IIJUI.I 1

320




Month / Year '_;
—=1- -
FIG 105 P.T.O CONTROL SWITCH P1 rﬁﬁ:ir"
05/ 2004 S R S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 | 1450
105[001 [16606702100  |SWITCH ASSY 1 1 C
105 [002 V1112604030 [SCREW, C/R PAN M4X30 2 2
105|003 V4011600040 [WASHER , SPRING M4 2 2
105 [004 [V3002600040  [NUT, HEX/1 M4 2 2
105|005 |Vv4111600040 WASHER , PLAIN M4 4 4
105 |006 [14466220030 [COVER 1 1
105 |007 [15606642400 [FLASHER SET 1 1 C
105|009 V2113606016 [BOLT, HEX/S M6X16 1 1
105 010 [15616743300  [SWITCH ASSY 1 1 C
105 [011 [36502702140  [LAMP COMP , 12V 3.4W 1 1
105 012 [13424020060 [BAND, 250 2 2
105 |013 [13764020030  [BAND, 140 1 1
105 014 V2113606012 [BOLT, HEX/S M6X12 1 1
105 |015 [16606742301  [SWITCH ASSY 1 1 C
105 016 V1112604030 [SCREW, C/R PAN M4X30 2 2
105|017 V4011600040 [WASHER, SPRING M4 2 2
105 018 [V3002600040  [NUT, HEX/1 M4 2 2
105 019 V4111600040 |WASHER, PLAIN M4 4 4
NOTE
httesHwww-traetormanruatediinfer
IILL}JD.IIVVVVVV.LI I}Jul.l 1/

321




Month/Year

FIG 106 HARNESS (1) P1
05 /2004
I o, 16 7.35
ANEL IMNSTHUDN EST-CLE S | E.'Il :
BSAFETY 5/W I_IL_l : HAENESSIKEAKK

il PRESSURE SEMSOR

HARMESSFT O

PANELET A
PANEL(INSTRUMENTI-{RI

I

L2
INTERHLIFT

FUSE BOX

EARTH [ HARNESS(EAG)H

ﬁl AATTERYI+]
ol LA RIS LG
HARNESSICAIN AT

COImNRNECTOR

STOF SOLEROMIN TIMER

EMERGENCY 57

KEY 5/W
HARNESSILIGHT}
1/1A LIS LINK HARNESSIGLOW)
oo HARNESSAMAL.
MR DM

BATTERY+)

WATER HEAT

Y2 FLASHER UKIT

3

ST 5w

PREHEAT TIMER

HIEMS0E

WARHER TA

FUSIBLE LINK
]

BATTERYI(-)

GLOW RELAY
ALTERMATOR

TEAILER COMNMNIECTOR

LARIPOWORKING (L)
HARMNESSINAIN] !

HAEMESSICARIN EAGY HARNESSIMAIND
STOF SO0 ERNCIT

-

FUSIBLE LMK

=

MISIRLE L
FUSIBLE LiNK EfG GLOW FLUG

Pals

¥

STARTONE

N
Slﬂ

HARNESSIIEAG)

A

HARNESSIEAMG]

LAMPOCOMEBINA TN

Eﬂ[l LAMMCOMENATION WK
I

AMPYWORKIMGIHD

—

_//IQH PIEAL

m LAMPEC OMEINA TN 10K
24/24A T ARKFUEL
\\E L AMPOCCRRIREN A TN bL
NOTE
N iafal
LI FLLILLAY//

322




Month / Year '_;
—
FIG 106 HARNESS (1) P1 e il It
05/2004 | T
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
106 |001 [16506682003 HARNESS ASSY , ENGIN 1 1 TNF,AUZ
106 |001A]12206682001 HARNESS ASSY , ENGIN 1 1 USM,USD,GBC,PTA
106 |007 |14256210040 CLAMP , HARNESS 5 5
106 |008 |V2173608016 BOLT, HEX/S M8X16 2 2
106 |010 |37371720090  |CLAMP , W/HARNESS 1 1
106 |014 15236682031 HARNESS , GLOW 1 1
106 |016 [12206683000 HARNESS ASSY , MAIN 1 1 ~2004.04.18
106 |016 (12206683002 HARNESS ASSY , MAIN 1 1 2004.04.19~
106 |020 |V2183608016 BOLT, HEX/SP M8X16 4 4
106 |021 [14441010161 CLAMP , RADIATOR HOSE 3 3
106 |022 |V2183608016  [BOLT, HEX/SP M8X16 2 2
106 |023 (14046210300 GROMMET 2 2
106 [024 12756683600 HARNESS ASSY, RR 1 1 GBC,PTA
106 |024A]16506683601 HARNESS ASSY , RR 1 1 USM,USD,AUZ, TNF
106 |030 [13764020030 BAND , 140 2 2
106 |031 |15606660040 BAND 2 2
106 |032 (16506684100 HARNESS , LIGHT 1 1
106 |033 [13424020060 BAND , 250 12 12
106 |034 113424020060 BAND , 250 4 4
106 |041 |V2183608030 BOLT, HEX/SP M8X30 1 1
106 |054 (16626692100 TIMER , GLOW 1 1
106 |055 |V2173608016  [BOLT, HEX/S M8X16 1 1
NOTE
it a "‘f"’

LAy Lwae_tefmaﬁ_u_alnnl-&' H
YO /TVVVV V.U MUl

323




onth/Year
FIG 108 HARNESS (2) S Bl e e

05 / 2004 N AN

5
HARNESS(PTO/PANEL) | HYDRAULIC LEVERIPOSYSW
il f=—=1"1

PFTO HARNESS FROM PTO TO SWITCH POSITION(ON TOOL LEVER)

FTO ONAOFF S5W D;'*H

I¥HE DOnE
. |:=j ]
PTO SELECT S/'W HARNESS({PTO)
£y -

HARNESSIMAIN]

P RELAY bﬂ%ﬁg SAFETY 5M

PEDAL S
FLASHER UNIT

PTO HARNESS FOR SWITCH(ON CLUTCH PEDAL)

S
1.

;{'“ FIG 097 -0
L] T =

NOTE

httosAwww-tractormeantatpaf-infer
IILLP - . IIJUI.I LIL} !

24



Month / Year .
— s
FIG 108 HARNESS (2) P1 e il It
05 / 2004 S S
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
108 |001 [16506722100 HARNESS ASSY , PTO 1 1
108 |005 [15686722101 HARNESS ASSY , PTO 1 1
108|007 |13764020030 BAND , 140 1 1
108 |008 [15606642103 RELAY ASSY 1 1
108|010 16506305200 BRACKET COMP, PTO 1 1
108|011 |15816212900 RELAY ASSY , 4P 1 1
108|012 |V2123606012 BOLT, HEX /SP M6X12 1 1
NOTE
afal
1

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

325




CHASSIS

12 | WEIGHT, LABEL & TOOLS

FIG 124 TOOL & ACCESSORY === ——— = — o 330
FIG 157 WEIGHT == == == m o e 332
FIG 158 LABEL=mmmm mm e e 334
FIG 158 LABEL === m e e 336

https://www.tractormanualpdf.info/



Month/Year |'nv‘|
FIG 124 TOOL & ACCESSORY Pt =P

05/2004 |Ldela

hx ! % {:FI'HtTr'H
\h‘“\.\ . Anug P
i é-ﬁ'i
14 M
IEM
7N 22 238 24
1y 4 j

NOTE




Month / Year ﬂ.
FIG 124 TOOL & ACCESSORY P1 —
05 /2004 "
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
1241001 (14219060010 WRENCH , 22 1 1 GBC,USD,AUZ,TNF,PTA
1241002 (14019060050 SPANNER , RING 1 1 GBC,USD,AUZ,TNF,PTA|
1241003 |V9361500150 PLIERS 150 1 1 GBC,USD,AUZ,TNF,PTA
1241005 |Vv9201508010 SPANNER , OPEN 8X10 1 1 GBC,USD,AUZ,TNF,PTA
124 1006 |V9201512014 SPANNER , OPEN 12X14 1 1 GBC,USD,AUZ, TNF,PTA
1241007 |Vv9201513017 SPANNER , OPEN 13X17 1 1 GBC,USD,AUZ,TNF,PTA
1241008 |Vv9201519022 SPANNER , OPEN 19X22 1 1 GBC,USD,AUZ,TNF,PTA
1241009 |V9201524027 SPANNER , OPEN 24X27 1 1 GBC,USD,AUZ, TNF,PTA
1241010 (14219060031 PUMP , GREASE 350CC 1 1 GBC,USD,AUZ,TNF,PTA
1241014 |V9451506100 DRIVER, C/IR 6X100 1 1 GBC,USD,AUZ,TNF,PTA
1241015 |V9411506100 DRIVER, SLOT 6X100 1 1 GBC,USD,AUZ,TNF,PTA
1241016 (12209120010 OPERATOR'S MANUAL 1 1
1241017 (14215020020 PIN, LINK 2 2 GBC,USD,AUZ,TNF,PTA|
1241019 37614120021 BAG , TOOLS 1 1 GBC,USD,AUZ,TNF,PTA
1241022 115001673990 CARTRIDGE, OIL 1 1 GBC,USD,AUZ,TNF,PTA
1241023 (15005153010 ELEMENT 1 1 A GBC,PTA, TNF,AUZ
124 |023A]12305152100 CARTRIDGE , HYD 108X228 1 A uSD
1241024 114446213200 KEY ASSY ~2003.1219
1241024 114446213201 KEY ASSY 2003.12.20
NOTE
afal
T

bittoo-lhanana, Lwaefefm_a_ﬁ_u_alnnl-‘: H
YO /TVVVV V.U MUl

331



Month/Year .ﬂ_;|

FIG 157 WEIGHT " %

05 /2004

'~-;-|."“:!'-:
T

17
" TG 01-12 >
bt 2
Y,
| .
519
3122
e e
= b
IT[ Ul &~
B | Tt
= Fa,-‘hﬁl—i‘%_ H-ETJ-L““*‘|_H_ff"df’
i o u.; - ‘“:“.“,_aﬁ_h A
i? 14 I e ::
“fﬁﬁ b J.x;-..‘\@f I
2 — .
[ SN s
19§ E-L.Glr:-rf___'_ﬂ_':}[{r a4 )&
— . .| & T -
0 7 L.
\ | L ;—J] -
(| -
'\ I.. e -.ﬂ-.-_h[_-'"
Ny ) ’:;l]
_\_______ L= T
f@%
a?l_”
~2004.11.29

NOTE




Month / Year ﬂ.
FIG 157 WEIGHT P1 =
05 /2004 "
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
157001 |16009400011DG [WEIGHT , 25KG 6 6 ~2004.11.29 Option
157|001 |16209400071DG |WEIGHT , 18KG 8 8 2004,11.30~ Option
157|017 (16009402300 PIN COMP , TRACTION 1 1 ~2004.11.29 Option
1571017 (16204100150 PIN COMP , TRACTION 1 1 2004,11.30~ Option
157|018 |S2169908420 PIN , SNAP/28 1 1 Option
157|019 (16009400040 BOLT , WEIGHT FIXED 1 1 ~2004.11.29 Option
1571019 (17979291990 BOLT , WEIGHT FIXED 1 1 2004,11.30~ Option
1571020 |Vv4111600140 |WASHER, PLAIN M14 2 2 Option
157|021 |Vv4011600140 WASHER , SPRING M14 2 2 ~2004.11.29 Option
157021 |V4011600140 |WASHER, SPRING M14 1 1 2004,11.30~ Option
157022 |V3043600140 NUT , HEX/2 M14 4 4 ~2004.11.29 Option
157022 |V3043600140 NUT , HEX/2 M14 1 1 2004,11.30~ Option
157|023 |W2002612080 |BOLT, HEX 6 6 ~2004.11.29 Option
157|024 |V3022600120 NUT , HEX/3 M12 6 6 ~2004.11.29 Option
1571025 116609400020DG [STOPPER , 12 6 6 ~2004.11.29 Option
157026 113604073200DG |[TOWING HOOK COMP 1 1 Option
157 1027 |V2023612045 BOLT, HEX FINE M12X45 4 4 Option
1571028 (13603063000 PIN ASSY 1 1 Option
157029 |V3043600120 NUT , HEX/2 M12 4 4 Option
NOTE
e s<Hwnw-tractermanastpdiinfer
TP S TTVW IV Vvt PUTITITO7

333




FIG 158

LABEL

P1

Month/Year

05/ 2004 |;‘g.I o

[ AWARMING |
O ek el ‘P
T St shiFl lored

% “H° poekinn whar

| drivirg bocksord.

_ i
|7 |

9

el
FAFTER
T BEAT |
mELY

+ % |

19 21

—

=
|| Iy

I cem o

W

28

b Bl

Felgdas I LEE & IeEp s bad .
w D ansin wher o Cod Lo au parmsd ol S e o

FUTTTLICE ST ey T e

Wit P laTia 1148 1k Woy T o wiatioed P s et
| + A IEE Garted ahaid @ s pasnil SaiEid o8 elew COROEPE

[n
~
1

—

" e
e b
E e e

= Sww thamm i b sl e

i e R T R
e

IROTARY|
44

0L e el DYl
Faimdn

sty

wlLk 5T Bl D ™ P
o e e g oy Gy ke

maaaliay mad
i [

Moaariananoe ol Fusl ﬁ._ﬂ..-r

B R
&

P fhrnh e beabage o e od b o incbieg
B mpiay ingise m i o srw e
IIEE! B

16 sl ohee @ oary Y nEars &

NOTE

3334




Month / Year ﬂ.
FIG 158 LABEL P1 —
05 /2004 n'®
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
158 1009 (12009100010 LABEL , WARNING SUB 1 1
1581010 [12009100030 LABEL , WARNING 1 1
158|011 [15649020030 LABEL , 4WD 1 1
1581018 (12009100160 LABEL , DANGER RIDIN 1 1
158 |019 17689100170 LABEL , CAUTION SAFETY 1 1
158 |021 [12009100190 LABEL , WARNING BELT 1 1
1581022 112009100210 LABEL , WARNING THRO 1 1
158 [024 16509030050 LABEL , CONTROL THRO 1 1
158 1025 (17689200050 LABEL , DIFF 1 1
158 1027 116509030040 LABEL , CONTROL PTO 1 1
158|028 12109040030 LABEL , CONTROL 1 1
158 1029 112009100050 LABEL , WARNING FIR 1 1
158 1030 {12009100060 LABEL , WARNING DIFF 1 1
158|031 |15649040022 LABEL , PTO 1-2 1 1 GBC,USD,TNF,AUZ,PTA
158 |031A]12609040021 MARK , PTO 1 USM
1581032 112009100140 LABEL , WARNING DRAW 1 1
158 |033 115649040032 LABEL , PTO 3-4 1 1 GBC,USD,TNF,AUZ,PTA
158 1035 (12009100020 LABEL , WARNING PARKING 1 1
158 |036 12209040150 LABEL , CAUTION START 1 1
158 1042 112109040060 LABEL , CAUTION GLOW 1 1
158 1043 112209040020 LABEL , CAUTION 3P 1 1
158 1044 112209040030 LABEL , ROTARY 4 4
158|050 [12009100040 LABEL , WARNING STOP 1 1
158 1052 112009100070 LABEL , WARNING BRAKE 1 1
158 |063 12109040250 LABEL , CAUTION SPANER 1 1
158 1064 116329040020 LABEL , CAUTION 3 3
158 1068 (12009040231 LABEL , FUEL FILTER 1 1
158 1069 (16329040240 LABEL , OIL FILTER 1 1
158|071 (12009100080 LABEL , WARNING TILT 1 1
158 |073 |12009100240 LABEL , CAUTION MUFF 1 1
158 |078 (12105300041 LABEL , HYDRAULIC 1 1
158|079 (12759045041 LABEL , ROPS 1 1 GBC,PTA
158 |079A]12209045041 LABEL . ROPS 1 1 TNF,AUZ,USM
158 |080 (13609040221 LABEL , MODEL 1 1 GBC,PTA
158 |080A| T0019010020 LABEL , MODEL 1 1 USM,USD,AUZ, TNF
158 |081 |12509010031 LABEL , SPEED 1 1
158 1082 119629040050 LABEL , OIL 1 1
158 1083 (12709010040 LABEL . LH SIDE TONG YANG 1 1 ~2004.06.07 GBC,TNF
158 1083 (12709010041 LABEL . LH SIDE TYM 1 1 2004.06.08~ GBC,TNF
158 |083A]19639010040 LABEL , LH SIDE TYM 1 USM,AUZ,PTA
158 |1083B|12509010042 LABEL , LH SIDE SCORPION 1 usD
158 |084 (12709010050 LABEL . RH SIDE TONG YANG 1 1 ~2004.06.07 GBC,TNF
158 1084 (12709010051 LABEL . RH SIDE TYM 1 1 2004.06.08~ GBC,TNF
158 |084A]19639010050 LABEL , RH SIDE TYM 1 USM,AUZ,PTA
158 |084B|12509010052 LABEL , RH SIDE SCORPION 1 uSsSD
158 1085 (12209045010 LABEL , ROPS DANGER 1 1 GBC,USM,AUZ,TNF,PTA
158 |086 12209045020 LABEL , ROPS WARNING 1 1 GBC,USM,AUZ,TNF,PTA
158|087 112609040620 LABEL , STARTING WARNING 1 1
NOTE
bttt o/l L

sl ananas b
YO /TVVVV V.U

335

actermartatpdate
I}Jul.l 11



Month/Year [44

FIG 158 LABEL P2

1 i
' [ 4
05/2004 || @
st — | [MARNNS [ R
GAAr LraEmsiedly
- 'E_'“ Sl emgine only Torm oporeficnz L e T
ﬂm i B i e ot M Al seal If salely @lail deilch ia by :
T E——————— - i—— agand enaine can Siart wilh
wlimgeri 0 prppe ipil gy B FIE E’anlﬂu BN N Qe 9
al |
. ::':::-' iy -'-'r- """"H = Ji Ll ] by Do nai conaect or xhorl scroes
: % rE il £ ] 1 1 Inrl B I,
s et T e Lo, sy Alfaoh bonosier cables o shown
BT R TO WEMOVH - | wem = om hatiery decal and aparatars
L:','_,l"_.'"'_.:l-_‘_' - THH WRALLERE T FOL D ey G e EELTITN i
PR = s R p—— HALY Eﬁﬁ’ SETHY AW CEBAE WESENET | Al SR 1 THD .
B A R T R EATLETIN S TR R Sl Iivd] sN peml Cawaiihg runde oy =
Bobred wam Bl aren b @Elﬁ HM can result i seriees npury, | "Risea |
didak lnlera ie SREkh ddr
| Cltictt, Tram Sraciar sk 87 92
85 88 %
A CAUTION | |foancen | | A WARING _
10 PROTECT FNGME AR [ e LI AW 11T Beath or lajury may resyls it _____———___M'_J
MY COMPOMEN 15 | i Lhia brackar oesrburne wikh ths 1OF :Lﬁﬂf:'______—
i b | nl.!.:i;.'t.i-nv :r|l||'|:.|. 5 in b Falded down poilllea. -
Relurw Carl b w0l | S3nT i Soerats this traster with the BOPS
e L S p— [ TR AT T Foldid dewn only vhea recsmssrs-
T WIS b el ot ([ i Ao st wwor ek belh 0 sescalel uiih 83/83A/83B,84/84A/84B
T |H TASE OF CONTACT
L LS PHE BRI THLY S Foiged down ——
| CTHTETNT r— | dwCAUTION
89 o1 86 Ty
- L. -
[{Bcaprine wmsw cupaning )| ot a
o 1 ﬁWﬂHHlI‘-IG | [T aiL_FriTin wwsr as coamis =
—_— LYEIT PO BDEL3

[ T TRLCE P || s e

LT LU T o i - — il R G ETC R

AL EE

WIMBNANTIRN | |Sis o o | || e e ||

95 ETHATING EMGUME 97 98
96
% Se (&
100 102
TYNG YANG
REAR TYRE(8-16) PRESSURE REAR TYRE(13.6-24) PRESSURE S
Air Pressure 22.75 p.s.i Air Pressure 22.75 p.s.i TOWABLE MASS:6000KG
107 VERTICAL:500KG
106 108

AWARNING
(/_‘1& CJE'.UT IDN oot eser ronrom 1 ||| This vehicle is fitted with

CLUTCH PEDAL: MAY a hydraulic steering system,
L D IES,EL FLEL D'l_"lr ] .\ RIUSIEL T TH A MAGH TO fluid ]EEIFEEIE_;E lead to

CLIFFEH ASSEMBLY stearing failure.

109 o3 1 10

NOTE




Month / Year ﬂ.
FIG 158 LABEL P2
05 /2004 n
QTY
KEY NO PART NO PART NAME SPEC REPAIR | EFFECTIVE DATE REMARKS
7430 7450
158 |088 |12009100150 LABEL , WARNING RADIATOR 1 1
158 |089 |12609040640 LABEL , CAUTION ENGINE 1 1
158 |090 |12609040650 LABEL , WARNING PTO 1 1
158 |091 |12609040660 LABEL , BATTERY 1 1
158 {092 [12009100230 LABEL , CAUTION OPERATOR 1 1
158 |093 |12609040680 LABEL , CLUTCH 1 1
158 |094 |12009100130 LABEL , DANGER PTO 1 1
158 {095 [12609040701 LABEL , CONTROL 1 1
158 |096 |12609040730 LABEL , PTO LEVER 1 1
158 |097 |12209040070 LABEL , OIL FILTER 1 1
158 {098 [12009100120 LABEL , CAUTION FAN 2 2
158 |099 |12709040220 LABEL , SMOKE 1 1 GBC,PTA
158 {100 |13609040150 LABEL , CONTROL ID 1 1 GBC,PTA
158 {101 [13609040160 LABEL , CONTROL ID 1 1 GBC,PTA
158 1102 |13609040170 LABEL , CONTROL ID 1 1 GBC,PTA
158 {103 |13609040180 LABEL , CONTROL ID 1 1 GBC,PTA
158 {106 |12409040060 LABEL . RR AIR PRESS 2 2 TIRE OPTION
158 |107 |12409040070 LABEL . RR AIR PRESS 2 2 TIRE OPTION
158 1108 |13609040231 LABEL , DRAW BAR 1 1 GBC,PTA
158 {109 (12009410161 LABEL , FUEL 1 1
158 |110 |17699040970 LABEL , WARNING, STEERING - 1 2004.07.05~ AUZ
NOTE
e s<Hwnw-tractermanastpdiinfer
TP S TTVW IV Vvt PUTITITO7

337




@] rops

FIG 112 R.O.P.S

https://www.tractormanualpdf.info/



.

T

|
g | 3
£ I
m -
= 8

i

a

N

o

o

(e

(qV]

i

—i

O

LL

L]

]

Lk T2 1.0

—— =
it
..M | ._._u i = m
m" wlu .u.,.... .... .....”... = H—. ._Hn.l..
e : Ll a1 X
=] .q,.u_. & W. 5
b B ¢

waafal
FLLILLAY//

A9

NOTE




Month / Year [ ';
FIG 112 R.O.P.S P1 Y iR
05/ 2004 A
T430NC/T450NC
KEY NO PART NO PART NAME SPEC QTY REPAIR | EFFECTIVE DATE REMARKS
7430 | 7450
112 /000 |16507027002 ROPS SUB . 2 POLES 1 1 GBC,AUZ,TNF,PTA
112 /001 [16507015000DR [FRAME COMP , LH FR 1 1
112 /002 |16507015100DR [FRAME COMP , FR RH 1 1
112 /003 [V2183610025 BOLT , HEX/SP M10X25 4 4
112 |011 |16507016010DR [PLATE , FRONT 1 1
112|013 [V3043600080 NUT , HEX/2 M8 2 2 GBC,AUZ,TNF,PTA
112 /014 |V2183608020 BOLT , HEX/SP M8X20 6 6
112|015 |Vv4111600140 |WASHER, PLAIN M14 2 2 GBC,AUZ,TNF,PTA
112 /016 |16507027402DG (PIPE ASSY , LOW 2 2 GBC,AUZ,TNF,PTA
112 /016 |16507027403DG |PIPE ASSY , LOW 2 2 GBC,AUZ,TNF,PTA
112 /017 |15186070020 BOLT , KNOB M8X31 2 2 GBC,AUZ,TNF,PTA
112 /018 |16507027500 PIN COMP , FIXED 2 2 GBC,AUZ,TNF,PTA
112 /019 |16507027801 BOLT, SET 2 2 GBC,AUZ,TNF,PTA
112|020 |Vv4011600140 |WASHER, SPRING M14 2 2 GBC,AUZ,TNF,PTA
112 /021 [V3043600140 NUT , HEX/2 M14 2 2 GBC,AUZ,TNF,PTA
112|022 |V4111600120 |WASHER, PLAIN M12 16 16
112 /023 |12707026100DR |[FRAME COMP , RR 1 1 GBC,PTA
112 |023A|12107026100DR |[FRAME COMP , RR 1 1 USM,USD,AUZ, TNF
112 /024 [V3043600120 NUT , HEX/2 M12 8 8
112 /026 |16734612050 BOLT, HEX 8 8
112|029 |Vv4011600120 |WASHER, SPRING M12 16 16
112|030 [16507027303DG |PIPE COMP , UP 1 1 GBC,AUZ,TNF,PTA
112|032 |16507035001DR [FENDER COMP , LH SUB 1 1
112|033 |16507035101DR [FENDER ASSY , RH SUB 1 1
112|034 [V2183610025 BOLT , HEX/SP M10X25 1 1
112|035 |V4111600100 |WASHER, PLAIN M10 1 1
112 /036 |[V3043600100 NUT , HEX/2 M10 1 1
112 /037 [V2183610030 BOLT , HEX/SP M10X30 6 6
112 /039 [12757035400DR [BRACKET COMP, RR 1 1 GBC,PTA
112 |039A|13307035400DR [BRACKET COMP , REAR 1 1 USM,USD,AUZ, TNF
112|040 [Vv2183608030 BOLT , HEX/SP M8X30 4 4
112|041 [16507027100DR |PLATE , TRAILER 1 1
112 (042 |16997028201 SOCKET ASSY , TRAILE 1 1
112 /043 [V1112605030 SCREW, C/R PAN M5X35 3 3
112 /045 |V2183608016 BOLT , HEX/SP M8X16 2 2
112|050 [V2183610025 BOLT , HEX/SP M10X25 4 4
112 /060 |36143110010 RUBBER , TANK 1 1
112 /062 |13606571000 REAR REFLECTOR 2 2 GBC,PTA
112 |063 [13606630010DG |PLATE 2 2 GBC,PTA
112 |064 [V3002600050 NUT, HEX/1 M5 2 2 GBC,PTA
112|065 |13607010010DG [NUMBER PLATE 1 1 GBC,PTA
112|066 |[V2183608040 BOLT , HEX/SP M8X40 2 2 GBC,PTA
112 /070 [V2183608016 BOLT , HEX/SP M8X16 4 4
112|071 [Vv2183608016 BOLT , HEX/SP M8X16 2 2
112|072 |V2323606016 BOLT, C/R HEX/SP M6X16 2 2
112 |074 |V2323606016 BOLT, C/R HEX/SP M6X16 5 5
112 |075 |16507025100DR (FRAME , LH FR UPR 1 1
112 |076 |16507025200DR [FRAME , RH FR UPR 1 1
NOTE | *ROPS
bitoo v\f'\ L

LAy Lmae_tefm_aﬁu_alnnl-&' H
YO /TVVVV V.U MUl

343




Month/Year

P2

R.O.P.S

FIG 112

waafal
FLLILLAY//

NOTE

QA1



FIG 112

Month / Year

R.O.P.S P1 .
05 /2004 A
T430NC/T450NC
'TY
KEY NO PART NO PART NAME SPEC Q REPAIR | EFFECTIVE DATE REMARKS
7430 7450

112|082 [15276040020 CLIP, TRIM 2 2

112|085 |16706061900DG |FRAME,MUDGUARD/LH 1 1 2004.11.01~ USD,USM, TNF,AUZ
112 |086 |16706062000DG |FRAME,MUDGUARD/RH 1 1 2004.11.01~ USD,USM, TNF,AUZ
112|087 (V1222808020 SCREW , C/R PAN/SP M8X20 2 2 2004.11.01~ USD,USM,TNF,AUZ
112|087 (V2183808025 BOLT , HEX /SP M8X25 2 2 2005.02.16~ USD,USM, TNF,AUZ

NOTE
bitoo f,\l

LAy Lwae_tefmaﬁu_alnnl&' H
YO /TVVVV V.U MUl

343-2




CHASSIS

14 | NUMERICAL INDEX

ENGINE(V2203B) — — == —— = = — = — = — m m —— m o oo e
ENGINE(V2203-M) == = — = = = = — — o o e o
CHAS SIS~ — — = — — o oo o

https://www.tractormanualpdf.info/



ENGINE ][ V2203-M ]

KEY NO PART NO KEY NO PART NO KEY NO PART NO
301 | 040 01023-50616 500 | 210 04013-60080 404 | 030 15001010050
015 | 040 01023-50618 600 | 140 04013-60080 404 | 020 15001011023M
501 | 090 01023-50618 004 | 320 04512-60060 404 | 160 15001106804
004 | 270 01023-50620 204 | 080 04512-60060 404 | 130 15001480010DG
200 | 150 01023-50620 501 | 130 04512-60060 504 | 040 15006640101
202 | 120 01023-50620 003 | 050 04512-60080 504 | 220 15006970101
205 | 130 01023-50620 500 | 130 04512-60080 600 | 190 15021-1424-0
501 | 100 01023-50620 501 | 140 04512-60080 001 | 150 15021-3366-0
008 | 030 01023-60650 600 | 150 04512-60080 500 | 020 15109-3363-0
204 | 100 01025-50630 200 | 060 04724-00140 500 | 030 15109-3366-0
101 | 090 01123-50818 102 | 160 04811-10300 003 | 010 15221-0175-0
101 | 160 01123-50818 200 | 050 04814-00060 003 | 080 15221-0337-0
500 | 090 01123-50822 201 | 030 04814-06310 001 | 070 15221-0338-0
601 | 040 01123-50822 004 | 040 04817-00150 001 | 080 15221-0339-0
602 | 080 01123-50822 004 | 090 04817-00150 003 | 090 15221-0349-0
100 | 070 01123-50825 004 | 130 04817-00150 600 | 060 15221-1315-3
100 | 080 01123-50828 002 | 090 04817-00160 600 | 030 15221-1324-0
501 | 070 01123-50828 004 | 050 04817-00220 600 | 070 15221-1328-0
004 | 100 01123-50835 004 | 060 04817-00360 600 | 040 15221-1333-0
004 | 160 01123-50835 005 | 130 04817-50300 600 | 050 15221-1398-0
500 | 190 01123-50835 001 | 090 05012-00408 600 | 100 15221-1431-0
105 | 200 01123-50865 001 | 100 05012-00609 600 | 090 15221-1435-0
004 | 170 01123-50870 001 | 110 05012-00612 600 | 130 15221-1443-0
002 | 080 01123-60814 004 | 070 05012-00612 101 | 080 15221-1627-0
105 | 150 01123-60814 001 | 120 05012-01018 105 | 140 15221-1632-0
003 | 020 01123-60816 200 | 120 05411-00420 102 | 170 15221-2336-0
002 | 030 01133-51028 205 | 100 05411-00420 001 | 130 15221-3365-0
600 | 160 01153-50812 600 | 120 05411-00528 008 | 060 15221-3568-2
202 | 050 01311-10820 008 | 050 05712-00410 105 | 080 15221-5547-0
501 | 080 01518-50822 105 | 050 05712-00525 105 | 110 15221-5574-0
504 | 160 01754-50612 101 | 070 05712-00720 204 | 070 15221-6641-0
204 | 060 01754-50618 402 | 020 05712-00720 004 | 300 15221-8821-0
500 | 060 01754-50660 102 | 130 05712-00728 200 | 160 15221-8821-0
500 | 070 01754-50665 101 | 050 07715-00401 201 | 040 15221-8821-0
202 | 040 01754-50820 102 | 100 07715-00401 205 | 140 15221-8821-0
204 | 090 01754-50830 105 | 120 07715-00403 501 | 110 15221-8821-0
600 | 110 01754-50855 105 | 100 07715-03205 003 | 030 15221-9153-0
004 | 310 02056-50060 004 | 240 07715-03213 202 | 060 15221-9153-0
501 | 120 02056-50060 105 | 030 08153-06205 500 | 100 15221-9153-0
003 | 040 02156-50080 005 | 020 09318-88180 602 | 030 15221-9153-0
500 | 120 02156-50080 500 | 160 09318-88180 004 | 280 15223-8334-0
501 | 150 02156-50080 500 | 150 09318-88200 004 | 220 15241-3695-0
200 | 170 02751-50060 206 | 040 10244-4232-0 206 | 050 15241-6758-0
205 | 150 02751-50060 504 | 260 12207120010 003 | 100 15261-9601-0
202 | 070 02751-50080 504 | 010 13006442501 808 | 010 15321-2516-3
206 | 180 02761-50040 202 | 100 14301-4275-0 404 | 050 15321251630
201 | 050 02761-50060 202 | 080 14311-6050-4 500 | 170 15321-7326-0
005 | 090 03024-50510 202 | 090 14681-4201-0 001 | 160 15321-7334-0
206 | 150 03024-50520 102 | 030 14901-2131-0 202 | 010 15401-9569-0
003 | 060 04012-50080 206 | 030 14971-4275-0 202 | 140 15401-9665-0

https://www.tra%tﬁrmanualpdf.info/



KEY NO PART NO KEY NO PART NO
002 | 070 15411-3211-0 105 | 170 17183-1621-0
101 | 140 15451-9540-0 102 | 050 17311-2201-0
001 | 140 15469-3361-0 102 | 080 17311-2231-0
102 | 140 15471-2331-2 003 | 120 17321-1356-0
008 | 010 15471-3501-2 003 | 110 17321-1358-0
202 | 130 15471-5132-0 102 | 060 17331-2198-0
200 | 110 15471-5798-0 102 | 080 17331-2297-0
205 | 090 15471-5798-0 102 | 080 17331-2298-0
105 | 190 15471-9536-0 101 | 110 17331-2498-0
600 | 180 15521-1423-0 004 | 110 17331-3288-0
102 | 070 15521-2214-2 004 | 125 17331-3290-0
004 | 230 15521-3693-0 004 | 120 17331-3291-0
004 | 250 15521-7332-0 206 | 020 17331-4250-0
501 | 020 15521-7355-0 005 | 060 17331-7334-2
001 | 030 15521-9602-0 601 | 020 17331-7334-2
001 | 040 15521-9603-0 501 | 015 17331-7341-0
100 | 190 15601-0456-0 002 | 010 17341-0161-0
101 | 010 15601-1555-0 501 | 160 17351-7425-0
205 | 020 15601-9201-2 602 | 010 17355-1231-2
205 | 030 15601-9665-0 602 | 060 17355-9285-2
105 | 070 15611-5545-0 504 | 250 17365-7425-0
105 | 090 15611-5569-0 004 | 180 17367-9101-0
600 | 170 15621-1403-0 004 | 190 17367-9102-0
002 | 020 15815-0162-0 002 | 040 17377-9101-0
205 | 040 15841-1462-0 001 | 050 17391-9616-0
406 | 020 15841-3901-0 007 | 020 17456-3642-0
206 | 070 15841-5362-2 301 | 010 17539-5203-0
206 | 130 15841-5385-0 003 | 130 19013-0345-0
206 | 140 15841-5386-0 101 | 020 19013-1511-0
005 | 120 15852-3314-0 105 | 010 19077-1602-0
500 | 180 16221-7327-0 105 | 020 19077-1617-0
004 | 020 16241-9602-0 202 | 030 19077-5209-2
001 | 060 16271-9616-0 202 | 030 19077-5211-3
006 | 010 16414-3243-0 202 | 030 19077-5212-3
007 | 030 16414-3364-0 206 | 080 19077-5365-0
105 | 040 16415-5115-0 206 | 090 19077-5371-4
102 | 010 16423-2191-2 206 | 100 19077-5372-3
015 | 010 16427-3314-0 206 | 110 19077-5373-3
002 | 050 16427-3375-0 206 | 120 19077-5374-3
602 | 040 16429-9201-0 206 | 160 19077-6551-0
206 | 010 16454-4250-2 504 | 140 19077-7411-0
206 | 060 16454-5361-0 105 | 130 19077-9730-0
206 | 190 16454-5390-0 102 | 190 19202-0414-0
600 | 010 16484-1311-0 102 | 150 19202-2325-0
600 | 020 16484-1312-0 102 | 110 19202-2328-0
504 | 150 16501000060M 008 | 040 19202-3566-0
404 | 010 16501009500 004 | 140 19202-9683-0
404 | 180 16501013000 105 | 180 19222-1619-0
501 | 040 16661-7305-0 501 | 170 19223-2565-2
404 | 540 16733412040 301 | 020 19844-5204-0

KEY NO PART NO
204 | 110 1A001-5641-0
004 | 150 1A021-0413-0
101 | 150 1A021-2425-0
101 | 130 1A021-2437-0
004 | 210 1A021-3229-0
004 | 080 1A021-3261-0
015 | 020 1A021-3311-0
008 | 020 1A021-3515-0
015 | 030 1A021-5166-0
205 | 010 1A021-5435-0
205 | 070 1A021-5602-0
204 | 030 1A021-5613-3
204 | 120 1A021-5642-0
201 | 010 1A021-5660-2
200 | 140 1A021-5721-0
205 | 120 1A021-5721-0
200 | 080 1A021-5770-0
200 | 090 1A021-5771-0
200 | 100 1A021-5772-0
200 | 130 1A021-5792-0
205 | 110 1A021-5792-0
201 | 020 1A021-6001-3
500 | 040 1A021-7291-4
500 | 080 1A021-7292-0
500 | 200 1A021-7301-2
501 | 010 1A021-7303-0
004 | 260 1A021-7333-0
500 | 140 1A021-7334-0
501 | 060 1A021-7343-0
501 | 030 1A021-7351-0
501 | 050 1A021-7352-0
004 | 200 1A021-9101-0
500 | 110 1A021-9102-0
004 | 030 1A021-9602-0
500 | 050 1A021-9602-0
004 | 010 1A033-0402-2
500 | 010 1A033-7270-4
100 | 010 1A041-0709-3
105 | 160 1A051-1622-0
202 | 110 1A053-5748-2
102 | 120 1A081-2411-0
100 | 040 1A091-0436-2
100 | 020 1A091-0454-0
100 | 110 1A091-0454-0
100 | 140 1A091-0454-0
100 | 170 1A091-0454-0
100 | 060 1A091-0482-0
100 | 100 1A091-0704-3
100 | 130 1A091-0705-3
100 | 160 1A091-0706-3

https://www.trac3t502rmanualpdf.info/




KEY NO

PART NO

KEY NO PART NO KEY NO PART NO
601 | 030 1A091-1182-2 205 | 080 1G790-5715-0
602 | 025 1A091-1235-0 809 | 010 1G790-8721-0
602 | 020 1A091-1236-0 100 | 050 1G851-0481-0
600 | 080 1A091-1426-0 007 | 010 1G851-3641-3
101 | 030 1A091-1601-0 100 | 090 1G911-0446-0
101 | 040 1A091-1615-2 005 | 070 1G911-0512-0
101 | 060 1A091-1651-3 005 | 080 1G911-0520-0
102 | 020 1A091-2105-0 005 | 050 1G911-0537-0
102 | 180 1A091-2347-0 005 | 100 1G911-1452-0
100 | 030 1A091-2348-0 200 | 020 1G911-5410-0
100 | 120 1A091-2348-0 200 | 010 1G911-5416-0
100 | 150 1A091-2348-0 200 | 070 1G911-5427-0
100 | 180 1A091-2348-0 204 | 040 1G911-5615-0
102 | 200 1A091-2353-0 005 | 110 1G911-9102-2
102 | 210 1A091-2354-0 200 | 040 1G911-9201-0
102 | 180 1A091-2391-0 406 | 010 31351-3283-0
102 | 180 1A091-2392-0 001 | 020 32210-2758-0
100 | 030 1A091-2393-0 808 | 020 34070-4424-0
100 | 120 1A091-2393-0 504 | 080 35602010150
100 | 150 1A091-2393-0 504 | 210 36736500050
100 | 180 1A091-2393-0 002 | 060 6C090-5896-0
100 | 030 1A091-2394-0 602 | 070 T0070-1642-0
100 | 120 1A091-2394-0 808 | 030 T0070-4426-0
100 | 150 1A091-2394-0 504 | 050 V2013608115
100 | 180 1A091-2394-0 404 | 190 V2024610030
102 | 200 1A091-2395-0 404 | 570 V2024610030
102 | 200 1A091-2396-0 404 | 550 V2024612030
102 | 210 1A091-2397-0 504 | 240 V2113606025
102 | 210 1A091-2398-0 504 | 090 V2173608025
101 | 100 1A091-2401-0 504 | 060 V3043600080
204 | 050 1A091-5623-0 504 | 070 V4011600080
402 | 030 1C010-6583-0 404 | 210 V4011600100
402 | 040 1C010-6588-0 404 | 560 V4011600120
402 | 050 1C010-6591-0 404 | 590 V5201006016
402 | 010 1E115-7428-0 404 | 580 V5201008020
102 | 040 1G279-2133-0 404 | 530 V5201010020
301 | 030 1G751-5214-0 404 | 150 V7051400320
004 | 290 1G751-8813-0
202 | 020 1G762-5101-0
206 | 170 1G778-6556-0
003 | 070 1G780-0304-2
005 | 010 1G780-0551-0
601 | 010 1G780-1177-2
102 | 010 1G780-2111-3
204 | 010 1G789-5605-0
001 | 010 1G790-0101-3
003 | 140 1G790-0331-2
005 | 040 1G790-1450-3
102 | 090 1G790-2301-2
205 | 060 1G790-5700-0

https://www.tracstE%rmanuaIpdf.info/




| CHASSIS |

KEY NO PART NO KEY NO PART NO
158 |068 12009040231 158 |043 12209040020
158 |009 12009100010 158 |044 12209040030
158 |035 12009100020 158 |097 12209040070
158 |010 12009100030 158 |036 12209040150
158 |050 12009100040 158 |085 12209045010
158 (029 12009100050 158 |086 12209045020
158 |030 12009100060 158 |079A 12209045041
158 |052 12009100070 124 1016 12209120010
158 |071 12009100080 082A |055 12305152000
158 |098 12009100120 082A |05501 12305152100
158 |094 12009100130 082A |004 12305180010
158 |032 12009100140 069 (020 12305180020
158 |088 12009100150 082A |049 12305180020
158 |018 12009100160 090 (021 12306023701DG
158 |021 12009100190 097 |018 12306305002DR
158 (022 12009100210 077 (002 12405120034DG
158 |092 12009100230 081 (023 12405152200DG
158 |073 12009100240 081 |009 12405152500DG
158 |109 12009410161 102 |008 12406642100
025 012 12101112200DR 102 |008 12406642101
025 013 12101112300DR 158 |106 12409040060
051 (024 12102700020 158 |107 12409040070
051 |005 12102730020 069 |000 12505009100
052 001 12102750010 086 |008 12505240060
052B |026 12102750200 086 |003 12505243000DG
052B|019 12102752301 086 |007 12505243500
053 |006 12102850200 086 |010 12505245300DG
158 |078 12105300041 086 |011 12505245310
096 025 12106260010 086 |012 12505245320
096 012 12106265000DG 086 |013 12505245330
096 013 12106265100DG 086 (014 12505245340
096 (014 12106265400DG 086 |015 12505245350
096 015 12106265500DG 031 |010 12507060020
112 |023A 12107026100DR 158 |081 12509010031
158 |028 12109040030 158 |083B 12509010042
158 |042 12109040060 158 |084B 12509010052
158 |063 12109040250 158 |031A 12609040021
057 |032A 12201013101 158 |087 12609040620
024 |001A 12201055200 158 |089 12609040640
027 |038A 12201166100DG 158 090 12609040650
027 |039A 12201166400DG 158 091 12609040660
027 |042A 12201166500 158 1093 12609040680
090 |030A 12206012000DG 158 (095 12609040701
090 |062A 12206014300 158 096 12609040730
023 |045A 12206103410DG 024 |001 12701055200
101 |003A 12206602000 052 |019 12702752300
101 (043 12206602010 052 |019 12702752301
106 |001A 12206682000 056 |016 12703164100DG
106 |016 12206683000 056 |042 12703164200DG
106 |016 12206683002 056 |043 12703164300DG

KEY NO PART NO
056 |044 12703164400DG
056 |045 12703164500
056 | 046 12703164600DG
063 | 012A 12704102600DG
085 | 001 12705202000DG
090 | 005 12706011000DG
093 | 049 12706060010
093 | 050 12706060020
095 | 001 12706212000
090 | 032 12706301040
098 | 011 12706303100DG
098 | 010 12706303200DG
101 | 003 12706602000
112 | 023 12707026100DR
098 | 001 12707211020
158 | 083 12709010040
158 | 084 12709010050
158 | 099 12709040220
025 | 001 12751112000
052 | 026 12752750200
084 | 021 12755222000DG
091 | 009 12756012010DR
106 | 024 12756683600
112 | 039 12757035400DR
158 | 079 12759045041
086 | 001A 12805242000DG
086 | 002A 12805245000DG
050 | 019 12852870810
051B| 020 12902430080
051B| 024 12902700020
051B| 005 12902730050
051B| 030 12902750090
037 | 006 13022250030
038 | 011 13022250030
045 | 006 13022250030
050 | 002 13022250030
052 | 006 13022250030
052A | 006 13022250030
052B | 006 13022250030
095A | 013 13052410010
091 | 004 13206013201DG
091 | 023 13206014200DG
091 | 056 13206014800
102 | 004 13236642300
039 | 024 13267060022
081 | 025 13267060022
083 | 015 13267060022
083 | 035 13267060022
112 | 039A 13307035400DR
025 | 005 13424020060

https://www.tra%t&rmanualpdf.info/




KEY NO PART NO KEY NO PART NO
027 007 13424020060 091 |037 14143120020
105 |012 13424020060 025 |024 14151020120
106 |033 13424020060 025 |025 14151020130
106 034 13424020060 029 (022 14151200040
085 063 13602470010DG 038 |007 14151210090
085 (064 13602470020DG 064 |046 14152050160
157 (028 13603063000 055 |014 14153070020
025 006 13603102000 022 |010 14161010110
056 047 13603164700DG 102 |019A 14166210440
157 |026 13604073200DG 023 (025 14171020050
085 (054 13605200011DG 056 |015 14171020050
093 037 13606060020 056A |015 14171020050
093 038 13606060030 085 |047 14215020020
102 |019 13606212000 085 |071 14215020020
098 013 13606312000 124 1017 14215020020
100 (001 13606522000 097 (027 14216020051
100 (002 13606522100 124 1001 14219060010
112 (062 13606571000 124 1010 14219060031
112 |063 13606630010DG 022 |008 14221012381
100 (021 13606640010DG 023 (011 14241010040
100 (021 13606640010DR 023 |020 14241010050
100 (022 13606640020DG 082 |052 14241010050
100 (022 13606640020DR 023 |017 14241012030
100 |020 13606642010 064 |003 14251320150
102 |016 13606642400 064 |045 14254310080
112 |065 13607010010DG 043 |005 14254330180
100 (028 13607023301 022 |031 14256210040
100 |029 13607024000 097 |020 14256210040
158 |100 13609040150 100 |027 14256210040
158 |101 13609040160 106 |007 14256210040
158 |102 13609040170 095A |028 14261570010
158 |103 13609040180 025 |021 14261602070
158 |080 13609040221 025 |017 14261602090
158 |108 13609040231 064 (04106 14273010050
027 1035 13651210050 043 |008 14273170040
038 016 13667012020 038 |019 14276010030
105 |013 13764020030 054 |010 14313010050
106 |030 13764020030 054 |008 14313010060
108 |007 13764020030 054 |006 14313010090
124 1002 14019060050 022 |016 14321018620
027 1018 14041170080 029 (023 14321200040
030 (014 14041200080 057 (024 14321200040
057 012 14041200080 029 |005 14321202140
056 018 14043120060 029 (008 14321202171
056A (018 14043120060 030 (008 14322420010
023 036 14046210300 030 (028 14322420010
025 1038 14046210300 038 (023 14322420010
106 (023 14046210300 056 |035 14322420010
065 037 14051060030 057 |009 14322420010
027 1015 14141170050 057 |040 14322420010

KEY NO PART NO
128 |001 14322420040
097 1028 14326160020
102 |026 14326210061
096 (005 14326210110
027 1037 14326510210
097 1030 14326510210
097 1040 14346110021
022 017 14401010140
106 |021 14441010161
037 1028 14442180090
052A 1021 14443070110
050 1026 14443120050
033 006 14443140041
043 006 14443140091
056 012 14443270030
056A 012 14443270030
056 1002 14443272030
056A 002 14443272030
083 1032 14444080062
065 |014 14444120090
081 041 14445100080
084 1028 14445140051
085 1045 14445140051
091 1020 14446010150
124|024 14446213200
124 (024 14446213201
036 |024 14462162180
105 |006 14466220030
022 001 14501032000
022 1003 14501032100
022 004 14501032200DG
023 |009 14501040111
025 1003 14501112201
025 1028 14501410050
025 |028A 14501410050
025 1029 14501410050
025 1032 14501410050
065 006 14501410050
069 1013 14501410050
031 001 14502010013M
044 1009 14502430050
044 1019 14502430170
051 (001 14502730010
052 1005 14502750031M
052 1009 14502750051
052 1013 14502752101
045 1015 14502810014
037 1031 14502810074
023 019 14504313301DG
039 (011 14505152380

https://www.tra%t%rmanualpdf.info/




KEY NO PART NO KEY NO PART NO

061 |001 14553403611M 095A |012 14886110031
061 |016 14553910010 095A |014 14886112100DG
061 |017 14554071003 095A |015 14886112202DG
027 1041 14601160011 024 |012 15001030010
027 1042 14601162200 124 1022 15001673990
027 1040 14601162230 045 023 15002810104
090 (074 14601162230 090 (039 15003300012
027 1022 14601162300 058 |009 15003610010
023 010 14611040011 058 |016 15003612100
023 001 14611042102 058 (007 15003612110
023 |004 14611042200DG 058 |017 15003612300
025 042 14611113000DG 061 (002 15003701000
025 027 14611113100 082 (047 15004070010
025 (004 14611113301 082A (047 15004070010
027 1039 14611162000DG 039 |030 15004072501
027 1038 14611162100DG 062 |005 15004072602
062 023 14614072501 039 |034 15004073200
062 (024 14614072600 062 |004 15004073501
062 022 14614072700 068 |013 15004170010
061 |017A 14614075002 068 (012 15004172100
068 001 14614172000 082 |048 15005152380
068 011 14614172200SW 082 |055 15005153000DG
068 002 14614172300 082 |058 15005153010
090 (022 14616022100 124 1023 15005153010
058 015 14623172000 093 |047 15006060050DG
058 007 14623172110 093 |048 15006060060DG
058 009 14623172120 039 |033 15006210111
058 001 14623172200SW 039 |032 15006252201
058 002 14623182110SW 082A |048 15006252220
058 016 14623202100 039 |000 15006253102DG
058 017 14623202200 082 |056 15015082412
093 008 14726071100 082 |057 15015082422
081 |041A 14801020070 064 (047 15024320020
082 035 14801020070 054 |002 15033010010
082A|035 14801020070 085 |069 15062470050
082 059 14869352050 023 |023 15081020070
054 001 14883010011 025 |020 15131023270
054 011 14883010051 025 |023 15131023290
054 012 14883010060M 054 |032 15133060030
054 (014 14883010080 056 |005 15133102020
054 1015 14883010090 056A |005 15133102020
055 019 14883020022M 031 (021 15134080020
056 007 14883100020 056 |006 15143100010M
056A 007 14883100020 056A |006 15143100010M
056 011 14883102200 059 |033 15184060060
056A|011 14883102200 059 (028 15184060080DG
064 008 14884100031DG 065 |050 15184072401
064 051 14884110090 069 |016 15184322500
085 05303 14885142300 093 |032 15186070020
095A (011 14886110010 112 |017 15186070020

KEY NO PART NO
102 |025 15186213200
099 001 15186214401
097 1002 15187221070
085 066 15189240010
022 1029 15191010040
093 1025 15196040050
099 1003 15221120010DG
023 1022 15231040150
027 1003 15231162103
106 (014 15236682031
022 011 15241022521
030 (003 15241220010
057 1005 15241220010
044 1007 15242360050
044 1020 15242360050
051A 1016 15242360050
051A 1017 15242360050
051B |017 15242360050
085 070 15252470010
058 1015 15263172001
058 001 15263172201SW
058 002 15263182111SW
058 003 15263202031
058 003 15263202031
058 |004 15263202041
058 |004 15263202041
058 006 15263202050
058 |006 15263202050
067 041 15264362200
067 044 15264363200
082 |051 15265150020
082 036 15265152002DG
082 1020 15265152301
082A 1020 15265152301
097 1043 15276040020
112 |082 15276040020
027 1021 15441170051
038 020 15441170051
030 |016 15441230050
101 |036 15446230010
022 1005 15541000000
022 1002 15541012221
022 1006 15541012230
023 016 15601040104
027 1004 15601160083
027 1027 15601160083
057 1033 15601160083
027 1032 15601162305DG
027 1014 15601162506DG
030 1020 15601300010

https://www.tra%t%rmanualpdf.info/




KEY NO PART NO KEY NO PART NO

030 |015 15601320011 055 |024 15603162100DG
057 013 15601320011 058 |014 15603200010
030 |012 15601320073 058 |014 15603200010
056 023 15601320073 068 (017 15603200010
056A (023 15601320073 068 (017 15603200010
032 016 15602060023 059 (027 15604040010DG
033 012 15602080093 059 |025 15604042101DG
033 019 15602080093 071 |025 15605070070
033 025 15602080093 077 (001 15605110054
033 015 15602080224 082 |004 15605150015
034 012 15602160083 082A |070 15605150031
036 025 15602200040 086 |038 15605250030
037 021 15602230018M 086 |004 15605260014
037 1022 15602230026M 090 (034 15606060100
037 1013 15602230074 093 |013 15606060130DG
037 018 15602230085 093 |005 15606063401DR
037 1025 15602230085 093 |020 15606082203
045 1018 15602230085 093 |029 15606092013
037 |011 15602230124 093 |030 15606092103
037 010 15602231600 095A (027 15606110080DG
052 003 15602231600 095A |001 15606112007
052 (014 15602231600 095A |001a 15606112600
052A|003 15602231600 083 |012 15606300310
052A (014 15602231600 100 |006 15606549105
052B|003 15602231600 100A |006 15606549105
052B (014 15602231600 100 |007 15606549110
053 |003 15602231610 100A |007 15606549110
053A|003 15602231610 100 |008 15606549150
038 001 15602250015M 100A |008 15606549150
038 |006 15602250025 100 |009 15606549160
038 013 15602252200 100A |009 15606549160
044 (017 15602430134 100 |010 15606549210
044 1018 15602430154 100A |010 15606549210
045 (010 15602590014M 100 |014 15606549220
045 1008 15602590124 100A |014 15606549220
050 |001 15602650021M 100 |015 15606549230
050 (007 15602652202 100A |015 15606549230
045 021 15602800044 108 |008 15606642103
053A|013 15602850084 102 |016A 15606642400
050 012 15602870023 105 |007 15606642400
037 027 15602900063 102 |001 15606642500
045 019 15602900063 102 |002 15606642520
056 (014 15603100035 102 |003 15606642530
056A (014 15603100035 106 |031 15606660040
056A (016 15603100045 037 |015 15612230026M
057 1026 15603102105 083 |033 15615180013
057 021 15603140010 083 |013 15615182016M
057 1008 15603142503DG 083 |016 15615182301
057 016 15603142910 093 |031 15616092003DG
077 1033 15603160025 101 |048 15616603100

KEY NO PART NO

105 010 15616743300
071 |017 15640040000
071 |017 15640040001
083 |036 15640090001
022 |028 15641030022
023 |033 15641040160
023 |012 15641040180
027 |030 15641160013
030 |002 15641320020
033 |001 15642080015
033 [020 15642080022
033 |016 15642080062
033 |003 15642080080
033 |013 15642080090
032 |023 15642120031
034 |001 15642140011
034 |002 15642140023
034 [010 15642160022
034 |016 15642160032
033 |008 15642160041
034 |018 15642160041
034 [007 15642170012
036 |009 15642200032
036 |010 15642210012
036 (011 15642210024
036 (002 15642210050
036 (007 15642210060
036 (016 15642212003
036 |019 15642212030
036 (021 15642212040
036 (018 15642212050
036 (022 15642212060
036 |023 15642212070
036 (017 15642212080
037 |008 15642230033M
037 [009 15642230043M
037 |001 15642230050
037 |002 15642230060
038 |010 15642260013M
039 |001 15642300017M
043|001 15642400019M
044 |001 15642430013
044 |003 15642430021
044 |004 15642430032
044 |005 15642430042
044 |011 15642430062
044 |014 15642430073
044 |006 15642430110
044 |025 15642500012
045 |001 15642590013

https://www.tra%tgmanualpdf.info/




KEY NO PART NO KEY NO PART NO
045 1003 15642590024M 056 |001 15643102602
045 1005 15642590034M 056A |001 15643102602
047 001 15642610040 056 |004 15643102611
051A|001 15642730015 056A |004 15643102611
051B|001 15642730015 057 |003 15643142402
051A|010 15642730032 055 |026 15643160020
051A|011 15642730042 064 |005 15644312003DG
051A|014 15642730052 027 |046 15645120010
051A|015 15642730052 077 (003 15645120032DG
051B|015 15642730052 083 (034 15645152904
051A|012 15642730072 081 |006 15645153000
051B|012 15642730072 085 |044 15645220011
051A|013 15642730082 084 (027 15645220020
051A (020 15642730082 084 |025 15645250010
052A|001 15642750014 084 |060 15645250010
052B |001 15642750014 085 |017 15645252002DG
052A (004 15642750023M 085 |018 15645252102DG
052A|005 15642750033M 097 |010 15645303807DG
052B |005 15642750033M 093 |037A 15646060021
052A|016 15642750064M 093 |038A 15646060031
053A|017 15642750070 093 |018 15646082301DG
052A|012 15642752002 093 |021 15646082405DG
052A|013 15642752103 095A |020 15646110034DG
052B|013 15642752103 095A |021 15646110045DG
052A|015 15642752202 097 |026 15646300083
052A(015a 15642752203 097 |006 15646300120
052A|019 15642752305 099 (007 15646502000
052A (023 15642752405 099 |007a 15646502001
053A|011 15642752703 100 (02801 15646542130
053 |008 15642850024DG 100A |023 15646542130
053A|008 15642850024DG 100A 02801 15646542130
053A|001 15642852005 102 |007 15646640030
050 015 15642872002DG 158 |011 15649020030
054 1020 15643010012 158 |031 15649040022
054 1022 15643010021 158 |033 15649040032
054 1023 15643010031 030 (01901 15651302105
054 1025 15643010043M 053 |002 15652852105DG
054 027 15643010052 053A |002 15652852105DG
054 1028 15643010062 053A |006 15652852200
054 1013 15643030013M 056 (024 15653102104
054 1018 15643030022 056A (024 15653102104
054 007 15643030040 055 |023 15653162006
055 (020 15643032001 033 |009 15662090013
055 001 15643040015M 033 (022 15662090022
055 002 15643040025M 033 |030 15662090032
055 012 15643070032 032 (018 15662130012
055 013 15643072001 032 (024 15662130021
057 1025 15643102104 032 |025 15662130031
057 1029 15643102202DG 047 (010 15662620050
057 1030 15643102303DG 051A (024 15662700022

KEY NO PART NO
051A 1023 15662700030
051A 004 15662730012
051A 005 15662730023
051A {006 15662730032
051B {006 15662730032
051A 1018 15662730050
038 017 15662832004DG
038 027 15662840014DG
037 1033 15662912000
037 1034 15662912104DG
057 1001 15663142402
085 1043 15665251010
097 1024 15666301022
097 1016 15666305202DR
100A |020 15666562003
100A |021 15666562020
100A (022 15666562030
100A |024 15666562040
100A |026 15666562050
100A (027 15666562060
100A (02802 15666562100
100 (02802 15666562110
030 |024 15681322000
030 |026 15681322102
033 |014 15682090020
033 |026 15682090020
054 1024 15683020010
084 098 15685100020DG
082 1002 15685152603
082A 1002 15685152603
085 1022 15685252204
085 023 15685252801
095A 023 15686110020
095A |016 15686110030DG
099 |008 15686500040
099 009 15686500050
108 |005 15686722101
102 |009 15756230061
102 |012 15756230090
102 |013 15756230100
102 |013 15756230100
102 (014 15756230110
102 (014 15756230110
108 |011 15816212900
098 1005 15817401130
098 004 15817421020DG
068 012 15904192110
068 013 15904370010
068 001 15904372800
068 002 15904372900

https://www.tra%t%rmanualpdf.info/




KEY NO PART NO KEY NO PART NO

036 015 15933070521 047 (008 16352620010
096 |006 15966250010 054 |004 16353030011
096 |016 15966250010 054 1035 16353030020
096 011 15966250020DG 054 |005 16353030050
096 020 15966250020DG 054 |029 16353060010
096 021 15966250030DG 054 |030 16353060020
034 1021 15972180010 055 |010 16353070012
036 012 15972180010 055 |011 16353070021
069 017 15975010011M 091 |009A 16406012010DR
023 037 15991040050 097 |050 16421040010
025 1039 15991040050 029 (002 16441202020
034 019 15992180010 029 (003 16441202030
099 (014 16001120041 029 |004 16441202040
099 012 16001122002DG 029 |006 16441202050
059 (034 16001200080 029 |010 16441202101
027 001 16001220000DG 033 (028 16492092001
038 022 16002842002 034 (014 16492092001
090 |037 16003302100 082 |066 16495100010
062 001 16004072000 096 (002 16496252003DG
067 017 16004340040 096 (001 16496252202DG
068 011 16004372600SW 057 |032 16501013101
090 |016 16006022000DG 090 (077 16501020070
100A|002 16006522040 090 (077 16501020070
037 1023 16007060020 022 |012 16501030011
045 016 16007060020 022 |019 16501032100DG
157 |001 16009400011DG 022 |027 16501033000
157 |019 16009400040 023 |032 16501040050
157 (017 16009402300 023 |031 16501040132
023 (034 16071040031 023 |026 16501042401DG
061 |015 16303910020 023 |026A 16501042402DG
050 |009 16322652000 023 (027 16501042501DG
051 028 16322730030 027 |009 16501162004DG
051A|028 16322730030 029 |012 16501210010M
051B|028 16322730030 029 |020 16501210050
051 029 16322730040 032 |010 16502070020
051A|029 16322730040 032 |007 16502070110
051B|029 16322730040 032 |012 16502070120
051 021 16322732000 057 |014 16503143000
051A|021 16322732000 059 |007 16504010020
051B|021 16322732000 059 |009 16504010060
050 |019A 16322880020 063 (012 16504100010DG
056 025 16323040010 086 (001 16505242000DG
056A 025 16323040010 085 |03101 16505244100
056 026 16323040020 085 |03102 16505244200
056A 026 16323040020 085 |03103 16505244300
158 |064 16329040020 085 |03105 16505244400
158 |069 16329040240 085 |031 16505244500
029 021 16341200020M 086 (002 16505245000DG
029 007 16341202130 085 |053 16505245500DG
030 (001 16341322000 085 |05301 16505245510

KEY NO PART NO
085 |05302 16505245520
085 05304 16505245530
091 |010 16506010010DG
091 1045 16506010023DG
091 (046 16506010031
092 1006 16506010080DG
090 |004 16506010140
091 1019 16506010260
090 |055 16506010350DG
090 |056 16506010360DG
091 (044 16506011950DG
090 1030 16506012001DG
092 060 16506013500DG
092 061 16506013600DG
090 |060 16506014201
090 (062 16506014304
090 (063 16506014401
090 |064 16506014501
091 (052 16506014700DG
091 |050 16506020050
090 (013 16506022006DG
090 |065 16506022102
090 020 16506023000DG
090 023 16506024200
090 043 16506024550
090 |028 16506030023DG
092 078 16506040431
090 (042 16506054500DG
093 |049A 16506060010
093 |050A 16506060020
093 |001 16506063501DR
093 003 16506063602DR
023 045 16506103301DG
023 047 16506103410DG
092 063 16506200070
090 |001 16506201002DR
092 1052 16506202030DG
092 053 16506202040DG
092 001 16506202102DG
092 (054 16506203030DG
092 1055 16506203040DG
092 1005 16506203102DG
096 010 16506253101DG
097 1005 16506300030
090 |032A 16506301042
097 1001 16506303203DG
097 1001 16506303204DG
108 (010 16506305200
100A |001 16506522001
100A 080 16506523001

https://www.tra%t%rmanualpdf.info/




KEY NO PART NO KEY NO PART NO

106 |001 16506682003 052A |026 16602750200
106 |024A 16506683601 053 |010 16602850020
106 |032 16506684100 053A |010 16602850020
108 |001 16506722100 054 |000 16603022000
112 (001 16507015000DR 054 |019 16603022100
112 (002 16507015100DR 055 |015 16603070010
112 (011 16507016010DR 029 |013 16604610020
101 |053 16507020030 029 (019 16604610020
101 |052 16507021950 083 (017 16605182000
112 |075 16507025100DR 093 |016 16606062601DG
112 |076 16507025200DR 093 |016a 16606062602DG
112 |000 16507027002 093 |035 16606070031
112 (041 16507027100DR 097 |033A 16606300010
112 (030 16507027303DG 097 |034 16606300021
112 |016 16507027402DG 097 |035 16606300030
112 |018 16507027500 097 |032 16606510210
112 (019 16507027801 097 |055 16606510210
112 |032 16507035001DR 105 |001 16606702100
112 |033 16507035101DR 105 |015 16606742301
098 002 16507221021 157 1025 16609400020DG
098 008 16507221050 101 |027 16626582400
158 (027 16509030040 101 |027 16626582402
158 |024 16509030050 106 |054 16626692100
082A (064 16582630640DG 065 |010 16704020020
082A |066 16582630660 062 (011 16704070080
081 |009A 16582632601DG 064 (04111 16704110060
082A|074 16582633500 064 |066 16704110121
082A|075 16582633600 064 (041 16704112000
023 002 16601042160 064 (04101 16704112010
023 |006 16601042300DG 064 (04102 16704112110
023 003 16601042340 064 (048 16704112120
099 015 16601042340 066 |045 16704130060
029 |017 16601200030 066 (014 16704130080
029 018 16601210020M 064 (04103 16704310030
029 001 16601212002 065 |065 16704310040
030 025 16601220000 064 (04107 16704310160
030 |011 16601220020 065 |001 16704320011M
056 021 16601220020 064 |04105 16704320020
056A (021 16601220020 066 |031 16704320030
030 019 16601302000 064 (04108 16704320050
030 [01902 16601302010 066 (023 16704330180
023 040 16601850160 065 (008 16704332100
038 029 16602250010 065 |008 16704332101
038 029 16602250010 065 (00801 16704332110M
045 1025 16602250020 065 (00801 16704332111M
037 1038 16602250040 065 |009 16704332220
039 1020 16602332011M 066 (001 16704340010M
052A (008 16602750040 066 (002 16704340020
052A (009 16602750050 066 |007 16704340030
052B |009 16602750050 066 |015 16704340040

KEY NO PART NO
067 |034 16704340070
067 1020 16704340130M
067 1030 16704340150
065 031 16704362200
065 031 16704362201
065 103101 16704362210M
065 03101 16704362211M
065 1032 16704362220
065 1032 16704362221
067 1035 16709510080
062 006 16724072800
064 001 16724310010
023 (024 16731040130
025 1008 16731112130
025 011 16731112140
025 014 16731115000DG
031 (003 16733412032
064 000 16734002000DG
067 036 16734074000
067 068 16734074101
067 069 16734074201
063 |001 16734102201DG
066 (018 16734130080
064 |004 16734312000DG
064 014 16734313000
066 017 16734340050
066 035 16734340060
067 |014 16734340080
066 011 16734342000M
066 013 16734342100M
066 025 16734350010
066 026 16734350020
096 (027 16734612050
112 |026 16734612050
075 |006 16735050601
076 |014 16735061400
077 1008 16735070080
077 1009 16735070090
077 1012 16735070120
077 1011 16735071100
128 (014 16735080010
128 |015 16735080151
128 |089 16735080890
128 |006 16735082100
128 |007 16735082200
128 |081 16735088100
128 |082 16735088201
128 |010 16735122100DG
128 |011 16735122200DG
084 1024 16735222101DG

https://www.tra%té%rmanualpdf.info/




KEY NO PART NO KEY NO PART NO

093 |055 16736080030 112 |042 16997028201
095A |008 16736112500DG 053 |002A 17072852000DG
097 |033 16736300010 056 |033 17073202100
097 036 16736300041 071 (021 17405070130
097 (014 16736303100DG 128 |016 17407362300
100A|028 16737023300 075 |002 17680070000
063 030 16744100050 070 |001 17685040010M
063 031 16744100060 022 |025 17686641110
031 |018 16751850222 158 |019 17689100170
057 019 16753143200DG 158 |025 17689200050
057 022 16753143600DG 099 |004 17706210021
059 035 16754042100DG 075 |002 17990070000
059 |032 16754042201DG 032 |015 17991304510
059 020 16754043204DG 065 |004 17994360221
059 020 16754043205DG 069 |012 17994360221
062 008 16754070010 064 (04114 17994420060
062 009 16754070020 069 |001 17995010011M
062 010 16754070030 069 |001 17995010013M
062 007 16754072700 069 |008 17995010081M
097 |038 16756300010 069 |011 17995010110
097 025 16756300072 069 |015 17995010150
027 |055 16791220010 069 |021 17995010210
090 048 16796024601DG 069 (022 17995010220
065 005 16991024200 070 |002 17995020020M
023 041 16991040020 070 |002 17995020021M
023 |017a 16991113131 070 |003 17995020030
090 |045 16991600080 070 |005 17995020201M
031 020 16992011110 070 |006 17995020201M
050 (014 16992190062 071 |001 17995030010M
053 005 16992190101 071 |003 17995030030
053A|005 16992190101 071 |004 17995030040
050 011 16992872500 071 |005 17995030050M
059 001 16994012001 071 |006 17995030060M
059 002 16994012020 071 (007 17995030070
128 |090 16995152360 071 |015 17995031500
085 |053A 16995201000DG 073 |005 17995040011
085 |05301A 16995201100 073 (012 17995040121
085 |05303A 16995201200 073 |013 17995040130
085 |05302A 16995201300 073 |018 17995040140
075 |005 16995304100 073 |015 17995040150
092 (064 16996013431 073 |016 17995040160
090 047 16996015511 073 |017 17995040170
097 042 16996043100 073 |011 17995041100
095 |001A 16996122002 076 |003 17995041200
102 |005 16996210370 073 |014 17995041400
097 003 16996300200 076 |001 17995041500
097 (004 16996300210 075 |003 17995050030
099 (002a 16996503001 069 |009 17995050090
027 |057 16997021960 075 |001 17995050100
027 |057 16997021960 076 |005 17995060050

KEY NO PART NO
076 |011 17995060060
076 (012 17995060120
076 (015 17995060150
076 016 17995060160
076 1009 17995061300
076 018 17995061800
077 1014 17995070140
077 1015 17995070150
077 1017 17995070170
077 1018 17995070180
077 1020 17995070200
077 1021 17995070211
077 1022 17995070220
077 1024 17995070241
077 1027 17995070270
128 (027 17995070270
077 1034 17995070340
077 1080 17995070800
077 1080 17995070801
077 1023 17995072300
128 |009 17995080091
128 |017 17995080171
128 |092 17995080201
128 |094 17995080931
128 |096 17995080960
128 |097 17995080970M
082 1008 17995152330
082A 1008 17995152330
084 1099 17995220990
158 |082 19629040050
158 [083A 19639010040
158 [084A 19639010050
027 1045 21306010180
056 1048 21441060050
056 (027 21447360010
056 049 27102030020
100 |012 35063013110
100A |012 35063013110
023 039 35602010150
025 1040 35602010150
082 071 35602010150
093 009 35602010150
095A 024 35602010150
091 1040 35605033020
093 045 35605033020
099 1005 35605033020
023 1038 35652030040
027 1016 36104400180
100 |005 36108010080
100A 005 36108010080

https://www.tra%tglrmanualpdf.info/




KEY NO PART NO KEY NO PART NO
101 054 36142612400 059 |010 V1222608020
112 |060 36143110010 090 |061 V1222608020
050 017 36212110030 100 |011 V1902604020
096 026 36217020030 100A |011 V1902604020
090 026 36252120070 100A |025 V1902604020
061 |018 36313530081 085 |065 V2003616070
090 (024 36401090020 096 |008 V2004612085
050 |022 36402200040 039 |012 V2004612100
090 040 36423600080 065 |034 V2004616040
052A (020 36461020111 082 |062 V2012610025
053A (012 36461020111 030 |006 V2013608025
059 021 36461020111 052A |018 V2013608025
027 008 36502200050 030 |004 V2013608030
105 |011 36502702140 037 |036 V2013608035
025 |006A 36523102201 061 |008 V2013608045
051 |003 36531080070 037 |019 V2013608050
051A|003 36531080070 073 |006 V2013608050
051B|003 36531080070 083 |030 V2013608085
025 |016 36573112000 085 |072 V2013610030
056 041 36707030080 053A |014 V2013610050
057 (004 36707030080 069 |004 V2013610070
057 015 36707030080 055 |005 V2013610120
090 |038 36753302201DG 055 |006 V2013610130
106 |010 37371720090 090 |018 V2013612025
025 033 37481850030 096 (017 V2013612025
124 1019 37614120021 039 |025 V2013612030
099 002 37681710030 096 |007 V2013612030
090 |066 39081700200 039 |013 V2013612035
102 (043 62819200010 039 |004 V2013612040
075 |011 76500800100 065 |023 V2013612040
085 037 79636110030 031 |005 V2013612045
051 |027 79642010080 039 |027 V2013612045
051A (027 79642010080 039 |002 V2013612080
051B|027 79642010080 085 |019 V2013612170
071 018 K2310040070 063 |013 V2013614035
062 002 P1177012600 085 |060 V2013614035
085 |068 S0973063031 039 |005 V2013614040
157 |018 $2169908420 039 |014 V2013614040
085 |05304A S§7215216300 085 (024 V2013614040
158 |080A 70019010020 085 |026 V2013614040
102 (043 T0070314100 039 |028 V2013614045
105 |002 V1112604030 039 |006 V2013614050
105 |016 V1112604030 058 |011 V2013616030
112 (043 V1112605030 058 |011 V2013616030
100 |004 V1112606025 068 |015 V2013616030
100A|004 V1112606025 068 |015 V2013616030
071 |022 V1112606040 084 |010 V2013616035
077 1030 V1122605012 085 |002 V2013616035
093 (034 V1222606016 096 |003 V2013616035
098 007 V1222606016 066 |048 V2014608025

KEY NO PART NO
100 |023 V2014612035
096 018 V2014612075
065 012 V2014616050
157 (027 V2023612045
063 002 V2023612050
061 (014 V2024610030
063 009 V2024612035
071 1008 V2024612050
066 (005 V2024614090
077 1026 V2033608110
062 032 V2034612090
102 |006 V2053605012
091 |057 V2053606035
092 1070 V2053606035
082A 014 V2053606050
090 1033 V2103606016
064 011 V2113606010
128 |012 V2113606012
102 |020 V2113606012
102 [020A V2113606012
105 (014 V2113606012
100 |013 V2113606016
100A |013 V2113606016
105 |009 V2113606016
102 |018 V2113606020
082 006 V2113606035
082 014 V2113606035
082A 1006 V2113606035
091 1043 V2123606012
097 1021 V2123606012
108 |012 V2123606012
077 1031 V2173608012
022 1018 V2173608016
022 1021 V2173608016
027 1031 V2173608016
032 017 V2173608016
037 |014 V2173608016
038 1026 V2173608016
050 |016 V2173608016
056 017 V2173608016
056A 017 V2173608016
057 017 V2173608016
059 1026 V2173608016
070 (004 V2173608016
071 (014 V2173608016
075 1008 V2173608016
082A 082 V2173608016
106 |008 V2173608016
106 |055 V2173608016
025 1002 V2173608020

https://www.tra%t&rmanualpdf.info/




KEY NO PART NO KEY NO PART NO
025 043 V2173608020 097 |012 V2183608016
027 1010 V2173608020 097 |031 V2183608016
027 1048 V2173608020 106 |020 V2183608016
029 011 V2173608020 106 |022 V2183608016
039 031 V2173608020 112 045 V2183608016
050 (004 V2173608020 112 1070 V2183608016
057 1027 V2173608020 112 071 V2183608016
061 009 V2173608020 023 (021 V2183608020
077 1029 V2173608020 023 |030 V2183608020
090 (027 V2173608020 023 |048 V2183608020
024 1013 V2173608025 038 |002 V2183608020
025 041 V2173608025 056 |034 V2183608020
059 029 V2173608025 090 (044 V2183608020
067 031 V2173608025 090 |049 V2183608020
082 (054 V2173608025 090 |069 V2183608020
090 |015 V2173608025 090 |076 V2183608020
093 017 V2173608025 090 |076 V2183608020
023 029 V2173608030 092 (072 V2183608020
064 009 V2173608040 093 |007 V2183608020
069 002 V2173608040 095 |002 V2183608020
081 (040 V2173608040 095A |002 V2183608020
075 (004 V2173608045 097 |015 V2183608020
037 016 V2173608050 097 (017 V2183608020
077 (010 V2173608050 099 |013 V2183608020
081 043 V2173608055 112 |014 V2183608020
045 009 V2173610020 025 |026 V2183608025
053 007 V2173610020 045 (011 V2183608025
053A|007 V2173610020 090 (041 V2183608025
082 023 V2173610020 090 |068 V2183608025
082A (023 V2173610020 091 |036 V2183608025
054 016 V2173610025 091 |055 V2183608025
054 1026 V2173610025 095 |002A V2183608025
055 025 V2173610025 091 (042 V2183608030
056 009 V2173610025 098 |012 V2183608030
056A |009 V2173610025 106 |041 V2183608030
055 003 V2173610030 112 040 V2183608030
055 009 V2173610030 090 (012 V2183608035
082A (080 V2173610030 112 |066 V2183608040
069 005 V2173610035 097 |013 V2183608050
055 (004 V2173610060 045 (012 V2183608065
069 019 V2173610065 062 |016 V2183610025
023 046 V2183608016 081 (008 V2183610025
025 015 V2183608016 112 1003 V2183610025
038 028 V2183608016 112 034 V2183610025
043 007 V2183608016 112 050 V2183610025
057 018 V2183608016 112 037 V2183610030
085 055 V2183608016 022 |024 V2193606016
093 (014 V2183608016 022 |032 V2193606016
093 022 V2183608016 091 |039 V2193606016
097 007 V2183608016 092 |059 V2193606016

KEY NO PART NO
093 |051 V2193606016
102 |044 V2193606016
093 |043 V2193606020
023 |028 V2193606025
097 |019 V2323606016
102 |015 V2323606016
112 |072 V2323606016
112 |074 V2323606016
095A 022 V2512608035
031 |01l V2513408020
050 |025 V2513408020
024 |014 V2513408025
061 [010 V2513408025
062 |017 V2513410020
031 |016 V2513412035
043 |003 V2513412035
031 |017 V2513412045
043 |002 V2513414035
043 |009 V2513416035
084 |012 V2513416035
096 |030 V2513416035
031 [015 V2514410025
023 [007 V2712606012
105 |004 V3002600040
105 |018 V3002600040
112 |064 V3002600050
053 |009 V3002600060
053A 009 V3002600060
091 |059 V3002600060
092 [071 V3002600060
093 |046 V3002600060
099 |006 V3002600060
090 |075 V3003600100
090 |075 V3003600100
157 |024 V3022600120
024 |004 V3042600080
027 |043 V3042600080
027 |056 /3042600080
027 (056 V3042600080
030 |005 /3042600080
030 |007 3042600080
030 |013 V3042600080
037 |037 3042600080
038 |003 V3042600080
050 |005 V3042600080
050 |023 3042600080
053 |004 3042600080
053A 004 V3042600080
056 |022 V3042600080
056A 022 3042600080

https://www.tra%t&rmanualpdf.info/




KEY NO PART NO KEY NO PART NO
064 010 V3042600080 050 (027 V3342600100
066 |049 V3042600080 053 |021 V3342600100
093 |011 V3042600080 053A |021 V3342600100
095A 009 V3042600080 031 |004 V3343600120
095A (017 V3042600080 067 |066 V3343600160
095A 025 V3042600080 091 (021 V3501100060
097 1029 V3042600080 105 |003 V4011600040
099 010 V3042600080 105 |017 V4011600040
071 (024 V3042600100 053 |019 V4011600060
090 025 V3042600100 053A |019 V4011600060
100 |016 V3042600120 071 (023 V4011600060
100A|016 V3042600120 082A |015 V4011600060
085 03104 V3042600160 091 |060 V4011600060
061 |011 V3043600080 093 (044 V4011600060
073 007 V3043600080 024 |003 V4011600080
076 019 V3043600080 038 |004 V4011600080
112 |013 V3043600080 038 |008 V4011600080
029 (014 V3043600100 050 |006 V4011600080
062 019 V3043600100 050 (024 V4011600080
077 1013 V3043600100 061 (012 V4011600080
128 |026 V3043600100 077 |032 V4011600080
085 |073 V3043600100 083 |031 V4011600080
112 |036 V3043600100 093 |010 V4011600080
039 |003 V3043600120 095A |010 V4011600080
039 016 V3043600120 095A |018 V4011600080
085 020 V3043600120 099 (011 V4011600080
096 022 V3043600120 029 |015 V4011600100
096 028 V3043600120 054 |003 V4011600100
100 (024 V3043600120 055 |007 V4011600100
157 (029 V3043600120 062 |018 V4011600100
112 (024 V3043600120 069 |003 V4011600100
039 015 V3043600140 077 |016 V4011600100
157 (022 V3043600140 082 |061 V4011600100
112 (021 V3043600140 128 |024 V4011600100
058 013 V3043600160 031 (007 V4011600120
058 013 V3043600160 039 (007 V4011600120
068 |018 V3043600160 039 (017 V4011600120
068 018 V3043600160 039 |026 V4011600120
084 013 V3043600160 062 |033 V4011600120
085 062 V3043600160 063 |004 V4011600120
096 031 V3043600160 065 (024 V4011600120
085 028 V3043600180 071 (009 V4011600120
095A |026 V3052600080 085 |021 V4011600120
053A|016 V3052600100 090 (019 V4011600120
065 013 V3052600160 096 (009 V4011600120
027 1019 V3232600100 096 (019 V4011600120
059 (004 V3232600100 096 (029 V4011600120
067 038 V3232600140 100 |017 V4011600120
037 (040 V3342600100 100 |025 V4011600120
045 041 V3342600100 100A |017 V4011600120

KEY NO PART NO
112|029 V4011600120
039 |008 V4011600140
039 |018 V4011600140
063 014 V4011600140
066 006 V4011600140
085 027 V4011600140
085 061 V4011600140
157 |021 V4011600140
112|020 V4011600140
058 012 V4011600160
058 012 V4011600160
068 016 V4011600160
068 016 V4011600160
065 035 V4011600160
084 (011 V4011600160
085 003 V4011600160
085 1029 V4011600160
085 067 V4011600160
096 |004 V4011600160
037 1041 V4111600010
092 |057 V4111600040
105 |005 V4111600040
105 |019 V4111600040
023 1008 V4111600060
027 1005 V4111600060
027 1028 V4111600060
030 (018 V4111600060
053 1020 V4111600060
053A 1020 V4111600060
057 034 V4111600060
091 |058 V4111600060
027 1044 V4111600080
030 |009 V4111600080
030 |029 V4111600080
038 |005 V4111600080
038 009 V4111600080
038 |024 V4111600080
056 019 V4111600080
056 036 V4111600080
056A 019 V4111600080
057 1010 V4111600080
057 041 V4111600080
091 1053 V4111600080
095A 019 V4111600080
027 1017 V4111600100
027 1025 V4111600100
045 1042 V4111600100
050 1028 V4111600100
053 1022 V4111600100
053A 1015 V4111600100

https://www.tra%t&rmanualpdf.info/




KEY NO PART NO KEY NO PART NO
053A (022 V4111600100 031 |013 V5201010022
056 |039 V4111600100 039 |009 V5201010022
059 006 V4111600100 043 |004 V5201010022
077 1007 V4111600100 066 |004 V5201012020
112 |035 V4111600100 093 |006 V5502032088
096 (024 V4111600120 063 |015 V5502040093
100 |026 V4111600120 092 |056 V5502040093
112 (022 V4111600120 086 |006 V5601600016
067 045 V4111600140 027 |036 V5801403016
157 (020 V4111600140 038 (021 V5801403016
112 |015 V4111600140 064 (04112 V5801403025
077 1005 V4111600160 076 |013 V5801404018
128 |005 V4111600160 057 |020 V5801404025
085 030 V4111600160 064 (04109 V5801405025
086 005 V4111600160 037 |004 V5801406025
057 006 V4111600200 050 |010 V5801406025
027 1006 V5001920020 055 |022 V5801406025
027 1026 V5001920020 057 |023 V5801406025
027 1029 V5001920020 052A |024 V5801406028
029 009 V5001920020 056 |050 V5801408036
030 |017 V5001920020 037 |030 V5901010070
038 025 V5001920020 045 |022 V5901010070
056 (020 V5001920020 055 |027 V5901010100
056A 020 V5001920020 037 |005 V5901010150
057 035 V5001920020 037 |029 V5901010180
059 |005 V5001920020 030 (021 V5901012150
093 |033 V5001920020 034 |005 V6001106004
027 (020 V5001925020 036 |005 V6001106005
030 (010 V5001925020 047 (002 V6001106005
030 {030 V5001925020 066 |041 V6001106012
052 011 V5001925020 066 |016 V6001106014
052A|011 V5001925020 036 |013 V6001106205
0528|011 V5001925020 044 027 V6001106205
056 |037 V5001925020 032 |020 V6001106207
057 |011 V5001925020 044 |010 V6001106207
057 042 V5001925020 066 |008 V6001106207
090 |046 V5001925020 067 |019 V6001106210
091 (054 V5001925020 055 |018 V6001106211
085 |038 V5001930020 064 |065 V6001106211
052 (010 V5001930025 054 |017 V6001106212
052A (010 V5001930025 064 (04113 V6001106212
0528|010 V5001930025 044 028 V6001106304
056 013 V5001930025 033 |004 V6001106305
056A (013 V5001930025 034 |004 V6001106305
067 037 V5001932030 034 (008 V6001106305
038 (014 V5111006036 036 |003 V6001106305
057 1002 V5111008050 034 |009 V6001106306
037 1026 V5201006016 066 (019 V6001106308
045 (020 V5201006016 054 |031 V6001106309
062 031 V5201010020 032 (027 V6001106909

KEY NO PART NO
033 |005 V6001606307
047 1003 V6031106204
032 1013 V6041106206
032 021 V6041106206
032 1008 V6041106207
066 003 V6041106208
067 1018 V6041106208
051 1026 V6041106306
051A 1026 V6041106306
051B {026 V6041106306
051 1002 V6041606305
051 1025 V6041606305
051A 1002 V6041606305
051A 1025 V6041606305
051B {002 V6041606305
051B {025 V6041606305
061 |004 V6061105205
055 1017 V6261100210
044 1002 V6544303517
033 1032 V6544303524
034 (011 V6544323717
034 (017 V6544323717
033 |011 V6544323723
033 |018 V6544323723
033 |024 V6544323723
051A 1019 V6544354026
051B 019 V6544354026
051A 007 V6544404527
051A 1008 V6544404527
051A 009 V6544404527
051B |009 V6544404527
044 1016 V6544455017
037 (007 V6802000010
038 |012 V6802000010
045 1007 V6802000010
050 |003 V6802000010
052 |007 V6802000010
052A 007 V6802000010
052B |007 V6802000010
056 1003 V6802000019
056A 003 V6802000019
038 1018 V7041400140
038 031 V7041400140
038 031 V7041400140
050 1018 V7041400160
057 1007 V7041400200
047 1004 V7041400250
052 1025 V7041400250
052A 1025 V7041400250
052B 025 V7041400250

https://www.tra%t&rmanualpdf.info/




KEY NO PART NO
066 (043 V7811600006
075 1009 V7811600006
039 |010 V7811600008
065 003 V7811600008
124|005 V9201508010
124|006 V9201512014
124|007 V9201513017
124|008 V9201519022
124|009 V9201524027
124|003 V9361500150
124|015 V9411506100
124 (014 V9451506100
058 1010 V9993000010
058 010 V9993000010
068 014 V9993000010
068 014 V9993000010
157 |023 W2002612080

KEY NO PART NO KEY NO PART NO
057 031 V7041400250 052A |002 V7201024010
064 002 V7041400250 052B |002 V7201024010
061 005 V7041400250 075 |010 V7201024011
032 (014 V7041400300 050 (008 V7201024014
044 1008 V7041400300 025 |018 V7201024016
032 009 V7041400350 055 (021 V7201024016
032 022 V7041400350 076 (004 V7201024016
033 007 V7041400350 052 (022 V7201024021
044 1013 V7041400400 052A (022 V7201024021
054 1033 V7041400450 052B |022 V7201024021
056 008 V7041400450 064 |006 V7201035038
056A 008 V7041400450 065 |054 V7201035040
070 009 V7041400480 064 (007 V7201035041
033 021 V7041400500 083 (027 V7201119009
033 029 V7041400500 039 (023 V7201124014
034 015 V7041400500 071 (002 V7201124014
067 015 V7041400500 082 |030 V7201124014
066 042 V7041400600 082A |030 V7201124014
037 (024 V7051400320 083 |029 V7201124014
045 017 V7051400320 071 (020 V7201124016
047 1012 V7051400470 081 |038 V7201124020
029 016 V7051400620 082 |005 V7201124020
039 (021 V7051400620 082A |005 V7201124020
064 043 V7051400620 083 |028 V7201124020
039 1022 V7051400720 071 |019 V7201124022
051 (022 V7051400720 081 (044 V7201124022
051A|022 V7051400720 082A |081 V7211031030
051B|022 V7051400720 082 (021 V7211031035
066 |030 V7051400800 082A |021 V7211031035
066 046 V7051400900 081 (007 V7211031045
036 (020 V7051400950 082 (022 V7211031045
066 (040 V7051400950 082A |022 V7211031045
055 008 V7051401000 065 |011 V7211031055
056 (010 V7051401000 025 |022 V7211031065
056A (010 V7051401000 065 |067 V7211031075
073 (010 V7081400060 065 |064 V7211031080
076 007 V7081400060 082 |060 V7211031140
037 |012 V7081400070 069 |010 V7212031055
052A|017 V7081400080 061 (007 V7231020080
076 (020 V7081400080 061 |006 V7231020085
077 1006 V7081400080 066 |036 V7231020110
027 047 V7081400090 066 (020 V7231020115
076 (010 V7081400090 038 |015 V7441142508
077 (004 V7081400120 047 |005 V7441254708
077 1019 V7081400120 064 (018 V7441256210
128 004 V7081400120 030 (022 V7631500000
023 018 V7201019008 057 |028 V7631500000
082 063 V7201019008 065 |066 V7631500000
076 002 V7201019009 030 (023 V7641500000
052 002 V7201024010 069 (018 V7801000004

https://www.tra%t&rmanualpdf.info/




	FIG 001
	FIG 002
	FIG 003
	FIG 004
	FIG 005
	FIG 006
	FIG 007
	FIG 008
	FIG 015
	FIG 100
	FIG 101
	FIG 102
	FIG 105
	FIG 200
	FIG 201
	FIG 202
	FIG 204
	FIG 205
	FIG 206
	FIG 301
	FIG 402
	FIG 404
	FIG 406
	FIG 500
	FIG 501
	FIG 504
	FIG 600
	FIG 601
	FIG 602
	FIG 808
	FIG 809
	FIG 022
	FIG 023
	FIG 024
	FIG 025
	FIG 027
	FIG 029
	FIG 030
	FIG 031
	FIG 032
	FIG 033
	FIG 034
	FIG 036
	FIG 037
	FIG 038
	FIG 039
	FIG 043
	FIG 044
	FIG 045
	FIG 047
	FIG 050
	FIG 051
	FIG 051A
	FIG 051B
	FIG 052
	FIG 052A
	FIG 052B
	FIG 053
	FIG 053A
	FIG 054
	FIG 055
	FIG 056
	FIG 056A
	FIG 057
	FIG 058
	FIG 059
	FIG 062
	FIG 068
	FIG 063
	FIG 064
	FIG 065
	FIG 066
	FIG 067
	FIG 061
	FIG 069
	FIG 070
	FIG 071
	FIG 073
	FIG 075
	FIG 076
	FIG 077
	FIG 081
	FIG 082
	FIG 082A
	FIG 083
	FIG 128
	FIG 084
	FIG 085
	FIG 085
	FIG 086
	FIG 090
	FIG 090
	FIG 091
	FIG 092
	FIG 093
	FIG 095
	FIG 095A
	FIG 096
	FIG 097
	FIG 098
	FIG 099
	FIG 100
	FIG 100A
	FIG 101
	FIG 102
	FIG 105
	FIG 106
	FIG 108
	FIG 124
	FIG 157
	FIG 158
	FIG 158
	FIG 112
	FIG 112

